35826-G01

A Textron Compa

ny

SERVICE PARTS MANUAL

ELECTRIC POWERED
CARGO AND PERSONNEL CARRIERS
(950 SERIES)

STARTING MODEL YEAR: 2000
REVISED: 12/2002



SERVICE PARTS MANUAL

ELECTRIC POWERED CARGO AND
PERSONNEL CARRIERS
(950 SERIES)

VEHICLES

SHUTTLE 952E
SHUTTLE 954E
SHUTTLE 955E
SHUTTLE 956E
SHUTTLE 957E

E-Z-GO Division of Textron reserves the right to make design changes without obligation to make these changes on units previously sold and the information
contained in this manual is subject to change without notice.

E-Z-GO Division of Textron is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i




NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
distributor, E-Z-GO Branch or the E-Z-GO Warranty Department with vehicle serial number
and manufacturer code.

The use of non E-Z-GO parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ..ottt ettt e e e v
ILLUSTRATED PARTS BREAKDOWN . . . .\ttt ettt ettt e et e et e e e e e vii
ACCELERATOR . . oottt ettt e et e e e A-1
BATTERY CHARGERS (ON BOARD). . . . .\ttt ettt ettt e e e e e e e e B-1
BATTERY CHARGER (PORTABLE). . . . .\ttt ittt e e ettt e e e e e B-11
BODY .« ¢ c-1
A D-1
CARGO DECKS AND HITCHES . . . . ettt e ettt et e e e e e e e E-1
DIRECTION SELECTOR. . 1 .\ttt ettt ettt et e e e e e e e e e e e F-1

36 VOLT ELECTRICAL SYSTEM . . oottt it ettt e e e G-1

48 VOLT ELECTRICAL SYSTEM . . .ttt ittt et e e e e et e G-21
ELECTRONIC SPEED CONTROL . . ..\ttt ittt ettt et e et e e e e e e e H-1
FRONT SUSPENSION / BRAKES . . .ttt ettt e et e e e e e e e J-1
1 1 K-1
REAR AXLE .« o oottt et e et L-1
REAR SUSPENSION . ..ottt ettt et e et e e e e e M-1
SE AT S - ottt N-1
STEERING. « .« .ottt ettt ettt e e P-1
WEATHER PROTECTION . .. oottt et ettt e e e et e e e e e e e Q-1
WHEELS AND TIRES . . . .ttt ettt ettt e et e e e e e e R-1
SPECIALTY PRODUCTS . . o oottt ettt et e e e ettt e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . . oottt ittt e e e APPENDIX B-i
INDEX OF MAJOR COMPONENTS . . . ..ottt ittt ettt e e e e e INDEX-1

Service Parts Manual Page iii



TABLE OF CONTENTS

Notes:

Page iv

Service Parts Manual




HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
¢ Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
¢ Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

¢ Contains a listing of parts (excluding hardware) grouped by part number and description and indicates on which
page(s) they can be found

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page vii




HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page ) _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page viii Service Parts Manual




ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page ix




HOW TO USE THE SERVICE PARTS MANUAL

Page x

Service Parts Manual




Service Parts Manual Page Xi




ACCELERATOR

1 - Includes Items 2 - 35

To Harness
from
Direction
Selector

RefAcl 12

Page A-1 Service Parts Manual



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [3333G0g | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 35) .....ooovveeeecreecreeseeenseae. 1
2 70116-G01 ACCELERATOR PEDAL BRACKET.......ovvrvieemeeesseoeeeeeseeeeeeeeseesessnesenee 1
3 pI052-G0] SCREW, #6 - 19 X 5/8" LG. ....veoorveocveoeeeeeeeeeeeeseeeseeesseenseeeeseesseses e 4
4 P5853-GUT PEDAL BOX AND COVER .......ooovvoreenereneeeesseesseeeeseesesessseses s 1
5 pUGBZ-GH SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)......vveerreerrerrereeerennren. 4
6 P5861-G0T MICRO SWITCH......oovocveeeeeeeeeeeeeeee e 1
7 pI050-GOT SCREW, #4 - 20 X 5/8" LG ...oveverveocreeeeeeeesesesesssesseesssssseessses s 2
8
9 P5854-GUT] INDUCTIVE THROTTLE SENSOR .....coovoocveoeeeeeeeseeeeeseeesseseseeeseeeneeeneens 1
10 | pOIB3GUl SELF THREADING NUT, 3/16" ......ovoorveeeeeeeeeeeeeseeeeveeseeeenee e 2
11 | pg8zE3sol PLUNGER ......ooooveeeeeeseeeeseesseessesessesseses s enss s asseesse s 1
12 | ps857-GOl PLUNGER SLEEVE ..........ivoueveeneeesesesseesseessesesseesesessssess s s 1
13 | p8aaz=sol PLUNGER CAM......oovmmeveeeeeeeeeseeeseeoeseee oo eses s 1
14 | 7B77Gy SPRING RETAINER ......ooovvoieeeneeeseeeeeeeseeeeseseeesseeesseenessese e s 1
15 | 979Gy ACCELERATOR ROD BUSHING ......c..oomveacreeeeeeeeseseeeeseseesies e 1
16 | [3036-G00 COMPRESSION SPRING ........orvearreaereeceesesesssesseeesseeesssesese s 1
17 | By SPRING RETAINER ......ooorveieemeeeeoseeeeseeeseeeseesseeseseseeesseeseesesseassesneae 1
18 | (3332500 ACCELERATOR ROD .......oorvieveeeeeseesesseseseeeseesseeseeseseeseesesssesseeseesenees 1
19 | pus3ZA NUT, 5/16 = 24 ...ooooooeeeeeeeeeeeeeesveeseeeese s 1
20 | 10385-G4 CLEVIS YOKE (ADJUSTABLE) ........ooovveceeeeeesseeeneeesseeenseesese e 1
21 | [OU386G3 CLEVIS PIN, 5/16" X 13/16" LG w...oovveeeeeeveeereeeneeeeneeeeseeeeesseseessssessnesneees 1
22 | @Z838Ga NYLON BUSHING .......oovverveemeeeseeeseseeeeeseeesseeees e esss e 3
23 | @7Zs5Ga TEFLON WASHER, 5/16" ........cvoocveoeseeeeeeeeeeeseeesessseseesessssees s 1
24 | [MU3BTG3 COTTER PIN, 3/32" X 3/4" LG ..evveoeverreeereesseesseeeseeesesnesssssessssessssneso 1
25
26 | 70134-GO1 PEDAL PIVOT PIN ..ooooovooeeeeeeeeeeeeeeeseee e s e 1
27 | pogsEGOY PUSH NUT, 5/16".......oooeoeeeeeeeeeseeeeseesesees s esssesssesseesssesse s 1
28
29 | 35679-GO1 WIRE HARNESS (PEDAL BOX) ......ooveoerereeeeeeeoesseeseseesseeesesssesseseneseeee 1
30 | EEGT FLEX LOOM (BULK).....ovvoeveeceeeseeereseeeeeseees s enss s AR

Service Parts Manual Page A-2


.?sku=73333G06
.?sku=01052G01
.?sku=25853G01
.?sku=00684G6
.?sku=25861G01
.?sku=01050G01
.?sku=25854G01
.?sku=00983G01
.?sku=28443G01
.?sku=25857G01
.?sku=28444G01
.?sku=17677G1
.?sku=17979G1
.?sku=73046G01
.?sku=17677G2
.?sku=73332G01
.?sku=00532G4
.?sku=10386G3
.?sku=17838G1
.?sku=17255G1
.?sku=10387G3
.?sku=00986G01
.?sku=17313G1

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | [7EI8GH WIRE TIE ..oocvoooeeeeeeeeeeeeeeeeeeeeeeeee e 2
32
33 | BEE3TGOl ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 35)............. 1
34 * ACCELERATOR PEDAL .......coovoorvveiseeeeseeeeeseseseeeesseeeseseeesseesenene 1
35 | 71764-G02 PEDAL PAD........ooovoeveoeeeeeeeeeeeeeeeeeseeess e essseeeseen s 1
36 | 00827-G8 CARRIAGE BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....vvvoorveeereeeeereenne. 2
37 | mmZrsy LOCK NUT, 1/4 = 20 w..ooooevoeeeeeeeeeeeseeeeeeeeeeeaee oo 2
38 | porI=G3 BOLT, 5/16 - 18 X 4/5" LG ...ooveoeeveeeereeeeeeeeeseeeeeeeesseessesssenesses s seenesssnese 2

Page A-3 Service Parts Manual



.?sku=17618G1
.?sku=34437G01
.?sku=11027G2
.?sku=00715G2

ACCELERATOR

Service Parts Manual Page A-4



BATTERY CHARGERS (ON BOARD)

Control Board

3 Q
RED from

36V BATTERY CHARGER

Ref Bco 12-1

1 - Includes Items 3 - 83, 96 - 100

Page B-1 Service Parts Manual




BATTERY CHARGERS (ON BOARD)

36V BATTERY CHARGER

32 - Includes ltems 33 - 37

36

Transformer

35

To
\ /
&
)
&P
® &

To Black/
Control Board

To Ground

WHT from
Transformer

Service Parts Manual

Page B-2



BATTERY CHARGERS (ON BOARD)

DIODE INSTALLATION

RED to
Electrical Clip
on Heatsink

BLK to RED
from DC cord

To
Transformer

BRN to BRN
——__on Power
Input Board

ORN to ORN
on Power
Input Board

CONTROL BOARD
CONNECTIONS

36V BATTERY CHARGER

WHT from DC Cord

AMMETER INSTALLATION

P,

NS

Heat Sink

TRANSFORMER LEG
INSTALLATION

Ref Bco 12-3

Page B-3 Service Parts Manual



BATTERY CHARGERS (ON BOARD)

/é\ YEL/GRN to
—/

AC Cord
TRANSFORMER DETAIL

Tow 554 GRN to
Power
== Input
Board

AC Cord
Port

To/

Capacitor

Front of
Charger

To Norm. Open 27
on Power %
To XF on
Input Board Power Input Board GROUNDING DETAIL
36V BATTERY CHARGER

BRN from Control Board
ORN from Control Board

BLK from Transformer
BLK from Transformer

BLK from AC Cord

WHT from AC

ISOLATION MOUNT

POWER INPUT BOARD
INSTALLATION

Ref Bco 12-4

Service Parts Manual Page B-4



BATTERY CHARGERS (ON BOARD)

Ref Bco 12-5

BATTERY CHARGER INSTALLATION

Front of Vehicle

>y

36V Charger Shown 90

/@\ N

” > \//

Pin 1 - Wire 76 to Input Board "COM"

Pin 2 - Tab Adapter 82, RED wire from Control Board
Pin 3 - Wire 77 to Input Board "WHT"

Pin 4 - Wire 78 to Heat Sink Clip

Pin 5 - Wire 79 to DC Cord RED Wire

79

RED from Control Board

RELAY INSTALLATION

Page B-5

Service Parts Manual




BATTERY CHARGERS (ON BOARD)

Ref Bco 12-6

48V BATTERY CHARGER INSTALLATION

4 Control Harness
" RED to SOL+

BLK to B- on ESC (ﬂ
/2 BLU to BLU wire from

Front of Vehicle

\uuw \\,

Service Parts Manual Page B-6



BATTERY CHARGERS (ON BOARD)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 P8II5-G03 | POWERWISE™ 36V CHARGER (ON BOARD) (INCL ITEMS 3 - 83,96 - 100) 1
2
3 * CHASSIS ..o en e 1
4 pUSI3-GH SCREW, #8 - 18 X 1 /4" LG w..oooveoeveeeeeeeeeseeesseesvees s 2
5 pU559-G4 WASHER, #8 ......oovvooeveoseiessoseeseesseess s ssesssssssess s sssesss s ssnesesnesnenes 2
6 [I572-G3 EXPANSION NUT ...ooovvoiveieeeeeeeeeeeeseeeseee e 2
7 P8I0Z-GUl HEAT SINK ....oovooveoeeeeceeessee s ssees s 1
8
9
10
11
12
13 | pIOUSGOd SCREW, #6 - 19 X 5/16" LG w..ceooveereeecvereseeereeeeeeeeeeeseeseseeesse s 3
14 | pUSEIG3 WASHER, #6 .....oovvooveoseeeseeoeeeeeseeess s esees e esssesessesseessees e 3
15 | EBIIEGUY SUPPORT SPACER ........ovvueieneeeseseesseesseessesssesesesssssessssse s 3
16 | P8GOl ELECTRICAL CLIP .....ooovvoceeecveeeeeeesesesee s 1
17
18 * 070, =1 = OO 1
19 | p8I0ZGod HANDLE ......ooovvoovoeeeeeveeeeeees e 1
20 | pUBIETG3 SCREW, #8 - 18 X 1/2" LG ..oevereeveocreeereeeeeeeeesseessees s 6
21 | pBIZEGOY LABEL (VENTILATION) ......cooovveeeeeeseseeeeseees e eeseeeeseeeeseess s enessneesn oo 1
22 | pBI3EGOR LABEL (CORD CONDITION)......covuoreereeerreeeeseeeseeeeeeeeseessssses s 1
23
24 | pEITIGOY CAPACITOR BRACKET w....ooovvuveiseieecveesseesseessee s sseses s 1
25 | pBIO9GOY CAPACITOR ...ooovooeveeeeeeeeeeeeeeseee oo esees 1
26 | pOYET-GOY SCREW, #8 - 32 X 3/8" LG ...oveoeveoeeeeeeeeeeeeeeeseeeseeee s ssesesesesesen e 3
27 | poAIETGH BOLT, 1/4 - 20 X 5/8" LG.....vveoveeeeersesesseseessssseesssessssessssssesssessssssaesennsens 3
28 | MUZrG2 LOCK NUT, 1/4 = 20 ...ecovooceeeeeeeeeseeeeeesese s 3
29 | [mU3BBGH AC CORD ......coovvireeeseees e ees s 1
30 | M3557G3 STRAIN RELIEF (AC) ..vvooveereeeeeeeeeeeeeeeeseeeseeeeseeeseesessseese e s 1

Page B-7 Service Parts Manual



.?sku=28115G03
.?sku=00513G6
.?sku=00559G4
.?sku=11572G3
.?sku=28104G01
.?sku=01005G01
.?sku=00559G3
.?sku=28111G01
.?sku=28110G01
.?sku=28102G01
.?sku=00614G4
.?sku=28136G01
.?sku=28136G02
.?sku=26979G01
.?sku=28109G01
.?sku=00969G01
.?sku=00414G5
.?sku=11027G2
.?sku=19388G5
.?sku=13557G2

BATTERY CHARGERS (ON BOARD)

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | M3557G3 STRAIN RELIEF (DC)...cooovvoieereeeeeseeeseeseesesessse s 1
32 | 73331-G05 DC CORD ASSEMBLY (INCLUDES ITEMS 33 - 37) ....ovvorveereeeneeecreneeas 1
33 | 28108-GO1 DC CORD ..o 1
34 | mEa3s3 RING TERMINAL, 3/16" .......ooorveerrermreeesessseesessssseessssessesesseseeseseesessenes 2
35 | 11343-G1 RING TERMINAL, 5/16" .......ooorveerverereseressseesesesssssssssssesasseseesesnesesnenes 2
36 | [7UsZGa FEMALE TERMINAL ........oovvvoreereeeseeeeeeeesseeseeessseeseeeeseees e 2
37 | 22476-G1 HEAT SHRINK TUBING ........oovvorrvemereseceeseeseeesseesssesessess s AR
38
39
40 | BZOUTGH ISOLATION MOUNT ....covvoeveeeeeeeeeeeeseee oo 4
41 | pIIIO=GOY WASHER, 1/4" (STAINLESS STEEL)......vvorveeeeeesreeseiesseeeseesseseseseseee 4
42 | pUBEAG] LOCK WASHER, 1/4" (STAINLESS STEEL) .....ovvverveeeeeesreesrieneeeereennonne 4
43 | pOS3ZGI NUT, 174 = 20....ooooeeoeeeeeeeeeeeeeeeeeee e enseeeseeneens 4
44
45 | PBIDSGUY AMMETER ......oovvocveoseeessee s seee s 1
46 | 00984-GO1 SCREW, #8 - 16 X 1/2" LG ..ooverrveeeeeeeeeseeeseeesseesssesseseseessse s 2
47 | pUBSIGE WASHER, #8 .....ooovvooeveoeeeeeseeeeeeeeeeese s s s snese s s eneeaneens 2
48 | [DIOO3GUY BRASS WASHER, #10 .......ooooveoreeeeeeseeeseeeseeeeseeeseeeesesess s 4
49 | EZ589G3 SHOULDER WASHER, 1/4" .......cooevvoereeeeeeseeesseesseessssesesssessssses s 1
50 | pO77I=GH NYLON WASHER, 3/8"........ooovvereerrrseseseemseesssssseesesessssesssesesssssssseas oo 1
51 | 00528-G4 NUT, #10 - 32 (BRASS) w...covveoveeeeeeereeeneeeeneeeseeeeseeseeessssssssssesanessnensnnens 3
52 | pBIOBGOY 5O AMP FUSE........ooovooeveeeeeeeeseseeseeeeeseeesseeseeesese s seeeseee e 1
53 | pUSE5-GYH LOCK WASHER, #10 ......oocvvreeeocreseseesesesseesseesssssseessessessesse s 4
54 | pU378GR SCREW, #10 - 24 X 1/2" LG we.ceoorveoeeeeeeveesseeseeeeseeesesssenesesssse s 2
55 | pUSZ6-G3 NUT, #10 = 24 ..o 2
56 | PBIOZ-GOY TRANSFORMER .......oovvoovieieseeeeseeseeeeeeeeseeseeeeesseesseeeesesese s s 1
57 | p7877GU SPACER SUPPORT ......oovvmmieianeeesseeeseessesesesssesssssssesessssssse s 4
58 | [M76I8GI WIRE TIE ..ooovoteeeocveeceesesseeesse s s s 3
59
60 | pO37ZG3 SCREW, #8 - 32 X 3/8" LG ..cveorveoeveeeeeeeeeseeeseeeseees s s 1

Service Parts Manual


.?sku=13557G3
.?sku=11343G3
.?sku=17064G1
.?sku=22009G1
.?sku=01110G01
.?sku=00664G7
.?sku=00532G1
.?sku=28105G01
.?sku=00559G4
.?sku=01003G01
.?sku=22589G2
.?sku=00771G6
.?sku=28106G01
.?sku=00565G5
.?sku=00378G4
.?sku=00526G3
.?sku=28103G01
.?sku=27877G01
.?sku=17618G1
.?sku=00372G3

BATTERY CHARGERS (ON BOARD)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 B5977-G37 16 GA WIRE (GREEN 4") ..ottt s 1
62 pU565-G4 LOCK WASHER, #8 .....oovuiviiiieiaeiseseesese e s 1
63 pU5Z6-G1 NUT, #8 = B2 iieiii i ettt see et s et e st e e st e st e ste e s teesneeaneeesneeateesteeenteennees 1
64
65 * LABEL (POWERWISE™) ....eiiiiiiiiteiie sttt sttt sttt 1
66 28566-G01 CONTROL BOARD ... .ottt e e e e e e e e e e e e e e e e eeereeennnnen s 1
67 28566-G03 POWER INPUT BOARD.....ccctiitiiiiiatie ittt sttt snee e 1
68
69
70
71
72 FIo71-G4 RELAY ettt ettt bt ke b e bt b e bt nbe et e e 1
73 poI38-G4 SCREW, #6 - 32 X 1/2" LG c.eeie oottt 2
74 [Z390-GY LOCK NUT, #6 = B2 ....evoveivieieieseeeeeeiese s 2
75
76 25977-G38 16 GA WIRE (BLACK 4") (from Relay 1 to Power Input Board "COM") ....... 1
77 25977-G37 16 GA WIRE (WHITE 5") (from Relay 3 to Power Input Board "WHT")........ 1
78 25978-G161 18 GA WIRE (BLUE 6") (from Relay 4 to Heat Sink clip).........cccccevniiieennnnn. 1
79 25978-G162 18 GA WIRE (YELLOW 6") (from Relay 5 to DC Cord "RED")..........cccceuuee 1
80 25978-G163 18 GA WIRE (BLACK 7") (from Transformer S2/S3 to

Control Module "BIAcCK™) ......eeeeeeiiieiccce s 1
81 [790Z2-G1 TAB ADAPTER (on Power Input Board "WHT" w/ 77 & AC Cord WHT) ...... 1
82 E8305-GU7 TERMINAL ADAPTER (on Relay 2 w/ Control Board RED)..............ccccce.. 1
83 E7Z85-GU7] TERMINAL ADAPTER (on Relay "COM" w/ 76 & AC Cord BLK)................. 1
84
85 DU654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....ovuvvrvieeiieieieieeieeiese s 5
86 DUZ12-Gq BOLT, 1/4 = 20 X B/4" LG ...ocvoerieeeeieieeieieeesee s s 1
87 [I845-G1 INSULATED CABLE CLAMP, 1/2" ...ttt 1
88 [76T8-G1 WIRE TIE ...ttt ettt ettt ettt et e e e sbe e s beenee e 1
89

Page B-9

Service Parts Manual



.?sku=25977G32
.?sku=00565G4
.?sku=00526G1
.?sku=21971G4
.?sku=00138G4
.?sku=14390G9
.?sku=17902G1
.?sku=28305G01
.?sku=27285G01
.?sku=00654G2
.?sku=00414G6
.?sku=11845G7
.?sku=17618G1

BATTERY CHARGERS (ON BOARD)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
90 | 34720-G01 | CORD STORAGE UNIT ....ooomoioireireeeeeeeeeiseeeseseessoesseessesssessssesssssns s 1
91 | 34717-G01 | CORD STORAGE SUPPORT ........oovmerveeeeeereeeeeesseseisssiesessesessssasssasseeseenee 1
92 | M@BUGY RIVET, 3/16" X 7/16" LG (ALUMINUM) .........ovoerreereeeneeeseeeeeeeeeeseeeseeenee 4
93 | puaIETGH BOLT, 1/4 - 20 X 3/8" LG .oovvorveeereeeeeeeeeeeseeesssessseeseseses s assses s 2
94 | DITIOGUY | WASHER, 1/4" (STAINLESS STEEL) ..oovvoiveereeeceeeeeeeeseesesessesessesssessssenese 2
95 | pUBLAGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...ccvoevereeeeeeeseeeneeeeeeeeseeeeeeesnee 2
96 | EBBEBTGUI | DIODE .....ooooooeeeeeeeeeeeeeeeeeeeveee e 1
97 | pU37TZ3 SCREW, #8 - 82 X 1/2" LG.oooveereeeereeoeeeeeseeesseessseosesess s 4
98 | pUSEIGE WASHER, #8........oorvooeeeoeesoeeeeeseeeseeeseeeseeeseee s es s sessee e anese s 10
99 | pUsEG3 LOCK WASHER, #8........veovverreeeoeeeeseseseeesseesseesseesse s sssees s ssssessssannen 4
100 | pPUSZEGY NUT, #8 = B2 ....oooocvooeveeseeeeeeseeseee e 4
101
102 | P8435GU4 | 48V LESTER BATTERY CHARGER (ON BOARD) .......ooooevveeeeneeeseeeseeeneenn. 1
103
104 | 35591-GO1 | RETRACTABLE CORD REEL ASSEMBLY (INCLUDES ITEMS 105 - 110)....... 1
105 | [UZE6-GY RETRACTABLE CORD REEL .......oovvurveeceeoceoecseesesesssessessseesse s 1
106 | 35590-GO01 CORD REEL BRACKET ......ooviimveiceeeeeeeeeeseeeseesseeessseseeesseesesseessn e 1
107 | 35592-G01 REAR CORD REEL BRACKET ......ovvumvierveoeseieseeeeeeeeeeess s s 1
108 | [EUSBGY RIVET, 3/16" X 7/16" LG (ALUMINUM) .........oooorrrerrreereesreesreeereensesnssonne 16
109 | 35659-G01 FRAME WEATHER STRIP ....o..ooivriereiemeeeceeessseeseeseseessses s 1
110 | 35660-G01 BODY WEATHER STRIP ......ooorvereeeeeeeeeeeeeeeeeeseeeseeesseensesesse e 1
111
112 | P8335GU§ | 48V LESTER BATTERY CHARGER CE APPROVED (ON BOARD)................. 1

Service Parts Manual

Page B-10



.?sku=14601G8
.?sku=00414G6
.?sku=01110G01
.?sku=00654G2
.?sku=28548G01
.?sku=00372G4
.?sku=00559G4
.?sku=00565G4
.?sku=00526G1
.?sku=28435G04
.?sku=19466G1
.?sku=15058G1
.?sku=28435G06

BATTERY CHARGER (PORTABLE)

Control Board
1 - Includes Items 3 - 70, 96 - 100

/ ®
1
Q
RED from

36V BATTERY CHARGER

Ref Bep 12-1

Page B-11 Service Parts Manual



BATTERY CHARGER (PORTABLE)

Ref Bep 12-2

36V BATTERY CHARGER

Transformer

To

To Amp Fuse

To Black Wire
On Control B@ard $

To Ground

WHT from
Transformer

Service Parts Manual

Page B-12



BATTERY CHARGER (PORTABLE)

RED to
Electrical Clip
on Heatsink

BLK to RED
from DC cord

BRN to BRN
~———__on Power
Input Board

ORN to ORN
on Power
Input Board

CONTROL BOARD
CONNECTIONS

DIODE INSTALLATION

To
7  Transformer

36V BATTERY CHARGER

WHT from DC Cord
AMMETER INSTALLATION

54

45 o2

QK

4851 >, 53

el S W e
\\X/ 2R o

51
0\\ 53
\\\\\\\\:ll"f ®\
A\ ,‘JQ :
\AAAPER[~%‘SO 3 51
% \>
\’ Q]
Heat Sink

Ref Bep 12-3

TRANSFORMER LEG
INSTALLATION

Page B-13 Service Parts Manual




BATTERY CHARGER (PORTABLE)

AC Cord

@ YEL/GRN to
—/

To Diodes TRANSFORMER DETAIL

GRN to
Power
Input

Board

AC Cord
Port

To/

Capacitor

Front of
Charger

To Norm. Open
on Power
Input Board

/
To XF on

Power Input Board GROUNDING DETAIL

36V BATTERY CHARGER

_G DC CORD ASSEMBLY

BRN from Control Board
ORN from Control Board

BLK from Transformer
BLK from Transformer
BLK from AC Cord

WHT from AC

32 - Includes ltems 33 - 42

POWER INPUT BOARD
INSTALLATION

Ref Bep 12-4

Service Parts Manual Page B-14



BATTERY CHARGER (PORTABLE)

BLK to B- on ESC
2 RED to BLU wire from

Front of Vehicle

73 - Includes ltems 74 - 82 36V 102 - Includes Items 103 - 111 48V

80 ELECTRICAL 109 ELECTRICAL
SYSTEM SYSTEM

111

Ref Bep 12-5

Page B-15 Service Parts Manual



BATTERY CHARGER (PORTABLE)

114
117

113
116

!

doooiianooiianoD
dooodiaonieann
i
%%%%%%%%

115

Ref Bep 12-6

Page B-16

Service Parts Manual



BATTERY CHARGER (PORTABLE)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 28115-G01 | POWERWISE™ 36V CHARGER (INCLUDES ITEMS 3 - 70, 96 - 100)............. 1
2
3 * CHASSIS ..o 1
4 pUSI3-GH SCREW, #8 - 18 X 1 /4" LG w..oooveoeveeeeeeeeeseeesseesvees s 2
5 pU559-G4 WASHER, #8 ......oovvooeveoseiessoseeseesseess s ssesssssssess s sssesss s ssnesesnesnenes 2
6 [I572-G3 EXPANSION NUT ...ooovvoiveieeeeeeeeeeeeseeeseee e 2
7 P8I0Z-GUl HEAT SINK ....oovooveoeeeeceeessee s ssees s 1
8
9
10
11
12
13 | pIOUSGOd SCREW, #6 - 19 X 5/16" LG w..ceooveereeecvereseeereeeeeeeeeeeseeseseeesse s 3
14 | pUSEIG3 WASHER, #6 .....oovvooveoseeeseeoeeeeeseeess s esees e esssesessesseessees e 3
15 | EBIIEGUY SUPPORT SPACER ........ovvueieneeeseseesseesseessesssesesesssssessssse s 3
16 | P8GOl ELECTRICAL CLIP .....ooovvoceeecveeeeeeesesesee s 1
17
18 * 0701, =1 = OO OO 1
19 | p8I0ZGod HANDLE ......ooovvoovoeeeeeveeeeeees e 1
20 | pUBIETG3 SCREW, #8 - 18 X 1/2" LG ..oevereeveocreeereeeeeeeeesseessees s 6
21 | pBIZEGOY LABEL (VENTILATION) ......cooovveeeeeeseseeeeseees e eeseeeeseeeeseess s enessneesn oo 1
22 | pBI3EGOR LABEL (CORD CONDITION)......covuoreereeerreeeeseeeseeeeeeeeseessssses s 1
23
24 | pEITIGOY CAPACITOR BRACKET w....ooovvuveiseieecveesseesseessee s sseses s 1
25 | pBIO9GOY CAPACITOR ...ooovooeveeeeeeeeeeeeeeseee oo esees 1
26 | pOYET-GOY SCREW, #8 - 32 X 3/8" LG ...oveoeveoeeeeeeeeeeeeeeeseeeseeee s ssesesesesesen e 3
27 | poAIETGH BOLT, 1/4 - 20 X 5/8" LG.....vveoveeeeersesesseseessssseesssessssessssssesssessssssaesennsens 3
28 | MUZrG2 LOCK NUT, 1/4 = 20 ...ecovooceeeeeeeeeseeeeeesese s 3
29 | [MU3BBGE AC CORD ......coovvireeeseees e ees s 1
30 | M3557G3 STRAIN RELIEF (AC) ..vvooveereeeeeeeeeeeeeeeeseeeseeeeseeeseesessseese e s 1

Page B-17

Service Parts Manual



.?sku=00513G6
.?sku=00559G4
.?sku=11572G3
.?sku=28104G01
.?sku=01005G01
.?sku=00559G3
.?sku=28111G01
.?sku=28110G01
.?sku=28102G01
.?sku=00614G4
.?sku=28136G01
.?sku=28136G02
.?sku=26979G01
.?sku=28109G01
.?sku=00969G01
.?sku=00414G5
.?sku=11027G2
.?sku=19388G4
.?sku=13557G2

BATTERY CHARGER (PORTABLE)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | M3557G3 STRAIN RELIEF (DC)...cooovvoieereeeeeseeeseeseesesessse s 1
32 | 28137-G01 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 33 - 42)........... 1
33 | pBUsIGH PLUG (TOP HALF) .....ooooeoevceeeeeseeeeeeeseeee e 1
34 | [EUsIGI PLUG (BOTTOM HALF).....oooeooeeeeeeeeeneeeeseeseesesees s 1
35 | rEUsIGZ AUXILARY CONTACT ...ooomorvereeeeiesesesseesseesseses e esssessss e 1
36 | 73331-GO1 DC CORD ..o s 1
37 | EusrGHd MALE PIN ....oooooooeeeeeeeeeoeceee e sses e ssss s 2
38 | [3USIGUY BRASS SCREW, #10 - 32 X 1/2" LG ..oevvvvecverrreeereeeeeeneeseessesesessneons 2
39 | pBUsIGIg MAGNET .....cooevooeeeeeeeeeee e 1
40 | [3UBLGIH SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) w...eovvveeeeerreereeenenne 2
41 | [F305LGIM LOCK NUT, #6 = B2 w...ooocvooceeeeeeeeeessseseeesseesseesssess s sssss s 4
42 | [F3UBLGIY SCREW, #6 - 32 X 1" LG (STAINLESS STEEL) .....oooeveerererrecriesronne 2
43
44
45 | PBIDSGUY AMMETER ......oovvocveoseeessee s seee s 1
46 | 00984-GO1 SCREW, #8 - 16 X 1/2" LG ..ooverrveeeeeeeeeseeeseeesseesssesseseseessse s 2
47 | pUBSIGE WASHER, #8 .....ooovvooeveoeeeeeseeeeeeeeeeese s s s snese s s eneeaneens 2
48 | [DIOO3GUY BRASS WASHER, #10 .......ooooveoreeeeeeseeeseeeseeeeseeeseeeesesess s 4
49 | EZ589G3 SHOULDER WASHER, 1/4" .......cooevvoereeeeeeseeesseesseessssesesssessssses s 1
50 | pO77I=GH NYLON WASHER, 3/8"........ooovvereerrrseseseemseesssssseesesessssesssesesssssssseas oo 1
51 | 00528-G4 NUT, #10 - 32 (BRASS) w...covveoveeeeeeereeeneeeeneeeseeeeseeseeessssssssssesanessnensnnens 3
52 | pBIOBGOY 5O AMP FUSE........ooovooeveeeeeeeeseseeseeeeeseeesseeseeesese s seeeseee e 1
53 | pUSE5-GYH LOCK WASHER, #10 ......oocvvreeeocreseseesesesseesseesssssseessessessesse s 4
54 | pU378GR SCREW, #10 - 24 X 1/2" LG we.ceoorveoeeeeeeveesseeseeeeseeesesssenesesssse s 2
55 | pUSZ6-G3 NUT, #10 = 24 ..o 2
56 | PBIOZ-GOY TRANSFORMER .......oovvoovieieseeeeseeseeeeeeeeseeseeeeesseesseeeesesese s s 1
57 | p7877GU SPACER SUPPORT ......oovvmmieianeeesseeeseessesesesssesssssssesessssssse s 4
58 | [M76I8GI WIRE TIE ..ooovoteeeocveeceesesseeesse s s s 2
59
60 | pU37ZG3 SCREW, #8 - 32 X 3/8" LG ..cveorveoeveeeeeeeeeseeeseeeseees s s 1

Service Parts Manual

Page B-18



.?sku=13557G3
.?sku=73051G11
.?sku=73051G12
.?sku=73051G27
.?sku=73051G14
.?sku=73051G08
.?sku=73051G15
.?sku=73051G16
.?sku=73051G10
.?sku=73051G17
.?sku=28105G01
.?sku=00559G4
.?sku=01003G01
.?sku=22589G2
.?sku=00771G6
.?sku=28106G01
.?sku=00565G5
.?sku=00378G4
.?sku=00526G3
.?sku=28103G01
.?sku=27877G01
.?sku=17618G1
.?sku=00372G3

BATTERY CHARGER (PORTABLE)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | PEO77G33 16 GA WIRE (GREEN 4") ....ooooorverceeeeeoeseeeeessses e 1
62 | pUSBEE-GA LOCK WASHER, #8 ......coooovvooveeoreeeseeeseeeseeoeseeeseeesesssessss s anssaneesneenns 1
63 | pUSZEGY NUT, #8 = B2....veooveeeeeeeeeeeeee e eses oo 1
64
65 * LABEL (POWERWISE™) .......oimviereremeeemeesesseesseesessssseesssessssssssssess oo 1
66 | 28566-GO1 CONTROL BOARD.........couoeeerreineeesseeseeeeoeeseseeseeesses s s ensesneesnse 1
67 | 28566-G03 POWER INPUT BOARD........c.ooreeirrsemeeeeneeessesssseeseseesssesssesss s 1
68
69
70
71
72
73 | 73149-G01 | 36V CHARGER RECEPTACLE AND HARNESS ASSEMBLY

(INCLUDES ITEMS 74 = 82).....cooevoeeeoeeeoeeeeseeeeeeeeseesseees oo 1
74 | 73051-G03 RECEPTACLE COVER ......couuiveieeereseeeeeeeessseeseees e seeess e 1
75 | 73051-G04 RECEPTACLE BOTTOM ......ooviiieeoeeeiemeieeeeesseeesseeseseesssees s 1
76 | [305LGUY FEMALE CONNECTOR .....oooovioreeeeeeeneeeeseeessesessees s 2
77 | [F305IGUH INSULATOR SLEEVE.........cooooveemeeeeeeseeeoeseeseeseseeseeeseeessessssessssesseesneses 1
78 | 73051-G07 REED SWITCH .....ooooeeoeveeeeeeeeeeeseeeseeeeesee e 1
79 | [3U5LGUY SCREW, #10 - 32 X 1/2" LG (BRASS) w...ovvemverrreerreesrsersessssessssssessnesne 2
80 | [F3UBIGUY SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL).....covvverrrerrreereeerriane. 3
81 | [BUSLGI LOCK NUT, #6 = B2 ....oveoveeeeoeeeeeeeeseeeseeeseeeess s eessesssessisssa s 3
82 | BTG WIRE HARNESS (CHARGER)..........oovoreeeeeeeeeeieeesseseeseeesseessseseeseesenenes 1
83
84 | [MBaZGY INSULATED CABLE CLAMP, 1/2" ......oovooeveereeeeeeoseeesseeseeeeesensseese s 1
85 | pUZIZGH BOLT, 1/4 - 20 X 3/4" LG w.oooeeeeeeoeeeeeeeeseeeeeeeeeeeeenses s seeneses s 1
86 | DUBLAGR LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....eeveoveereeeeeeeeeeeseeeseeseeeesiss s 1
87
88 | 34729-G01 | CORD STORAGE ASSEMBLY ......oovvereeeverseeeseseeseseseiessssssessssessssssesssesee 1
89 | 34717-G01 | CORD STORAGE SUPPORT ......cooeivemvereeeseeeseeseesseesseessesssesseessseseassnnseee 1

Page B-19 Service Parts Manual


.?sku=25977G32
.?sku=00565G4
.?sku=00526G1
.?sku=73051G05
.?sku=73051G06
.?sku=73051G08
.?sku=73051G09
.?sku=73051G10
.?sku=73147G01
.?sku=11845G7
.?sku=00414G6
.?sku=00654G2

BATTERY CHARGER (PORTABLE)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
90 | [ZBUIGY RIVET, 3/16" X 7/16" LG (ALUMINUM). ........ooorvrrrerrisieseesssesienseesssssssesnnns 4
91 | pUZIZGH BOLT, 1/4 - 20 X 3/4" LG w.oooveeeeeoeeeeeeeeveeeeeeeeeeeeens s seeseses s 2
92 | DPIIIOGOY | WASHER, 1/4" (STAINLESS STEEL) c.oovvoveeceiceeceeeseeeeeee e 2
93 | [pUBSEGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oovvueeeeeeeieersessesssssseesiss s 2
94 | [EBULGH RIVET, 3/16" X 11/16" LG (ALUMINUM) .......cooorvrrreerrreereensenses s 4
95
96 | EBHEBTGUI | DIODE ...oiioecieieeeiee oo ss s 1
97 | pU3TZGE SCREW, #8 - 32 X 112" LGvvooveeveoveoeoeeseeses s 4
98 | [pUS59GE WASHER, #8.......oovvoeeeeeeeeessesseeeeesseessessseesssee s s s s s sssse 10
99 | pUSE5-GA LOCK WASHER, #8.......ocvurveeeeiseeseeesesseeeseessessessesseesssssessasssassesssesnessnnnns 4
100 | pUSZEGY NUT, #8 = B2 ..ot 4
101
102 | 73149-G02 | 48V CHARGER RECEPTACLE (BLUE) AND HARNESS ASSEMBLY

(INCLUDES ITEMS 103 = 111) c..oorveocvereveseeeeeeseenseesseeseeessssssssessenssessesssesnessnnees 1
103 | 73051-G21 48V RECEPTACLE COVER .......coorveiieeeeeeeceeeesseeeesseseees s 1
104 | 73051-G22 48V RECEPTACLE BOTTOM........ovmmiemieeeeiciensessseessessss s 1
105 | 73051-G23 48V FEMALE CONNECTOR ....ocovmrvriiineiaeeiessessesseess s 2
106 | [F30IGZ3 48V INSULATOR SLEEVE ......oovorveieveeeeoeeeeeeeeeeesssseesses s 1
107 | [F305LGIY 48V REED SWITCH ....oovvoevocieceeeeeee e 1
108 | [3U5I-GUY SCREW, #10 - 32 X 1/2" LG (BRASS) ..c.ooovrrrirrreereissessssssessesseessssssen, 2
109 | [F305I-GUY SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL).....c.ovvvrerrrrrerrrcrenrenne. 3
110 | [F305LGIT LOCK NUT, #6 = B2 ...oooeoveeeeeeeeeeoeseeeeeseeessesseeeseessss s ssesnse 3
11 | BEGO WIRE HARNESS (CHARGER)..........ovurveeeveeeeieeseseeseeessess s 1
112
113 | PB3BUGUZ | 36V LESTER BATTERY CHARGER WITH SWITCHABLE INPUT .................... 1
114 | PB5IE-GUN | 36V LESTER BATTERY CHARGER CE APPROVED.........cocooveeeeeeeeciineenees 1
115 | PBA35-GU3 | 48V LESTER BATTERY CHARGER........ccoosivieiveeeeeeeseeessessees s 1
116 | PB435-GUN | 48V LESTER BATTERY CHARGER WITH SWITCHABLE INPUT .................... 1
117 | PB335GUY | 48V LESTER BATTERY CHARGER CE APPROVED.........co.coiveeeeeieeniinrennns 1

Service Parts Manual

Page B-20


.?sku=14601G8
.?sku=00414G6
.?sku=01110G01
.?sku=00654G2
.?sku=14601G7
.?sku=28548G01
.?sku=00372G4
.?sku=00559G4
.?sku=00565G4
.?sku=00526G1
.?sku=73051G24
.?sku=73051G18
.?sku=73051G08
.?sku=73051G09
.?sku=73051G10
.?sku=73147G01
.?sku=28380G02
.?sku=28516G01
.?sku=28435G03
.?sku=28435G01
.?sku=28435G05

BATTERY CHARGER (PORTABLE)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Page B-21 Service Parts Manual




BATTERY CHARGER (PORTABLE)

Service Parts Manual Page B-22



BODY

=z
=
(©)
I
(95}
©
o)
o
L
|
T
T
2
I
n

Service Parts Manual

Page C-1



BODY

47

7

¥4
Front Housing %/ 8

Ref Bod 12-2

Service Parts Manual

Page C-2



BODY

BODY COMPONENTS

104 - Includes ltems 105 - 109

Ref Bod 12-3

Page C-3 Service Parts Manual



BODY

Part of Frame 130 7129  956/957 REAR BODY COMPONENTS
127

Footrest

ELECTRICAL COMPARTMENT

141 - Includes ltems 142 - 145

@
1475

|
146—&

Front of Vehicle

Ref Bod 12-4

Service Parts Manual Page C-4



BODY

1
?1 56 @
\] \%{Cargo Bed Frame
=

153, 154

952 SIDE PANEL COMPONENTS

Front of Vehicle /1 50, 151

Ref Bod 12-5

Page C-5 Service Parts Manual



BODY

Z
=
(@)
I
(4]
~
[Te)
(o)}
L
—
T
T
2
I
(7]

Front of Vehicle

955 /957 REAR
FLOORBOARD AND SEAT POD

COMPONENTS

Ref Bod 12-6

Page C-6

Service Parts Manual



BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 B4142-G™ | COWL.oooieoooceoceeeeeeeeeees e 1
2 34145-G01 | FRONT FLOORPAN........coocomeeireeeemeeeeseeeseeesseesesseesesseessssseessessees e 1
3 BZ5I7GUT | INSTRUMENT PANEL ......oovoorvoiceteeeeseeeseeeseeeeeeeeseeseees e 1
4 BSZIUGUY | SUPPORT PLATE (DRIVER SIDE)........cocieeceeecseeeeeeeeeesseeeeseeeeseesesesessses 1
5 BSZIUGUY | SUPPORT PLATE (PASSENGER SIDE) ......ocueeveeeveeceeesseeeseeeeseessseseeesns 1
6 34247-GO1 | BUMPER ....oovoorveceeeeeeeeeeeeeeeeeoe s ses s se e eee s 1
7 BAZZBGUN | RUBBER BUMPER COVER .......oooiveecveeceeeeseeeesesssesseesssseseeeesee e 1
8 [I037GO | NAMEPLATE (E-Z-GO) ....rvveeeveereeremseeeseseseossssssesessssesssessesssssesesssssssesasesne 1
9 [20624-G3 PUSH NUT, 3/16" ....ooocveeeeeeeeeeeeeeeeee s enes e 3
10 | BATBBGUL | COWL SPACER ......ooiceeeceeeeeeeeeeeeeeeeeeeeeeeeoeee e 2
11 | pUBYLGY LOCK NUT, 318 = 16 w..ooooveeeeeeeeoeseoeseeeeee e 2
12 | pursZsy SCREW, 5/16 - 18 X 2" LG (STAINLESS STEEL) ...vvvourverrreecreeeeeeesseeeesenesee 2
13 | pua3sTy BOLT, 5/16 = 18 X 1" LG w..oovvereeereeoseeeeeeeeeeeseeeeseeseeseseeesssees s s 4
14 | DPIIIOGO3 | WASHER, 5/16" (STAINLESS STEEL) ..oovoveeeeeoseeeeeeeeseieeseeesseesseesee s 4
15 | PIIOGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) c.oeucveecveeceeeeeeeeeeeeeeeeesesesesseensoone 4
16 | [E705GY SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....vvvvrverreecreeeeeensseeseseree 2
17 | DPIIIOGOL | WASHER, 1/4" (STAINLESS STEEL) .ooovvoeeeeceeeeeeeeeeeeeeeseeeeeeeees s 2
18 | BEIZEGUL | NEOPRENE WASHER.......ooooooveeceeoseeeeeieseeeeeisesesssesesessesesseessanessanssanonns 2
19 | pUBsETGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...ccvomererveoreeesseeeseeseseeseseessesnes 2
20 | BEIZZGOL | ISOLATION STRIP ....oooioieiveeceeeeseeeseeeeeeeeeseeseeeseseesssss s 2
21 | @T7EGa 3 TYPE RETAINER ......oooovioeveeeeeeseeeeeeeseeessesseeees oo sseesseeseseesesesaeeseeese 4
22 | [IUS5GOT | RIVET, 3/16" X 1" LG (ALUMINUM) ........ooomveereereeeeeeeeeeeseeeeeeeeee e 11
23 | BEBATTGOL | HOLE COVER.....o.coomiiceeeieieeeeosessssseesssessesessesessassssesssssse s s essss s sesasssnee 2
24 | BEBUTTGUL | HOLE PLUG .......cooooceeeceeeeceeeeeesesessseessesesseeessesesseesesess s sssss s s 4
25 | DIOUBTGOT | RETAINER ....oooivoieeeceeeceeeeeeeeeees oo e 2
26 | BZIEGUY | FRONT FLOORBOARD........coooieeereeeeeeeeeeiseeeseseseesseeessesnsesssseseseses e 1
27 | BEBIETGUL | ACCESS COVER....oooioiieioeeeeseiesseeeseeeseiesssesseesesesssssss s eesss s 1
28 | BABUZGOL | FRONT FLOORMAT ....coooiverceeeeseeseseeseeoesseeseesessasessesssss s eess s 1
29 | BZBUIGUZ | FRONT ROCKER PANEL (DRIVER SIDE).......coiveoreeeceeoseeiemeesseeessessssennene. 1
30 | BZBUIGOY] | FRONT ROCKER PANEL (PASSENGER SIDE) ........oovoreeereeeeeeseesseieseeene. 1

Page C-7

Service Parts Manual



.?sku=34597G01
.?sku=35410G01
.?sku=35410G02
.?sku=34248G01
.?sku=71037G02
.?sku=12064G3
.?sku=34758G01
.?sku=00891G1
.?sku=00762G8
.?sku=00438G8
.?sku=01110G03
.?sku=01109G01
.?sku=16705G1
.?sku=01110G01
.?sku=34176G01
.?sku=00654G2
.?sku=34134G01
.?sku=14776G1
.?sku=71055G01
.?sku=34840G01
.?sku=34507G01
.?sku=01008G01
.?sku=34146G01
.?sku=34614G01
.?sku=34607G01
.?sku=34609G02
.?sku=34609G01

BODY

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | 34141-G* FRONT HOUSING ....ooooveoeeeeeeessees e 1
32 | mErosGY SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....voorveeceeeeeeeeeseeeeeeee 10
33 | puZr=G3 PIVOT SPACER .....ooovoeeeseeoeeeeseoeseeesse e seeesesese e seese e 6
34 | pussEGz LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...ccvomeverveeeeeesseeeseeeesessseeesesses 6
35 | BSBAZGUL | HOLE PLUG.......cooooeeeceeeeceeeeeeeeeseeesesseeeessseseees s 2
36 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) w....ooveorreereeeeneeeseeeseeeenee 4
37 | DITIOGOY | WASHER, 1/4" (STAINLESS STEEL) ..ocooocveoceeeceeseeeesseeseeesseeeesesese s 10
38 | puBsETGh LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...c.vveevereeereeesseeeseeeeseeseseeesesses 4
39 | 27919-G02 | FOAM TAPE (/4" X 2")...oivoooeveoreeoeeeeeeeeeeeeeeseseseeesesessssessses s eeessssesnsesensenee 2
40 | 27919-G04 | FOAM TAPE (3/4" X A")....oooireeeeeeoeeeeeeeoseeeseseesseeesseesseessesesesseseessessssneeenee 1
41 | [BBIEGI RATCHET FASTENER ........coouivvieeeeseeeseeeeseesseseseesesssssssssesessese s 4
42
43 | BSE5LGUZ | HOUSING BRACKET (DRIVER SIDE) .....oooveeceeeeeeeeeeoseseseeeeeeeseeeseeesneseneees 1
44 | BSESLGUY | HOUSING BRACKET (PASSENGER SIDE).........oveoceeseeeseeeereeeseeeseesneeesnenes 1
45 [6705-GI | SCREW, 5/16 - 18 X 7/8" LG (STAINLESS STEEL) ......cvvorveceeeeeeereeesiseeeea. 4
46 | DIIOIGUN | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) w.ooocvoovveeceeseseseeeeeeees s 4
47 | pUA3BGY BOLT, 5/16 = 18 X 1" LG w..ovveoeeerceeeeeeeseeeneeesee e seese e s 2
48 DUG60-GY WASHER, 5/16" (STAINLESS STEEL) ....voovveeeeeeeeeeeseseseeseeeseeessessseseneeeneens 6
49 | PIIOIGUN | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) w.oooocveoeveeceeseseeeeeseees s 2
50 | 00438-G6 BOLT, 5/16 - 18 X B/4" LG w..oooverreeeeeeoeceesesseeesessseessses s seeesss s nseses s 4
51
52 | BZBIEGOY | PARKING BRAKE COVER........ccociiroeieeeeeeoseeeseeeseeeseeessesssesessessssses e 1
53 | pUZ7I=GY HOLE PLUG ......oooooceeeeveeseeeeeees s 1
54 | MBE705GH SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....vooorvecreeereeeeeesesees s 4
55 | BUOUSAGZ MOLY JACK NUT w..ooooioeeeeeooeeeeeeeeeeeeseee e eseeeeese s 4
56
57 * SERIAL NUMBER PLATE ........orvureveeeeeeeeesseessesesseessessesessssss s assssasssassons 1
58 | [MU570-GY RIVET, 1/8" X 11/32" LG (ALUMINUM) w......oooorreerereeereees e 4
59
60 | 33645-GOL | LABEL (SAFETY) ..oiiiieeeceeooeeeessesessessseesssseseeesssessseesseessssesesessssnsseneseneseee 1

Service Parts Manual


.?sku=16705G9
.?sku=20275G3
.?sku=00654G2
.?sku=00654G2
.?sku=35643G01
.?sku=01110G01
.?sku=00654G2
.?sku=00654G2
.?sku=16816G2
.?sku=35651G02
.?sku=35651G01
.?sku=16705G11
.?sku=01109G01
.?sku=01109G01
.?sku=00438G8
.?sku=00660G8
.?sku=01109G01
.?sku=01109G01
.?sku=34596G01
.?sku=20271G8
.?sku=16705G1
.?sku=16705G1
.?sku=30054G2
.?sku=10570G9

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | BS3Z5GUN | LABEL (SAFETY = CE).ooomioeeceeeeeeoseeeeeeeesosessesesessssssses s ssesns s 1
62
63 | 35682-G** | REARHINGED HOUSING.........cooomrreereeeemeeseeeoseesseeeseeeseesseesessesseseeneeenesne 1
64 | 34147-GO1 | REAR FLOORBOARD .......ccooivieieeesreaemeeoeesessssesesssssesssessesessessssessssessssssesee 1
65 | BABIUGUA | REAR ROCKER PANEL (DRIVER SIDE)......oooiciieeeereisrieneeenseesseesssssese. 1
66 | BABIOGUY | REAR ROCKER PANEL (PASSENGER SIDE)........oocooiioiceiieieoseesseesseeseneee 1
67 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) w...covvevrreerereeeeeerreesseeenren. 4
68 | DITIOGUN | WASHER, 1/4" (STAINLESS STEEL) ..ovvveeeeeeeeeeeeeseesereesseensesessesssseses s 4
69 | pUBEEGH LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...ccvovrereeoreeeseeeneeeseeeneeeeeeeseen 4
70 | [MB705GY SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....voorveceereeeeeseeesneeee 7
71 | poZrsT3 PIVOT SPACER .....ooevtmeveeeeeeeeesseeseseesseesseessess s sse s 5
72 | pussETGz LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...c.vvomerereeerreeseenseeeeseessseesseeses 7
73 | ME705GI0 | SCREW, 1/4 - 20 X 7/8" LG (STAINLESS STEEL) ...voovveoeeeeeeeeeeeeeeeseeeesee 4
74
75 | BEIZIGUL | FLOOR SUPPORT ....oooiiieicieeeeeeeeiesesessseesssesseesssessessseasssne s ssss s 2
76 | 00715-G1 BOLT, 5/16 - 18 X B/4" LG w..oooevveoveereeeeeeeeeeesseesseeessessssese s sssse s 4
77
78 | BABUBTUL | REAR FLOORMAT .....oioiiceeieeeeeeeeseeeeseeeeeeeeeeeseeeeseen e s e 1
79 | ME8IETGZ RATCHET FASTENER, 11/16" X 7/8" LG .....oovvererereeeereeesreeeseeeesesesesesenese 4
80
81 | 34978-GOL | DRIP SHIELD .....cooooiveoceeeeeeeeeeeeeseeseeeeseeeseeeeseseeseesesessseess s anseansseensenee 1
82 | po7BIGa SCREW, #10 = 24 X 1" LG..ooeoeoeeeeeeoeeeeeseeeseeeseeeseeessseseseesese s seses oo 2
83 | pUBEU-GH WASHER, #10 (STAINLESS STEEL) w..oovvocveeceeeeieeeeseeseeeseeesesessesssssse s 2
84 | pU73TGa RUBBER WELL NUT, #10 - 24 .....oorvocooeeeeeeceeeeeseeseeessees s 2
85
86 | BETIZTGUZ | HINGE ..o 2
87 | mBrUSGa SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...c.vvoorverreecreeereeseseesenesee 4
88 | DITIUGUN | WASHER, 1/4" (STAINLESS STEEL) ..ooooorveereeeseeeeeeeseseessessesesseesssessssenese 4
89 | M@390G3 LOCK NUT, 1/4 = 20 oo 4
90

Page C-9

Service Parts Manual



.?sku=35345G01
.?sku=34610G02
.?sku=34610G01
.?sku=01110G01
.?sku=01110G01
.?sku=00654G2
.?sku=00654G2
.?sku=16705G9
.?sku=20275G3
.?sku=00654G2
.?sku=00654G2
.?sku=16705G10
.?sku=34149G01
.?sku=34608G01
.?sku=16816G2
.?sku=00789G1
.?sku=00660G5
.?sku=00739G1
.?sku=34197G02
.?sku=16705G1
.?sku=16705G1
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4

BODY

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
91 | BETZZTGOT | HINGE ..o 2
92 | BEZETGOL | HINGE SPACER.......ooooiooceeoeeeeeeeeeeeeeeeeeeeeseeeseaeeeeee s seeseseneesees e 2
93 | pUBBLGY BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....cvveveereeeeeeeenesceseeeeseieseeeneeaan. 4
94 | DITIOGUY | WASHER, 1/4" (STAINLESS STEEL) ..oovoorveereeereeeeeeeeseesssensesssseesssessssesese 4
95 | @393 LOCK NUT, 1/4 = 20 w.coooeooeeoeeeeeeseeeeeeeeee e 4
96
97 | BEZZBTGUI | HINGE PIN ..o 2
98 | m@mrcy RETAINING RING, 14" .....ooooorveoeeeeeseeoeeeeeeseeeseseseesesesssassesseesese e 4
99
100 | BEBBIGUL | LATCH PLATE ..o 2
101 | 00827-G8 CARRIAGE BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....cvvvrvverrrrenrrsrnranee. 4
102 | (3904 LOCK NUT, 1/4 = 20 w.coooeoeeeeeceeeeeeeeeeeeeee s 4
103
104 | 34884-GO1 | LATCH ASSEMBLY (INCLUDES ITEMS 105 - 109) .......orvvorveeereeereeerreeserennens 2
105 | 34432-G01 LATCH PIN w..oocvoooveeceeeeveeeeeee e 1
106 | B3Z3EGUl WASHER, B/8" ......ocvvoeeverceeeeseesesoessssseessssesssesesssss s ssessssssssss s 1
107 | BZZ3LG00 LATCH PLATE ..o eeeseeeeeeeseee oo 1
108 | 34883-G01 LATCH oo enea e 1
109 | [Z390GY LOCK NUT, 318 = 24 .....oooooeoooeeeeeeeeeeeeseoeeses e 1
110
111
112
113
114 | 34882-GO1 | LOCKDOWN SUPPORT ANGLE..........cooveerreeceereseeeereeseeeesssesseessseesseessesessoone 2
115 | pUaISG4 BOLT, 1/4 - 20 X 1 1/2" LG covvoeeeeeeeeeeeeeeeeeeeee e 2
116 | [CUZ7=G3 NUT, 1/4 = 20 ..o 4
117 | [ZBULGH RIVET, 3/16" X 3/8" LG (STAINLESS STEEL) .....vvurveeerresreereeeeseeesseessees. 4
118
119 | 34144-G** | REAR STATIONARY HOUSING .....vvvoreeeeeeeeeeseeeeeeeeeeeeesseee s 1
120 | 34668-G02 | BUMPER CAP (DRIVER SIDE) .......coivioioeeomeeeieeeoseieseseeeeosssesssesssesessseeenseons 1

Service Parts Manual

Page C-10


.?sku=35722G01
.?sku=35749G01
.?sku=00661G8
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=34228G01
.?sku=14117G1
.?sku=34881G01
.?sku=14390G4
.?sku=14390G4
.?sku=34434G01
.?sku=34431G01
.?sku=14390G1
.?sku=00415G4
.?sku=11027G2
.?sku=14601G5

BODY

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
121 | 34668-G01 | BUMPER CAP (PASSENGER SIDE).........cooourveeisreeneeosesesrseessesessessseasseensens 1
122 | [IOS5GUN | RIVET, 3/16" X 1" LG (ALUMINUM) .....oooveoreieceeeeeeeeeeeeeeeeeee e 2
123 | [E058GY RIVET, 3/16" X 7/16" LG (ALUMINUM) ..........vveemreemreneeeseeseeseenee e 2
124 | [IO37GUZ | NAMEPLATE (E-Z-GO).ouoourveoeeeeceeesseeeseeseseeesesssesesesesssssssseessasss s 1
125 | [ZU64G3 PUSH NUT, 3/16" ......oooocvooceeceeeeseeeseesese s esssessse s sseese e 3
126
127 | 34295-GOL | GROMMET .....ooooooiveeceeoceeeceeeeeeee e s s 1
128 | 35648-G01 | COVER GROMMET (ON BOARD CHARGER) .......ccovvevveereeeeeeessiesreesreensonn. 1
129 | [E705GY SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....vvvorvereeeeeeeeeeseeensseeree 4
130 | BZBE5GUN | SELF-RETAINING NUT...ooiioiirieceeeeeoeeeoeeeeeeeees e esseee e 8
131
132 | 34611-GOL | FOOTREST ..ooomoveoiveeceeoesesecseeeeseee e sessssesssss oo 1
133 | BA700GUL | RUBBER FLOORMAT ......oiiviiceeeeeeeeeseeeeseeeeseees s seseeee e seess e 1
134 | [EIBZTUT | LABEL (WARNING)......ccveoceeeeeeeeeeeeeseseeeeseeeeeeee e seseeseses e ssenes s 1
135 | [BU7ZGUN | LABEL (WARNING - EC) .oocvoocveeceeocseseeeesesesseeseeessi s 1
136
137 | pUBESGZ BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) .....vvorveereeeeeeeees oo 8
138 | pUBS3TGY WASHER, B/8" .....covveoeeereeeeeeeeseeeeeeeesseesesessesesesssssseesaneseeeesesssesse s enseaneens 2
139 | [IUZ7=GY NUT, B/8 - 16 ....ooooeeoveoceeeceeeeeeees e 6
140
141 | 34391-G01 | ELECTRICAL COMPARTMENT (INCLUDES ITEMS 142 - 145)............coco........ 1
142 | 34394-G01 SIDE PANEL (DRIVER SIDE).........ovueereeeoneeesseeseeiesseeseessssessessessesseene 1
143 | 34394-G02 SIDE PANEL (PASSENGER SIDE) ........vvurveerreoseeesseserseesssesssssssssssn 1
144 | 34393-G01 PAN ..o es e 1
145 | [@BULGYH RIVET, 3/16" X 3/8" LG (STAINLESS STEEL)......voorveereeeeeeneseseeeeeeeneeas 16
146 | pU438TH BOLT, 5/16 = 18 X 1" LG w..ooveeeeerceeeeeeeeeee e eseseseeeseeeseseeseseese e 4
147 | 00559-G8 WASHER, 5/16" .....cvvovvereesoresessseessssesseesssesssesessssssesesssessssssas s ssassssesssassens 8
148 | DPIIOIGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .oouvvoeveeeeeeeereeceeesseesseeseeesseennens 4
149
150 | 34140-GO1 | SIDE PANEL (DRIVER SIDE) ......oomivveoereeeeeseeosseeeseseseeesseeseseeseseseesessesnesos 1

Page C-11

Service Parts Manual



.?sku=71055G01
.?sku=15058G1
.?sku=71037G02
.?sku=12064G3
.?sku=16705G1
.?sku=34855G01
.?sku=34700G01
.?sku=74132G01
.?sku=74074G01
.?sku=00665G2
.?sku=00653G1
.?sku=11027G5
.?sku=14601G5
.?sku=00438G8
.?sku=01109G01

BODY

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
151 | 34140-G02 | SIDE PANEL (PASSENGER SIDE)........ccoosiviiviimreciesioissiossiessesssesssssessssssnns 1
152
153 | BA708-GUZ | UPPER CATCH (DRIVER SIDE).......c.cicooiieeeeeeeereeesesmseessssseessessseessesssnseanees 1
154 | BZ7UBGUN | UPPER CATCH (PASSENGER SIDE)......coiviieeereriisrieessessessesseesssssssssssnnes 1
155 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....cvvvurveereecreceesesessiessis oo 2
156 | pUBBU-GA WASHER, 1/4" (STAINLESS STEEL) ....oouvvoveoeeeeeeeeeeeeseess e sessssesseessesssen. 2
157 | pUBHEGY LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oovvrieereeeieersessesvesssessiss s 2
158
159
160 | BATUEGUL | UPPER LATCH....ooioiooiieceoeeeeeeeeeeeeeeeeesees s en s 2
161 | pUZIZGH BOLT, 1/4 - 20 X 3/4" LG w.ooevvoeeeeseeeeeevee e 4
162 | pUBBU-GA WASHER, 1/4" (STAINLESS STEEL) ....oouvuvvieeeecieeseeesseessessesssassesseesseessen 4
163 | pUBREGY LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....ooveeeeeeeeeeeeeeeeeeneeesseseseeseese s 4
164
165 | BA7TO7-GUZ | LOWER LATCH (DRIVER SIDE) ....coooovoiiecieeseeesesessssessesseessesssesssesssnseanons 1
166 | BA7O7-GUN | LOWER LATCH (PASSENGER SIDE)........ccooosiioireomieisriisesssiessesseesssssesssssnnnos 1
167 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) w...oovvvrveerveecreeeeeeeeeeeeseeenenne 2
168 | DUBBU-GA WASHER, 1/4" (STAINLESS STEEL) ....oouevorveeeeeeeeeeeeesees e sesassesseessesnsen. 2
169 | pUBHEGY LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oovvvrieeeeeieersesses s 2
170
171 | BA709GUN | LOWER CATCH (DRIVER SIDE)........ooioiioreeoeeeieseosesseiesseesseesseseeesssassansennees 1
172 | BA709-GUZ | LOWER CATCH (PASSENGER SIDE) ......oivieiveeeeeeeescioeseesseesseseeenssssssnsesnees 1
173 | poZISGZ BOLT, 1/4 - 20 X L 1/2" LG wervoreveeeeeeeesoeeeeesessess s 1
174
175 | pUBSE-GZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....eoveoeeeeeeeeeeeeeeeereeesveseeeesese s 1
176 | pUBBIGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......ovvueveerrereeesreeeeeeeeesessssneenenes 1
177 | pUBBOGY WASHER, 1/4" (STAINLESS STEEL) .....coovveereeeeeeeeens oo 2
178 | pUBHEGY LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....oovvuieeereeieersesses s 1
179
180 | BABIZGUN | SPECIAL SLOTTED SCREW, 1" LG .oooocieeeeoeeeeeeeeeeeoeseessees s eeeses s 1

Service Parts Manual

Page C-12


.?sku=34708G02
.?sku=34708G01
.?sku=00660G7
.?sku=00660G7
.?sku=00660G7
.?sku=00660G7
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=34706G01
.?sku=00414G6
.?sku=00660G7
.?sku=00660G7
.?sku=00660G7
.?sku=00660G7
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=34707G02
.?sku=34707G01
.?sku=00660G7
.?sku=00660G7
.?sku=00660G7
.?sku=00660G7
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=34709G01
.?sku=34709G02
.?sku=00415G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00661G8
.?sku=00660G7
.?sku=00660G7
.?sku=00660G7
.?sku=00660G7
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=34613G01

BODY

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
181 | 34737-GO1 | RETAINER w..ooooooeieeeceeceeceee e 1
182 | 34612-GO1 | CLIP ON RECEPTACLE ....ovvoocoeoeeeeeeesee oo 1
183
184 | BZBALGUL | RETAINER BRACKET .....ooiioeeceeceeeeeeseseesssseesees e 1
185 | pUBBILGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....vvurveeereeeereeseseeseeeeeeses e, 2
186 | DUBBU-GY WASHER, 1/4" (STAINLESS STEEL) w...corvoueveeeeeeeeeeseeeeeeeeeeeeeseeeesssseseenessnenes 2
187 | pUBREGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cvvomevereeereeessseeseeeeseessseeesesnes 2
188 | BSZBEGUL | LABEL (SHUTTLE) cooivoeoeeoceeeceeeceeecseeesseesssseses s 2
189 | B5Z30-GUY | LABEL (IDENTIFICATION = 956) .......ovooreeeeeereeeeseeeseeeeeeessesssseessseseeeneeeneeone 2
190 | B5Z30GIO | LABEL (IDENTIFICATION = 954) .....oorvooeeeeeeeeeeeeseeeseeeeseeeseseeeeeeesseeneeeseeeneeone 2
191 | 35430-G11 | LABEL (IDENTIFICATION - 952) ......orvoeeeeereeeeeeesseesseeeeesssesesssessseesssssseessoons 2
192 | 35430-G16 | LABEL (IDENTIFICATION - 955) .......cooiveeereereeeesseesseeeessssessssessseesesesssessoons 2
193 | B5Z30GIA | LABEL (IDENTIFICATION = 957) ...oooiiooeeeoeeeeeeeoeseeeseeeeeeessseeeesessseseeeneeeneeone 2
194 | 35529-GO1 | BATTERY DRIP TRAY ....oooiioiieeeieeesieeeeseseeessssssseessesesessesesseesssessssaeseenenns 1
195 | IUS5GUN | RIVET, 3/16 X 1" LG (ALUMINUM) .....orvereverceeeceeseseeseeessses s 6
196 | pUS59GA WASHER, #8........eocveoeeeoeeseeseseesesesseessessseesesessssess s s essssessses s es s 6
197
198 | 35530-G02 | BATTERY SHIELD (DRIVER SIDE).......coooomviemeeoseeeeeeeeeeesssesesessseeseeeneesneeone 1
199 | 35530-GO1 | BATTERY SHIELD (PASSENGER SIDE) .......ovvoiveeeeeereseeseeesseesseessseseeseennons 1
200 | 00933-G1 BOLT, 1/4 - 20 X 1 14" LG oovoevvoeeeeeeeeeseeeseeeseeeeseoesse e 4
201 | DITIOGOL | WASHER, 1/4" (STAINLESS STEEL) ..oovoiveereeoreeeeeeeeeeeeseeeseeseesessesseesenene 4
202 | pUBSEAGR LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cocvovvereeoeeeeseeeneeeeeeeseeseessnen 4
203
204 | 35378-GOL1 | BODY BRACE .......ccooiooreeeceereceeeesesesseeseseesssesseesssasssssssessssssessssessssesns s 2
205 | DITIOGOY | WASHER, 1/4" (STAINLESS STEEL) ..oooorvereeceeeeeeeeeeeeeeeseeeeeeeeesseeseeseneeee 8
206 | pUBSEGR LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cocvoveereeereeeseeeneeeeeeeseeseeesnen 4
207
208 | [IAI7GUY | LABEL (DRIVER SIDE - EXPLOSIVE GAS WARNING - CE) .....o..ovvvorrrenerenee. 1
209 | [IAI9GUY | LABEL (PASSENGER SIDE - ACID WARNING - CE) ..o, 1
210 | [AI5GOY | LABEL (ELECTRIC SHOCK WARNING - CE)...oovvoeveoceeceeeneeeeeeeseeeseeenee 1

Page C-13

Service Parts Manual



.?sku=34841G01
.?sku=00661G8
.?sku=00660G7
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=35434G01
.?sku=35430G09
.?sku=35430G10
.?sku=35430G17
.?sku=71055G01
.?sku=00559G4
.?sku=01110G01
.?sku=01110G01
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=01110G01
.?sku=01110G01
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=71417G01
.?sku=71419G01
.?sku=71415G01

BODY

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

211

212 | 35518-G** | SEAT POD HOUSING.......coooemveeeeeereeeeeeeeeeseeeseeeseeeseeeseesneeseseessssees e 1
213 | BSBZZGUL | SEAT SUPPORT ....oovmoveeceeeeeeeeseeeseeeeeeeeeeeeseeeseeeeeseeeees e nseseseesnessee e 1
214 | pUATSGZ BOLT, 1/4 - 20, 1 1/4" LG wervooevereeeeeereeeeeeeeeeeeeseseesseesses s 6
215 | PITIOGOY | WASHER, 1/4" (STAINLESS STEEL) ..ooooocveoceeeceeseeeeseeeseeeseeeeseesseessseeseee 12
216 | DUBSEAGA LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...covvoveereeeeeeeseeeneeeeeeseeeeeeeseee 6
217

218 | BSBEZGUY | REAR FLOORMAT .....oomeicveecveesseeeseeseeeesssesseessssssess s ssssssss s 1
219 | [EBIEGI RATCHET FASTENER, 11/16" X 7/8" LG ....ooovvereeoereeesreeeseeeeeseeeeneeeeeesnene 7
220

221 | 35536-G01 | REAR FLOORBOARD .........coovirreriereeeeeeessiseeessssssssesssessssssessssessssssssssssnee 1
222 | MB705GIQ | SCREW, 1/4 - 20 X 7/8" LG (STAINLESS STEEL) w..ovoovveeeeeeeeeeeeeeecreeeseeeneee. 4
223 | [6705-GY SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....coorverreeeeeeeecreneeseeeens 7
224 | pUZ75G3 PIVOT SPACER .....covvoaeveseeeeeeeseeeseeesee e aeeesseeeseeee e eesse e 5
225 | DITIOGUY | WASHER, 1/4" (STAINLESS STEEL) ..ovooiveereeeceeeeeeeeseesssessessssssssesesenesen 5
226 | pUBEETGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cvvoeverveereeessseeseeeeseessseeesesees 6
227

228 | B5BB3GUZ | REAR ROCKER PANEL (DRIVER SIDE) .......ooiveoeeeeeeeeseeeneeseseeesesssesesnese. 1
229 | B5BB3GUY | REAR ROCKER PANEL (PASSENGER SIDE)........ooooveeeeereeeecriesereessesnssee 1
230 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) w....ovvvrrreeerereenerecreesseeenre. 8
231 | DITIOGOY | WASHER, 1/4" (STAINLESS STEEL) ..oooooveereeereeeeeeeeeeeeseeeneeseeessesseesenene 8
232 | pUBSEGA LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cocvovvereeoeeeeseeeneeeeeeeseeseessnen 8
233

234 | BEIZTGUL | FLOOR SUPPORT ......oioieceeeceeeeseseseeseseesssesseesssessssss s ssessssesssseses s 2
235 | 00715-G1 BOLT, 5/16 = 18 X B/4" LG w..ooorveeoeeeeeeeeseeeseeeseeeeeeeeeeessssesee e enesessssaneeeneeeee 4

Service Parts Manual

Page C-14


.?sku=35622G01
.?sku=00415G2
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=35662G01
.?sku=16816G2
.?sku=16705G10
.?sku=16705G9
.?sku=20275G3
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=35663G02
.?sku=35663G01
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=34149G01

BRAKES

Front of Vehicle

Part of
Frame

Part of
Frame

9 - Includes Items 10 - 12
37 - Includes Items 38 - 40

26

Part of
Frame

To Passenger
Side Disc Brake
Assembly

y/ To Driver Side
Disc Brake

Assembly
ltems 19 - 30, 134 are optional

on 952, 954, 956

Ref Brh 12-1

Page D-1 Service Parts Manual



BRAKES

Front of Vehicle

»7

Driver Side Frame Rail

A 7
(Q\\,\// \ Early Production T
//

: —
\ \\\ \ -
\ .\ / B

VA Ul
' . /T\/i ///’\/\\\
To Wheel N oy //// \‘@\/f
Cylinder \ \ /ﬁ@ / - R s %\
N ) ! | //
S \ 7 - = I

i To Master
/ Cylinder

Brake Line

k {/ ' ) 62 ™ To Wheel
/ / Cylinder

Note: Late production vehicles
e _ haveTube Fastener Bracket
@ \\//—?\ Late Production welded to frame

\\\ /\
\ \\L\ijt—/ M/
=
~\ 1

) |

Ref Brh 12-2

Service Parts Manual Page D-2



BRAKES

Ref Brh 12-3

To Driver Side
Wheel Brake

\CS

Front of Vehicle

78 - Includes ltems 79 - 82

Passenger Side Frame Rail

Page D-3

Service Parts Manual




BRAKES

aqnL s|ixy

€11 - 601} sswy| sepnjoul - 80|
€11 - G6 SWa}| sepnjou] - 6
€11 - G6 SWa}| sepnjou| - €6

9[0IYa/ JO U0

el

Ref Brh 12-4

Page D-4

Service Parts Manual



BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [[I039-G]] PEDAL PAD .....oooooooeeeeeeeesese oo 1
2 [4Z69-G] RIVET, 3/16" X 1/2" LG w.ooooveooceeeeeeeeeeeeeeeeeeeeee e eeesesese e 2
3 B3ZZZTGUZ | BRAKE PEDAL ...ooooovooeeeeeeeoeeeeeseeeeeeseeaeeees s seeess s snese e 1
4 [OUSBTGUR | FLANGED BUSHING .......oocvveeceeeceeeeseeseeeseseseeesseeessee e 2
5 [3T97-GT TORSION SPRING ......oooeieaeeireeoceeesseeeseeeeseesssesseessseesse e 1
6 BAISBTGUD | SHAFT, B 1/2" LG ooooeeoeeoeeeeeeeeeceeeeeeeeeeeeeesee e ese s 1
7 DITIIGOY | RETAINING RING, 13/32" (STAINLESS STEEL) .cooovvoeeeeeveeceeeceeeeseeeeeenee 4
8 [USBTGUD | FLANGED BUSHING .......ocvveeceeeceeeeseeseeeseseseeesseeeesee s 2
9 34124-G01 | LINKAGE ROD (INCLUDES ITEMS 10 - 12) ...oocvooveoeeeneeeseeeeeeeseeseeeenenenenes 1
10 | 30297-G3 THREADED ROD ......oovvooveieeeereeeeeeeeeeseeseseseee s aseses e eessen s 1
11 10385-G4 CLEVIS YOKE (ADJUSTABLE) .........oovvecreeeeeseeeesseesseeensiessse s 2
12 | pUsazTa NUT, 5/16 = 24 ...ooooooeeeeeeeeeeeeeesveeeseeeese oo 2
13 | [O386G3 CLEVIS PIN, 5/16" X 13/16" LG w...ooovvveocveeeeeeeeeeeeeeeeessseeseeeeeee oo 2
14 | [MO3B7G3 COTTER PIN, 3/32" X 3/4" LG ...ovvorveeeeeoeeeeeeeeeeeeseeoesseeseeeeee e s 2
15
16 | BEIBZGUL | PIVOT oo 1
17 | BEIBBGUL | SHAFT, 4 7/8" LG w.ooooeeooeeeeeeoeeeeeeeeeeeeeeeeeese e enes e 1
18
19 | PZIE05GY NIPPLE (MALE) .....oovvoeeveeeseeeeoesseesseeseseseseee s 1
20 | BZIBZTGUI | BRAKE LINE - COILED (12" COMPLETE WITH NUTS) ...cooorveorrireeesseeeeaee. 1
21 | prm3sa BRAKE LINE TEE .....ovoovveceeeceeenseeseeeseeee e eseseseseseeesesensessese e 1
22 | BZIBTGUI | BRAKE LINE (11" COMPLETE WITH NUTS) .o.ovvieeeceeeseeseeeseeeeeseeeenee 1
23 | BZIB5GUY | BRAKE LINE (19" COMPLETE WITH NUTS) .coivveieeeeeeesseeneeeesessssessesese. 1
24 | 35419-G01 | TUBE FASTENER BRACKET ....coooimvmecveeceeemseesseesesessssssssessssesssssseessesnssene 2
25 | [ME56GY CLIP oot 2
26 | BAIBIGUY | FLEXIBLE HYDRAULIC HOSE.......cooooooeeeeoseeooseeeeeeeseeeeseesseesesssseseneesnese 2
27 | pUIUB=GH SCREW, #12 - 24 X B/4" LGvvvooorveoeeeeeeeeeeeesseseveesesees e sssssseessssssssssssnese 5
28 | BZIBEGUY | BRAKE LINE (8" COMPLETE WITH NUTS)...ooirvereeeeeeeseeesreeeeesseesseeesee 1
29 | BZIBBGUL | PROPORTIONING VALVE ........oioiiveeoeeeoeeeeseeeeseeoeeeesesseeeeeseoeessessseeneeeneseee 1
30 | BZY8ZGUI | BRAKE LINE (50" COMPLETE WITH NUTS) (952, 954, 956) ........o.cvveerennane. 1

Page D-5

Service Parts Manual



.?sku=11039G1
.?sku=14269G1
.?sku=33227G02
.?sku=70581G02
.?sku=70581G02
.?sku=13197G1
.?sku=34158G02
.?sku=01111G01
.?sku=70581G02
.?sku=70581G02
.?sku=00544G4
.?sku=10386G3
.?sku=10387G3
.?sku=34157G01
.?sku=34158G01
.?sku=21505G1
.?sku=34984G01
.?sku=21103G1
.?sku=34987G01
.?sku=34985G01
.?sku=11456G1
.?sku=34989G01
.?sku=00106G6
.?sku=34986G01
.?sku=34988G01
.?sku=34982G01

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | BUZIBGZ PUSH ROD ASSEMBLY (INCLUDES ITEMS 32 - 34)......cco..ovvverreerrrsrienrennn. 1
32 | BOZIZGI PUSH ROD, 3 1/8" LG w..oooveooeeoeeeeeeeeseeeseeessseseeeeesesesess e enesaneeaneeennens 1
33 | PIS08GH CLEVIS YOKE ...ooocveoeeeeeeeeeeeseeesee e eesenses e nse e 2
34 | puszEGH JAM NUT, 318 = 24....oovooevoeeeeeeeoeeeeeesee e 2
35 | @3E353 CLEVIS PIN, 5/16" X 1" LG c.ovrvveoereeeeeeeeeeeeeeseeeseseesseessesssssesessesee s 1
36 | [MU3B7TG3 COTTER PIN, 3/32" X 3/4" LG ..cveoveoeeeeeeeeeeeseeseeeseeeeeeees e seensesseesssennssanenns 1
37 | [UBZ3GUZ | MASTER CYLINDER KIT (INCLUDES ITEMS 38 - 40)........orvercrerreerererrioenes 1
38 * MASTER CYLINDER .........ovvoereerieessessseessssessesesseesesessseess s asssassesessens 1
39 | BZ7E8Ga MASTER CYLINDER BOOT ......ovvorrveaeeeerseeseesesseeneeeseeees e 1
40 | pUBZEGH WASHER, 3/8" (STAINLESS STEEL).......vvevveeereeseeieeeseeeseereeeseeseesseisenees 1
41 | EBEBTGUY | BRANCH TEE (MALE) .....ooocoeceeeeeeoeeeeessesesssessssesseeessesessessesssses s 1
42 | EI5IOGH BRAKE LIGHT SWITCH .....ooouvvoreoeeseeeeeeeeees s 1
43 | B37ZZTGUY | INVERTED FLARE FITTING .....coovoicveeieeeseeeeseeeseeeseeeeseeneseeesseesseesseeneeenesennnes 1
44 | PIBU3GH PLUG (STANDARD BRAKE SYSTEM).........ovvereeereeoneeeseeeseeseeseensesesessee. 1
45 | 22283-G1 TEFLON TAPE, 1/2" WIDE (NOT ILLUSTRATED) ......ooovverrvrereeeenereeeeesreensenne AR
46 | pUAZBTGR BOLT, 3/8 - 16 X 2 1/2" LG .ooorvercreeereeeeeseeeeeeesseessseesseees s 2
47 | pUSBOGY WASHER, 318" ....oooveoveeoeeeeneeeseeeeeeeesseesesees e sseeeesseeseseeses s esse s eneeaneens 2
48 | [I098GH LOCK NUT, 318 = 16 w..ooooveoeeeoeeoeeeeseeeeee e 2
49 | EIB0ZGH BRAKE FLUID (NOT ILLUSTRATED).......cvveereeeereoseeoeseeesseesseesesesessesssses AR
50
51 | [M37Z8GH RUBBER BUMPER .........orviirveoreeeseeoseeeseeess s esessessesesnsessseesee 1
52 | [@BULGH RIVET, 3/16" X 13/16" LG (ALUMINUM) .........crverrererreeereensemeesessieesees e 1
53 | pUB59GH WASHER, #10........oooocveeseeoesseeeseesseese s ees s ss s 1
54
55 | 21104-G12 | BRAKE LINE (55" COMPLETE WITH NUTS) (952, 954, 956) ..........ccooerrennenne. 1
56 | [IB45-GY INSULATED CABLE CLAMP, 3/8" .........ooveeeeeeeeeesesseeseeesesoeseeseesseesseesesnesennnes 1
57 | pUIOD-GH SCREW, #10 - 16 X 3/4" LG....vooorveecreeereeseeeeeseseseesssssssessessssssssasseas s 3
58 | [MI332G3 TUBE FASTENER BRACKET (EARLY PRODUCTION).......oooorvererenererreenrenn. 1
59 | [CE56-GY CLIP oot 1
60

Service Parts Manual

Page D-6


.?sku=30298G2
.?sku=30293G2
.?sku=21508G1
.?sku=00544G6
.?sku=14443G3
.?sku=10387G3
.?sku=70643G02
.?sku=32768G1
.?sku=00675G1
.?sku=26469G01
.?sku=21510G1
.?sku=33724G01
.?sku=21503G1
.?sku=00428G4
.?sku=00560G1
.?sku=11098G5
.?sku=21504G1
.?sku=13728G1
.?sku=14601G1
.?sku=00559G5
.?sku=11845G5
.?sku=00100G6
.?sku=11332G2
.?sku=11456G1

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | 34702-GO1 | REAR BRAKE LINE ......coooiivmmiiiiiisieosisesessessesseessesssss e 1
62 | 34542-GO1 | REAR BRAKE LINE ......cooooiveieeieeeeeoeeeeeseeesessesseesseessesss e eseses s 1
63 | B3534G0N | FLEXIBLE HYDRAULIC HOSE, 10 1/2" LG (952, 954, 956) .......ccooceverrerrrrenneen. 1
64 | DIIOIGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....vocveceesrisreeesesiesseessesssesnsesnnes 1
65 | B3534GU4 | FLEXIBLE HYDRAULIC HOSE, 13 1/2" LG (955, 957) ...cvourvvrereeeeeceresreesrisronn. 1
66 | BABBOGOL | PARKING BRAKE ......ooooiveieeeeeiecseceeesees s eeneeessessaes s neenssnneen 1
67 | 00276-G6 BOLT, 5/16 - 24 X B/4" LG c.ovoorvvoreeeveereeeeessessessessis s 4
68 | 00559-G8 WASHER, 5/16" ......oovooeieeeesioessesssisssssssessses s s 4
69 | [C098-GY LOCK NUT, 5/16 = 24 ....oooeeoceeeeeseeeeeeeeseeeeeeeeeees s 4
70 | 34384-GOL | BELLCRANK ....ooomiveeieeteceeeeeeeeeeeseeeseeesseseeeee s esse s ssse e 1
71 | M@3E3sF CLEVIS PIN, 5/16" X 5/8" LG ....ooovvrvveeeeeesessesissseessssssessasses s 1
72 | 00559-G8 WASHER, 5/16" ......oovvovieireaeesssesesessasseessessesssesssse s sesses 1
73 | [MOU3B7TG3 COTTER PIN, 3/32" X B/4" LG ...ovvoveoeeeeseeeeeseeseeeseeeeeeeess e sessesseeessennssaneons 1
74 | FOSBLGUZ | FLANGED BUSHING ......ooovveceeceeeceeeieseeeeeeeeeees e 2
75 | BEIBBTGUT | SHAFT, 25/8" LG ..orvuiveeieeoseeoeieeseeesessesssesssssissse s 1
76 | DIIIIGOY | RETAINING RING, 13/32" (STAINLESS STEEL) .....ovoceeeeecieeseereeeeesieesennone 6
77
78 | 34518-GO1 | PARKING BRAKE LINK (INCLUDES ITEMS 79 - 82)......coourveereeeeeecressesrennnnens 1
79 | BZ3BIGOY CLEVIS LINK w..oooeoveveesessie s 1
80 | EBUBZGUY EQUALIZER BRACKET ......covuviueieieeeiiensessesssessees s 1
81 | [pUIB3GOY SPHERICAL NUT, 5/16 - 24 .....oooeveveeveeeeeeeeeeeseeseees e 1
82 | pUS4ZG3 NUT, 5/16 = 24 ..o 1
83 | BAU3ZGUY | BRAKE CABLE (952, 954, 956) ......ceivmverererresirsssssesseessssssesssssssssssssesssessssssee 2
84 | [U386-G3 CLEVIS PIN, 5/16" X 13/16" LG ....ooovveeecrecresisseessieseesseeses s 2
85 | 00559-G8 WASHER, 5/16" ......oovoorveerveeeeeeeeeeseesseesseesseesssessssessasseeseesssesess s sassearsesssee 1
86 | [MU3BTS3 COTTER PIN, 3/32" X B/4" LG ...oveoveoeeeeeeeeeeseeseeeseeeeeeees e seeseneeesssennssanenns 2
87 | EBUB3GUYI | BRAKE COMPENSATOR BUMPER ........ccoccoiiiiiieciesiessessesssssssseessenseesss e 2
88 | 35584-GO1 | BRAKE CABLE (955, 957) ....ccmimiererriremresessssessesssessssssessesssesssssssssessessssssesssees 2
89 | BAU3LGUY | CABLE RETAINER BRACKET .....ooiiieiieieeeceeneeeesesseesseesseesssssseessensesssse e 2
90 | XXXXX-XX | SHOULDER BOLT (SEE REAR SUSPENSION SECTION FOR P/N)................ 2

Page D-7

Service Parts Manual



.?sku=33534G01
.?sku=01109G01
.?sku=33534G02
.?sku=34380G01
.?sku=11098G9
.?sku=14443G2
.?sku=10387G3
.?sku=10387G3
.?sku=70581G02
.?sku=34158G03
.?sku=01111G01
.?sku=34389G01
.?sku=28082G01
.?sku=00963G01
.?sku=00544G4
.?sku=34034G01
.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=28083G01
.?sku=34031G01

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
91 | XXXXX-XX | LOCK NUT, 3/8-16 (SEE REAR SUSPENSION SECTION FOR P/N)............... 2
92
93 | B37Z5GUI | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 95 - 113)................... 1
94 | B37Z5GUZ | BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 95 - 113).......... 1
95 | EIUSEGa TORQUE SPIDER ......ooomvveireeeeresseseesseseessssesses s sssesees s sssss s 1
9 | EIUsTGa WHEEL CYLINDER PISTON.........ovrorveemeeeeeeeeeeeeeseseseeseeesseessesnseeseeeenenes 2
97 | 21088-G1 HYDRAULIC CUP........oovioeveeeeeeeeeeeeseeseee e 2
98 | pIUBTGH SEAL oo 2
99 | poeaGh BLEEDER VALVE ........ovvoeeeeeeeseeeseeeeseeeseeesseseseessesssesess s s 1
100 | 21095-G1 LOWER SPRING ........oovvemveeeeeeseeoeeeeessees oo esseesesesssesseessesessesssssnes 1
101 | PI096GY SHOE HOLD DOWN ......oovvoieeeneeeseeeeeseesseeses s seessses s 1
102 | BI097-GY ADJUSTER .....oovvoeveesieesiesesoeeseesseessesess e s s s 1
103 | PI9U8TG] DUST SHIELD ....ooooooveoceeeeeeeeeeeeeeeeeeeeeee e seeesee e 1
104 | [UBBIGUI SPRING (BLUE) w...oovveoveeeeeeeeeeeeeseeeeseees e essesesseesssess s eesseen s 1
105 | [UB70-GUT SPRING (YELLOW) ...o.ovooveeeeermseeeseeeseeseesesesse e sseesess s 1
106 | 33726-G01 BRAKE SHOE ..........rvueveeeseeeseosesessseeseseesseessesesssesesessses s 2
107
108 * PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 109 - 113) ...... 1
109 | [3Z60GY CURVED LEVER.........ovocveeeieeesesesessiessessseseese s ssesss s 1
110 | [3363G] SPRING WASHER ......oooomeveorieeesesesoessses s 1
11 | [3362G] CLEVIS PIN ..o 1
112 | [3362G] CLEVIS PIN RETAINER .......oovoerreeseeeseeeseoeeeeeeseseeesseseseeeneean e 1
113 | PZBUEGY STRAIGHT LEVER ....ocoooovooeveeceeeeeeseses s eesss s 2
114
115 | [3268G] CLIP oot 2
116 | 33662-GO1 | STUD, 5/16 - 24 X 1 5/8" LG .oorveoreereeeeeeesseeeeeeeseeesseseeeeessseesesesssesessseeeneeone 4
117 | BI56ZGY NUT, 5/16 = 24 ..o 4
118
119 | XXXXX-XX | AXLE SHAFT (DRIVER SIDE) (SEE REAR AXLE SECTION FOR P/N)............ 1
120 | XXXXX-XX | AXLE SHAFT (PASSENGER SIDE) (SEE REAR AXLE SECTION FOR P/N)..| 1

Service Parts Manual

Page D-8



.?sku=33725G01
.?sku=33725G02
.?sku=21086G1
.?sku=21087G1
.?sku=21089G1
.?sku=21094G1
.?sku=21096G1
.?sku=21097G1
.?sku=21908G1
.?sku=70669G01
.?sku=70670G01
.?sku=13460G1
.?sku=13463G1
.?sku=13462G1
.?sku=13464G1
.?sku=22604G1
.?sku=13468G1
.?sku=21562G1

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
121 | [7953GZ BRAKE DRUM .......ooovomeveneeeeeeesseesesesssesseessssss s 2
122
123 | XXXXX-XX | WHEEL BOLT, 1/2 - 20 (SEE REAR AXLE SECTION FOR P/N) .........ccccocenrrenn. 5
124 | XXXXX-XX | LUG NUT, 1/2 - 20 (SEE WHEELS AND TIRES SECTION FOR P/N)................ 5
125
126 | 21559-G1 WIPER SEAL ....ooooveoeeeeeeooeeeeeseoeeeee s eseses e enese e asseansssenesaneens 1
127
128 | 14584-G1 BEARING RETAINER RING ......oovvoererreeeereesseesseessesesessseses s esssses s 1
129 | 14585-G1 INNER OIL SEAL ...covooveoeeeeeeoseeeeeeeeeseee e eeseeeese s eeese e s 1
130 | [3U8ZGY WHEEL BEARING .......cooveireeaeeeeeeose s es s anese s 1
131
132 | 28066-G02 | MASTER CYLINDER REPAIR KIT (NOT SHOWN).......ovvvervecreeereneeerreenronn. AR
133
134 | 35608-G01 | BRAKE LINE (67" COMPLETE WITH NUTS) (955, 957) ....vvoovverrreereeeereeneenn. 1
135 | 21104-G14 | BRAKE LINE (82" COMPLETE WITH NUTS) (955, 957) .....vvvurvrrrrerereereenrenn. 1

Page D-9

Service Parts Manual



.?sku=17953G2
.?sku=13084G1

BRAKES

Service Parts Manual Page D-10



CARGO DECKS AND HITCHES

6 - Includes ltems 7 - 11

954 / 955 CARGO DECK COMPONENTS

Ref Cdk 12-1

Page E-1 Service Parts Manual



CARGO DECKS AND HITCHES

S[OIYSA 40 juoid

09 - 9G sws}| sepnjou| - GG
Yv - OF Sws} sepnjpou| - 6¢

S1ININOJINOD MO3Ad OODHVYD ¢S6

B

i
89" =
151
99

9[0IYaA JO U0

A19INISSY HOLV'1
Y03d A4dvMdOd

Ref Cdk 12-2

Page E-2

Service Parts Manual



CARGO DECKS AND HITCHES

952 STAKE SIDES (OPTIONAL)

84

92
93
Rear Frame 101 96
Crossmember
100
98 99
[ @\/ ;
\@\@\
Rear Frame 113

Crossmember

OPTIONAL HITCHES

Ref Cdk 12-3

Front of Vehicle

»

TIE DOWN STRAP

103 - Includes ltems 104 - 107

Page E-3 Service Parts Manual




CARGO DECKS AND HITCHES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 34621-GO1 | BED FRAME .....oooovooceeeceeeceeeecsee oo essssesss s 1
2 BSBZIGUN | CARGO DECK (INCLUDES ITEM 3) ...oocooooeveeceereceeeeeeeees e 1
3 pI0Z8-G0T TEE NUT, 1/4 = 20 c.ooooooeeeeeeeeeeeeeees e 8
4 [6705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) .....ovvveereereeerriesrecesreeeereeenes 8
5 DUB62-G 1] LOCK WASHER, 1/4" (STAINLESS STEEL) ......ovveeeveoreeeeeeeeeseeseseeesiessesneeoa. 2
6 34430-G01 | LATCH ASSEMBLY (INCLUDES ITEMS 7 = 11) c.voocvooreeoeeeeeeeeeeeeeeeseeeeneeenenes 1
7 34432-G01 LATCH PIN w..o.oooocveeeeeecveeeeeee e 1
8 B4Z32-GUl WASHER, /8" .....oovvoorveesseeeseesessssseessssessess s aessesseses s essee s 1
9 BZ431-GUT LATCH PLATE ...oovooeveeeeoeeeeeeeeese e es e 1
10 | BZZ33T0a LATCH oo enseeeseeneens 1
11 | [[E390G] LOCK NUT, B/8 = 24 .....oovooeeooeeoeeeeeeeeeseeeeeeesseeesees e 1
12
13
14
15 | BEZIBTUZ | HINGE (DRIVER SIDE).......coocoeeeeeeeeesesessiseesessseseseesesesssesssesssesssssseenseons 1
16 | BEZIBGUE | HINGE (PASSENGER SIDE) .......coooieeereeieeseseceeessesesessssesssesssessssssssesseesseons 1
17
18 | [MB705GY SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....vvorveeeeereeeeeeseeeeseee 2
19 | BEIZ6GUN | RUBBER WASHER, 1" OD X 5/16" ID......oovveeeeeeeeeeseseeseeesseessseesesesseessesessoone 2
20 | M@390G3 LOCK NUT, 1/4 = 20 w.ooocoeeooeeoeseeeeeeeeeee e 2
21 | mB705Ga SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....vvvorveerreeeeeeeeeeeeseeesneeee 2
22 | BUOU3EGH RUBBER WASHER, 1 1/2" OD X 3/8" ID.......ovveorreereeseeeeeesseeeesee s 2
23
24 | BATIEGUL | BED FRAME SUPPORT .....ooiviiesioceeeeceeseeseesssesseeseseessssessses s esssssseessssnssene 2
25 | pO976-G0Y | SCREW, 5/16 - 18 X 1" LG (STAINLESS STEEL) ...vveoveeeeeeeeeeeeeeeeeeeseeeee 2
26 | pUBYLG3 LOCK NUT, 5/16 = 18 ..ocvvoocveeeceeeeeeeseeeeseeeseeeseeesseseeseessesee e enesss s 4
27 | puz3BGY BOLT, 5/16 - 18 X 1" LG w.oovvveeveerreoseseseeoeeseessesessesesesesess s 2
28
29 | BAZ76GUY | STAKE SIDE (DRIVER SIDE) .....ooiiiveeiceeoceeereseseeeseessseesseeesesessseesseesseseseeeee 1
30 | 34776-G02 | STAKE SIDE (PASSENGER SIDE).........coiveiirrerreeomeeoseeasseeseenesesseessssesnssenes 1

Service Parts Manual



.?sku=35621G01
.?sku=01048G01
.?sku=16705G2
.?sku=00664G7
.?sku=34434G01
.?sku=34431G01
.?sku=34433G01
.?sku=14390G1
.?sku=34298G03
.?sku=34298G04
.?sku=16705G9
.?sku=34176G01
.?sku=14390G4
.?sku=16705G1
.?sku=30036G1
.?sku=34711G01
.?sku=00976G08
.?sku=00891G3
.?sku=00438G8
.?sku=34776G01

CARGO DECKS AND HITCHES

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | BZBUZGO WOOD SPACER ......oovvoiveeeeeeeeieeeess s 4
32 | pUI3UGY SCREW, #10 - 13 X 1 1/4" LG.oorrveoeeeoeeeeeeeeeeeseeeeneees e enese e 4
33
34 | 34616-GOL | BED FRAME ....coovoieeocveeceeseeeeeesessseessse s s s esess s eesss s 1
35 | BSBZIGU] | REAR CARGO DECK (INCLUDES ITEM 36)........cveecreoceeenreessessseesesenenane. 1
36 | pIoZEEGU1 TEE NUT, 1/4 = 20 ..o 8
37 | Mol SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) w....ovvvereeeeeereeceeeecreesseenrene. 8
38 | puBEEGy LOCK WASHER, 1/4" (STAINLESS STEEL) w....oovveeveereeeeeeeseseeseeeessies e 2
39 | 34430-G01 | LATCH ASSEMBLY (INCLUDES ITEMS 40 - 44) ........covvooeveerreeeseesrreeneeeenennne. 1
40 | 34432-G01 LATCH PIN ..ooooooeveeeeeeeeeeeeee oo 1
41 | BZE3ETGUL WASHER, B/8" ......ocvooervereveeeseeseseesessssesessessssseseesssssesesssssess s ssseese oo 1
42 | BEEILGUL LATCH PLATE w..oovooeveeeveeeeeeeesseseeesss e sesessess s 1
43 | BEEIITCUL LATCH oo enseeeseeneens 1
44 | [@390GI LOCK NUT, 318 = 24 ..o 1
45
46
47
48 | BAZIBTGUZ | HINGE (DRIVER SIDE).......oomiioeeieeeeeeeseeesseoseeesesesesesesessssessseasseesseseesennnes 1
49 | BZZIBTGUA | HINGE (PASSENGER SIDE) ........oivecreerieecseeesessssoseeiesesosssssssesssessssessesesnenes 1
50
51 | 35620-G01 | FORWARD CARGO DECK (INCLUDES ITEM 52).......cccovvvrveereeerrensreereenne. 1
52 | pIOZEBGUR TEE NUT, 1/4 = 20 ..o 8
53 | [ME705G3 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) w....ovvverreerreeeeeeeerreesreenre. 8
54 | pUBEETGY LOCK WASHER, 1/4" (STAINLESS STEEL) .....oovveereoreeeeeeeseseeseeeessses e 2
55 | 34430-G01 | LATCH ASSEMBLY (INCLUDES ITEMS 56 - 60).........oooorreerrrerrreneeesneeeneeene. 1
56 | 34432-GO1 LATCH PIN ..oovoooeeeeeeeeeeeeeee e 1
57 | BzE3EGUR WASHER, /8" ......ocvvoeevereieeeseesesesessssesessessssssseesssseessessssssss s 1
58 | BZE3LGUL LATCH PLATE w..oovoocveeeveeeeeeeeeeeseeesss e sssesees s as s 1
59 | BAE3ICOY LATCH oo enseeeseeneens 1
60 | [E390GY LOCK NUT, 318 = 24 .....oocoooeeeeeeeeeeeeeeeeee oo 1

Page E-5

Service Parts Manual



.?sku=32802G1
.?sku=00130G9
.?sku=35621G01
.?sku=01048G01
.?sku=01048G01
.?sku=16705G2
.?sku=16705G2
.?sku=00664G7
.?sku=00664G7
.?sku=34434G01
.?sku=34434G01
.?sku=34431G01
.?sku=34431G01
.?sku=34433G01
.?sku=34433G01
.?sku=14390G1
.?sku=14390G1
.?sku=34298G03
.?sku=34298G04
.?sku=01048G01
.?sku=01048G01
.?sku=16705G2
.?sku=16705G2
.?sku=00664G7
.?sku=00664G7
.?sku=34434G01
.?sku=34434G01
.?sku=34431G01
.?sku=34431G01
.?sku=34433G01
.?sku=34433G01
.?sku=14390G1
.?sku=14390G1

CARGO DECKS AND HITCHES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

61

62

63

64 | BEZIBGUT | HINGE (DRIVER SIDE)......oiioiieeereeeceeeeeiseeesesssssesseessessssessssessssesssssnese 1
65 | BAZIBTGUA | HINGE (PASSENGER SIDE) ......ooicveceereeeeeeosssesseeesiessssesessssessssessesssese 1
66

67 | 34615-GO1 | BED FRAME SUPPORT .......comviiieeerreaeceeseessssssesesssssssssessesssessssssssesssssnesene 1
68 | BAZIIGUL | REAR BED FRAME SUPPORT ......coooocvieceeeceeeesessssesseesseessseeessesssessesesesen 2
69 | 34435-GOL | DECK SPACER ......coomiiiooeieeeomeeeseeeseeeeeeeoeeseseeeses s aneeeseensesesee s see s 2
70 | pUBBEGY BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL)......covvorveeereeeereeereeereeeneen. 2
71 | pUBEUGH WASHER, 5/16" (STAINLESS STEEL) ....veueveeeveoceeecseeeseesesesssssesessseseesesesneons 2
72 | BUU3EGY RUBBER WASHER, 1 1/2" OD X 3/8" ID.......vvveerreeeeeseressssneseessoeesssessisnnena. 2
73 | poBIrS3 LOCK NUT, 5/16 = 18 .eocvvercveerreereeeeeeeeeeseeeeseeeseeeesesesseessesss e enesse s 2
74 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) w....ovvvreeeeeeeeneeeneeeeseeeenee 2
75 | [@E390G4 LOCK NUT, 1/4 = 20 w.oooeoeeoeeeeesseseeeeese e 6
76 | puzIETy BOLT, 1/4 - 20 X 3/8" LG .oovveerveeereeseeeeseeeseeesseeesssese e s 4
77 | 00715-G1 BOLT, 5/16 = 18 X 7/8" LG w.cevooveeoeeeeeeeeeeeeseeeseeeeeeeeeeeesesee e eneses s 4
78 | MB705GY SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ....vvorveeeeereeeeeeseeeeseee 4
79 | BEI76GUN | RUBBER WASHER, 1" OD X 5/16" ID.......coeorveeceeecreeeeeeeeeseeeeeeeessi s 4
80 | pUI7EGUY | SCREW, 5/16 - 18 X 1" LG (STAINLESS STEEL) ..ecvovevveeceeeeeeeeeseereeseeeneen. 2
81 | pUBYLG3 LOCK NUT, 5/16 = 18 ..ovvorcveeereeeeeeeeeeeeseeeseeeseeeesesesseessesseseseese e sssansseneseeee 4
82 | pua3BCY BOLT, 5/16 = 18 X 1" LG w..ooveereeeeeeoseeeseeeeeeeseeeeseeeee e sssee e enssseneseneen 2
83

84 | 34523-G03 | STAKE SIDE, 44 1/2" ......ovvooeveeeeeeereeeseeeeeesseeeeseesssesssessesesss s sse s 1
85 | BAT75GUZ | STAKE SIDE, (DRIVER SIDE) .......covoioeemeeoreeeseesseeeseeiesessesessseesnssssssssesene 1
86 | 34775-G01 | STAKE SIDE, (PASSENGER SIDE)........coooimmreeomreeomeemseeesseieseenesessseansesnseeeee 1
87 | BZrB8rGa RAIL POCKET ...o.voocieeveseseseeess s sse s 8
88 | BZBUZGH WOOD SPACER ......oovvomeeimeeeeeeeeeesssesesasssesss s sesesseeesss oo 8
89 | pUIZUGY SCREW, #10 - 13 X 1 1/4" LG.oorrveoeveeeeeeeeeeeeeseeeeeeeesseeseeeeee e 8
90 | puaETH BOLT, 1/4 - 20 X 3/8" LG .ooveooeeoeeeeeeeeeeeeeeeeeseeeeseeeee e eeese s 32

Service Parts Manual


.?sku=34298G03
.?sku=34298G04
.?sku=34711G01
.?sku=00685G7
.?sku=00660G8
.?sku=30036G1
.?sku=00891G3
.?sku=00891G3
.?sku=14390G4
.?sku=00414G6
.?sku=00414G6
.?sku=16705G9
.?sku=34176G01
.?sku=00976G08
.?sku=00891G3
.?sku=00891G3
.?sku=00438G8
.?sku=34775G02
.?sku=32787G1
.?sku=32802G1
.?sku=00130G9
.?sku=00414G6
.?sku=00414G6

CARGO DECKS AND HITCHES

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
91 | DPITIOGUY | WASHER, 1/4" (STAINLESS STEEL) ..ooooocveeceeeeeeseeessieseeeseeeesesese s 32
92 | pUBEAG] LOCK WASHER, 1/4" (STAINLESS STEEL) w.....ovverveeeeeeeeeseeseeseee s 32
93 | pUs3ZGa NUT, 1/4 = 20 .o 32
94
95 | 30817-G1 PINTLE HITCH c.ooovoocvooceeeeeseeeeee s 1
96 | B3BUSGOL | BACKING PLATE ...oovoooeeeeeeeeeeseeeeeeeeeeeeeeseeeeoeeeesesesssee e eeess s snesesennees 1
97 | puBEEGZ BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) .....vveeveerveeereeneseseseessses e, 2
98 | puBTUGY LOCK WASHER, 3/8" (STAINLESS STEEL) ......ovveeveereeeereeeesceseeeessses e 6
99 | 00665-G4 BOLT, 3/8 - 16 X 1 1/2" LG (STAINLESS STEEL).....veovveeereeeeeeeeeseeseeeenee. 4
100 | pUBS3GY WASHER, 3/8" (STAINLESS STEEL) ....vvoeveoveeeeeeeeeeeeseeeeseeeeseeeeseeeeneseseesnnsee 4
101 | [IUZ7GY LOCK NUT, 318 = 16 w..ooooveeeeeeeeoeseoeseeeeee e 2
102
103 | B373LGUN | ‘E' HITCH ASSEMBLY (INCLUDES ITEMS 104 - 107).....oovveeceeeeereesseeeneenne 1
104 | 33730-G01 HITCH oo 1
105 | BUB3BGY PIN oo s 1
106 | BUBA3GY COMPRESSION SPRING .......ooovvarveeereesieseesesssesssessesssseesese s 1
107 | [UBBEGH SLOTTED PIN, 3/16" X 1 1/2" LG.ooveoeveeeeeeeeeseeeseees e e 1
108 | B3BUSGUL | BACKING PLATE ..ot eses e eeeseseese s 1
109 | pUBBEEGZ BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) .....vverveeereeeerieeeseseeeessses e 2
110 | pUB7OGY LOCK WASHER, 3/8" (STAINLESS STEEL) ......ovveeveoreeeeeeesesceseseeesiesseenneoan. 6
111 | 00665-G4 BOLT, 3/8 - 16 X 1 1/2" LG (STAINLESS STEEL).....vvovveerereeeeereeeseeeeeeeseee. 4
112 | pUBS3GY WASHER, 3/8" (STAINLESS STEEL) ....vvoeveeceeeeeeeeeeeeseeesseeeseeeeeeeeseeeseeeensenne 4
113 | [OUZ7GY LOCK NUT, 318 = 16 w..ooooveoeeeeeeeseeeseeeeeee s seesessese s 2
114 | B5ZBZGUN | TIE DOWN STRAP (CE) ..ooiovoeeeoeeoeeeseseeesseeesesseseseseesesesssesesssssessssssees oo 2

Page E-7

Service Parts Manual



.?sku=01110G01
.?sku=00664G7
.?sku=00532G1
.?sku=33805G01
.?sku=33805G01
.?sku=00665G2
.?sku=00665G2
.?sku=00670G1
.?sku=00670G1
.?sku=00653G1
.?sku=00653G1
.?sku=11027G5
.?sku=11027G5
.?sku=33731G01
.?sku=30838G1
.?sku=30843G1
.?sku=10686G8
.?sku=33805G01
.?sku=33805G01
.?sku=00665G2
.?sku=00665G2
.?sku=00670G1
.?sku=00670G1
.?sku=00653G1
.?sku=00653G1
.?sku=11027G5
.?sku=11027G5
.?sku=35462G01

CARGO DECKS AND HITCHES

Service Parts Manual Page E-8



DIRECTION SELECTOR

1 - Includes ltems 2 - 20
11 17 - Includes Items 18 - 20

Ref Dsl 12

Page F-1 Service Parts Manual



DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 BAI9UGUN | DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 20) ......oonvoeneee. 1
2 BAT69-GUT SHAFT oo 1
3 [Z835-G] CAM oo 1
4 10606-G4 MICRO SWITCH (HEAVY DUTY) ..o seses s 2
5 [Z806-GT SPACER ..cooooeeeoseeee v e s 4
6 DUI39-GH SCREW, #6 - 32 X 1 3/4" LG w..ooovveeeeeeeeseeeseeeeseeeseeee e eseee e 4
7 pU565-G3 LOCK WASHER, #6 ......covovveoveoneesesssesssessessssssseesesssssesss s ssasssassenn oo 4
8 pU525-GY NUT, #6 - B2....oooocveereeoeeseoeeseesseeseses s e sssesseeesse s es e as s 4
9 DUS60-GT] WASHER, 318" .....oovooecveorieeeeeoeeeeseseeeeeeeeseesessaesses s eeeseseeeesee s 1
10 | pUs3ZTH NUT, B/8 = 2. 2
11 | BAIE8GUl SELECTOR ARM.......oooveoocveereeemsesssseossseseseessssessesssssesssessasssss s 1
12 | [E390G] LOCK NUT, 318 = 24 .....oovooeeeeeeeeeeeeeeesee s 1
13 | pUsE5GH LOCK WASHER, 5/16" .......cveoveeeeeeeeesseeeseeessseesssssesenesssesessesssssesseeneens 4
14 | pUs4ZG3 NUT, 5/16 = 18....ooveeoeeereeeeeeoeseeesseeeseeseeseesseesseses e enesessess e essse e 8
15 | [E51FG] SCREW #6 - 32 X 1/4" LG (BRASS) ....oorrvereeeeereeersssseseseessseesssesseessens 4
16 | [@6ZBTY FASTON TAB ....ooovoometeeeeeemeesesseesseseseesssees s ssses s 4
17 | [@65LG] CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 18 - 20) .................... 1
18 | pE9AUGy STOP e 2
19 | pUBEEGY LOCK WASHER, 1/4" (STAINLESS STEEL) w....orvververcreesreeereeeereeees 2
20 | pUAIE=TGH BOLT, 1/4 - 20 X 3/8" LG ..e.vvooveeeeeeereeeeeeeseesseseseesesessesses s 2
21
22 | BEIBTIGUI | STOP... oo 2
23 | DITIOGOY | WASHER, 1/4" (STAINLESS STEEL) ..cooorveereeeseeeeeeoeeseesssessesessessssnssenese 3
24 | [@390G3 LOCK NUT, 1/4 = 20 w.coooeoeeooeeeeseeeeeeeeee e 3
25 | pUBEI-GY BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....cvveveereeoeeeeresceseeeeseeeseeeneeean. 1
26
27 | MUBTGY DIRECTION SELECTOR KNOB ..........orvierrereeeneseseeeesesesseesseesese e 1

Service Parts Manual

Page F-2


.?sku=34190G01
.?sku=34169G01
.?sku=12835G1
.?sku=12806G1
.?sku=00139G6
.?sku=00565G3
.?sku=00525G5
.?sku=00560G1
.?sku=00532G6
.?sku=34168G01
.?sku=14390G1
.?sku=00565G8
.?sku=00544G3
.?sku=13514G1
.?sku=14628G1
.?sku=14651G1
.?sku=24940G1
.?sku=00664G7
.?sku=00414G6
.?sku=34167G01
.?sku=01110G01
.?sku=14390G4
.?sku=00661G8
.?sku=11989G1

36 VOLT ELECTRICAL SYSTEM

"D" to Direction Selector

"B" to Direction Selector @\\ Q

"C" to Direction Selector d@

"A" to Direction Selector

-/

To

Solenoid

<5

To S1 on Motor

S22 o Maotor

Electrical
Compartment

To M- on ESC
To A2 on Motor

Ref E3v 12-1

POWER HARNESS

Page G-1 Service Parts Manual




36 VOLT ELECTRICAL SYSTEM

Ref E3v 12-2

\\

”) GRN to Ignition Switch
£
,'&,\ BLU to Ignition Switch

\, BLU to Reverse Warning Device

= JORN 1o

Reverse Warning Buzzer

WHT from ITS Sensor

= < JORNto

5 ORN to Reverse Warning
7 (Activation HDI)

5

>

GRN to MS-2 N/C

GRN from Switched Side of Ignition Switch
to MS-2

BLK from ITS Sensor

BLU from Ignition Switch
to Fuse Holder Assembly

10

MS-4 at Direction Selector
\\ 9
\

CONTROL HARNESS

7/
N To RED 16 GA wire

RED to MS-3 goRm Charger Harness
To BLU 16 GA wire
from On Board Charger
Harness

Service Parts Manual Page G-2



36 VOLT ELECTRICAL SYSTEM

DRIVER SIDE PASSENGER SIDE

; WHT/YEL to Fuse
BLK (Ground) to Headlight \ BLK (Ground) to Headlight
X, 2 WHT/BLU to Headlight

Block (Spare <\ WHT/BLU to Ignition
WHT/BLU to Headlight (Spare) Ay L2

GRN to State of
Charge Meter

’\ ™
A’\ WHT/BLU to Ignition
"‘\ YEL to Hour Meter

[
/ _'@\ BLK (Ground)

to Hour Meter

BLK (Ground)  F=5
to State of Charge
Meter

BLK (Ground) to Turn Signal
WHT/BLU to Turn Signal
RED to Turn Signal

BLK (Ground) to Turn Signal
WHT/BLU to Turn Signal

53BN to Turn Signal

OOO Connector toTurn Signal Switch
OOO

WHT/GRN from Fuse Block to Horn Switch
WHT/GRN from Horn Switch to Horn

_ﬂ Connector to Brake Light Switch

BLK to Battery Negative (-) Terminal

GRN from +36 VDC to State of Charge Meter

SEN
4—%\//
*’.Q//
‘/‘\/\/ WHT/BLU to Fuse Block (Lights)

=

WHT/YEL to Fuse Block (Spare)

9

N, YEL from Solenoid to Hour Meter

WHT/GRN to Fuse Block (Horn)

RED to Fuse Block (Turn Signal Switch
or Brake Light Switch)

-

11
2
BLK (Ground) to ——y
BLK (Ground) to Tail Light (BLK) Tail Light (BLK) [~
“"BRN to Brake Light (RED) BRN to Brake Light (gED) i
-OR- ~ -OR- WHT/BLU
Q"?;ﬁ’.;‘dt ZWHT to Turn Signal (RED) YEL to Turn Signal (RED) tgvTHalTl light
(WHT) (WHT)
DRIVER SIDE PASSENGER SIDE
RefE3v 12-3 ACCESSORY HARNESS

Page G-3 Service Parts Manual




36 VOLT ELECTRICAL SYSTEM

16 >
‘ "
From -12V
at Batteries
/ ORN from
) Control Harness
Part of /
Frame /
/ WHT/GRN (Horn) 19 - Includes Items 20 - 28
/ from Accessory Harness
’ RED (Taillights)
/ from Accessory Harness
. WHT/BLU (Headlights)
P from Accessory Harness
- / Q
31,32
From +12V
at Batteries
WHT/YEL (Spare)
from Accessory Harness
Ref E3v 12-4

Service Parts Manual Page G-4



36 VOLT ELECTRICAL SYSTEM

FORWARD MOTION INDICATOR

NOTE: Items shown on this page
are optional equipment

Control
Harness
50 Sings
Reverse /
Warning 35
Indicator

18

38 - Includes Items 39 - 46

To Forward Motion
Micro Switch 'C'

Ref E3v 12-5

Page G-5 Service Parts Manual



36 VOLT ELECTRICAL SYSTEM

Ref E3v 12-6

DRIVER SIDE

60 59

PASSENGER SIDE

59 60

[

\odl &

BLK| | RED
YEL | |BLK

T8 1

[

]
BLIgPWHT/BL

I RED
U  BLK[[WHT/BLU

Service Parts Manual

Page G-6



36 VOLT ELECTRICAL SYSTEM

HOUR METER AND IGNITION SWITCH

75 - Includes Items 76 - 80

Accessory
Harness

73/ / —~—_ Q>/

—~ %N@S‘% S T~ :
g/;’/‘/‘\ S
S 67 L

Jr0/ /65

11
—— STATE OF CHARGE METER AND IGNITION SWITCH

STATE OF CHARGE METER SOLENOID CONNECTION HOUR METER SOLENOID CONNECTION

GRN Wire
from
Accessary Harness

Wire from
Accessory
Harness

Solenoid \K ]\\ Solenoid

Ref E3v 12-7

Page G-7 Service Parts Manual



36 VOLT ELECTRICAL SYSTEM

81 - Includes Item 82 89
88 - Includes ltem 89 91 90 Floormat

Floorboard

85

— HORN SWITCH INSTALLATION

Connected to
Accessory Wiring

Steering
Column
—
BRN (without Turn Signal) =
WHT (with Turn Signal) Left
YEL (with Turn Signal) Right
TAIL LIGHT INSTALLATION
Ref E3v 12-8

Service Parts Manual Page G-8



36 VOLT ELECTRICAL SYSTEM

|

@ /
Lo
®

.@
@)

Service Parts Manual

E
9

Ref E3v 12-9

10

Page G-9



36 VOLT ELECTRICAL SYSTEM

ROLLOUT BATTERY TRAY

118 - Includes ltems 119 - 126

o To Terminal Block
% To Fuse Block

10 Solenoid +

- on HDI

Ref E3v 12-10

Service Parts Manual Page G-10



36 VOLT ELECTRICAL SYSTEM

BATTERY WIRING FOR
STANDARD BATTERY TRAY

To Solenoid +
To B- on HDI

Fuse Block

Terminal Block

Front of Vehicle

¢

Front of Vehicle

OPTIONAL ROLL OUT

BATTERY WIRING FOR
BATTERY TRAY

Roll Out Tray Track

151

RefE3v 12-11

Service Parts Manual

Page G-11



36 VOLT ELECTRICAL SYSTEM

NOTE: Items shown on this page are optional equipment 165

Rollout Dolly Kit

164 - Includes Items 165 - 177

166 - Includes Items 167 - 177 S 170
& /171
Q
169 €.
168

| Full/Half Speed Switch
& 193

1
| 88 Support
Channel

L\/\

Keyway Towards

V\/\/ Driver

Side of —>»

Passenger Side 191 Vehicle
of Vehicle
= - Existing 104
ORN Wire
\.  From Control

Front of Vehicle
Harness

Y

Bottom View

RefE3v 12-12

Service Parts Manual Page G-12



36 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 BZZUBTGUY | WIRE HARNESS (POWER)........ooooieeeeeeeeeeeosseesseessesesesssessss s ssssssssenea 1
2 P3524-G]] WIRE TIE woooovoooeeoemeeeeeeeeseeeseeeese e se s seess s sne s enesesnenes 4
3 BT3ZTCUT | CLAMP ..o 1
4 ETBEBGUL | CLAMP ..o 1
5 pUZ1Z-GH BOLT, 1/4 - 20 X 3/8" LG .oovvoervereereereeeeseeeseeesseessssesesesss s 1
6 pUB52-GZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...c.vvoevereeeneeeseeeneeeeeeseeeeeeeeeee 2
7
8 [O720GOY | WIRE HARNESS (CONTROL).....omuiveeeceeeceesesseeesesseesesessesssssese s 1
9 BI539GT WIRE TIE w..oovoooeeoeeeeoeeeeeeeeeeee e es s seesn e anssseneeansens 10
10 | pZ585c4 INLINE FUSE HOLDER (CE)......oovomerereeeeseeeseeeseeeseeneseesssseeseesssessssesssssneess 1
11 | BZ5I8GUN | WIRE HARNESS (ACCESSORY)....oimieeeceeeceeessseesessessesssesssesssessssessesessoons 1
12 | BIs39Ga WIRE TIE wovoovoocveoeeeseseeseseess oo 10
13 | 00933-G1 BOLT, 1/4 - 20 X L 1/4" LG ovoorveooeeeoeeeeeeeeeeeeeee e 4
14 | DPIIIOGON | WASHER, 1/4" (STAINLESS STEEL) .oorvvoeveeceeeeeeeeeeeeeeeeseeeeee s 2
15 | pUBsEGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cvvomevereeereeesesesseeeeseeseseeeseenes 4
16 | pUS4ZG3 NUT, 5/16 = 18 ...oooveoeceeoceeeeeeseeeeeeeeeseses e sees e sse e sss s 1
17 | pUsE5GH LOCK WASHER, 5/16" ......oooorveeerreeereeseeeseeesseesessseeaseeessseeseseesesssssnesenesne 1
18 | BZATBTUL | 18 GAWIRE (BLACK 5) c.ooooooceeoeeoeeeeeeeeeseeeeeeeseeeseeseeeesesee e 1
19 | [OU57ZGUl | FUSE BLOCK ASSEMBLY (INCLUDES ITEMS 20 - 28)......cooverrerererreannees 1
20 | 34221-GO1 MOUNTING PLATE .....oovvorveeoceeosseeseeeeseesseesssesess e assesesss oo 1
21 | pZBrEsGa FUSE BLOCK ....ooovvooveoreeeeeeeseees s s enesss e ensssaneeeneens 1
22 | [3Z90G074 CONTINUOUS TONE BUZZER ......ooorveeeeoeeeeseeeseeesseeneeeesseeeseses e 1
23 | B3333TOL TERMINAL BLOCK .......ooocveoereeesoeesoeseesesesseeeseess e eesssesess s 1
24 | pUI3BGR SCREW, #6 - 32 X 1/2" LG ..oorveoeveeeeeeeeeseeeseoessesssesseseseasssee s 4
25 | pUSE5-G3 LOCK WASHER, #6 ......coooovveoveeoreeeseeeseeeseeeesseeseeesesesssess s anessneennnenns 4
26 | pUsZ5GH NUT, #6 - B2....voooveeeeeeeeeeeeeeeeeese e es e ees s eneseneeen e 4
27 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)......coorervrerrererrerreerrenne. 1
28 | M@390G3 LOCK NUT, 1/4 = 20 ..eoocveoeeeeeeeeeeeeeeeeseeee s 1
29
30

Page G-13

Service Parts Manual



.?sku=34408G01
.?sku=23544G1
.?sku=27327G01
.?sku=27868G01
.?sku=00414G6
.?sku=00654G2
.?sku=00654G2
.?sku=70720G01
.?sku=31539G1
.?sku=31539G1
.?sku=22585G4
.?sku=34598G01
.?sku=31539G1
.?sku=31539G1
.?sku=01110G01
.?sku=00654G2
.?sku=00654G2
.?sku=00544G3
.?sku=00565G8
.?sku=34478G01
.?sku=70574G01
.?sku=22674G1
.?sku=73290G02
.?sku=33343G01
.?sku=00138G4
.?sku=00565G3
.?sku=00525G5
.?sku=14390G4

36 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | 35530-G02 | BATTERY SHIELD (DRIVER SIDE).........ceoviieeereeesreeeereesseensessssessssesssssesee. 1
32 | 35530-G01 | BATTERY SHIELD (PASSENGER SIDE) .....ccoooorveeeeeeereeseiereeseseesseessssessesn. 1
33
34 | EZIUGoY BUZZER, INTERMITTENT w...ocvvorrieeseneeececees e 1
35 | 25977-G89 16 GA WIRE (BLACK 8").....ooooveoeeeoeseseseeseeeessesesseesesesesessses s 1
36
37
38 | BZB3TGUI | SWITCH AND BRACKET ASSEMBLY (INCLUDES ITEMS 39 - 46).................. 1
39 | 34629-GO1 SWITCH BRACKET ....oovvoeveeeseeeseeeeeeesoeeeeeseee e aneee e 1
40 | 10606-G6 MICRO SWITCH......oovoeveeeeeeeeeeeeeeeeeseee oo 1
41 | pUBEEGH SCREW, #6 - 32 X 1" LG w..vooovercveecreoeeseeesesesesssesseeessssssees s 2
42 | poSBEEGY LOCK WASHER, #6 ......coooeveorreesreeessseseessessssssesesssesssssssssssasss s 2
43 | pUSZ5GH NUT, #6 - B2....vooocveeeeeeeeeeeeeeeeeeee oo enese e 2
44 | [M3EIEG] SCREW, #6 - 32 X 7/32" LG (BRASS) w...cocverreeereeeeeieeeeeeseesseeseeesseaneens 2
45 | pUSB7G3 LOCK WASHER, #6 ......coooovveoreeereeesseeesseeesesssessseesessssssss s ssasssasssns oo 2
46 | [M@EZBTGI FASTON TAB ....ooovoometeeeeeemeesesseesseseseesssees s ssses s 1
47
48 | B3BBTGIZA | 16 GAWIRE (RED 12").....ooceeeeeceeoseeeseeesseeeeeeeeseeesenesesesee e anseeneeseesennnes 1
49 | 33887-G18 | 16 GA WIRE (RED 80").......comrueereereeeoreeesseessessssssseesssesessssssssssasseesssseessnnnes 1
50 | [M790ZGa TAB ADAPTER .......coooevieeoieeieeseseesseesseesseessssesssesssses s sssessssa s 2
51 | [76I8GI WIRE TIE w.ooovoocveoeeeeeeeeeeeeeeeeeseee oo enes oo 5
52 | poAIE=GH BOLT, 1/4 - 20 X 5/8" LG ...evveeveeereeeeeeseeeeeeeeseeeeseeeee e sssees s esssesssssneen 2
53 | [MUZ7G2 LOCK NUT, 1/4 = 20 w.oooeveoeoeeeeeseeesseeeee e ese s 2
54 | pUI3BGR SCREW, #6 - 32 X 1/2" LG.oooveooeeereeoeeeeoeeeeesseeesseoeeves s ssssesessesesssssnssssesee 2
55 | pUOSE5-G3 LOCK WASHER, #6 ........oovveoeeoeseeeseseseeesseeseeesseeesee e sseeeessesee s nssannses 2
56 | pOSZ5GH NUT, #6 = 32 ..o 2
57
58 | [ZU0AGUY | HEADLIGHT BULB, REPLACEMENT ....coocoorveerveseeeeseeeseeeseseeesiessees e AR
59 | FZ005GOY | MARKER LIGHT BULB, REPLACEMENT .....cooorveecveoceeeseeneeeeeeseeeeseenene. AR
60 | [A006GUN | TURN LIGHT BULB, REPLACEMENT .....coooirveieeereeeeeeeseeeneeeseeeseeeee e AR

Service Parts Manual Page G-14


.?sku=73290G01
.?sku=34631G01
.?sku=00645G1
.?sku=00565G3
.?sku=00565G3
.?sku=00525G5
.?sku=00525G5
.?sku=13514G1
.?sku=00567G3
.?sku=14628G1
.?sku=33887G17
.?sku=17902G1
.?sku=17618G1
.?sku=00414G5
.?sku=11027G2
.?sku=00138G4
.?sku=00565G3
.?sku=00565G3
.?sku=00525G5
.?sku=00525G5
.?sku=74004G01
.?sku=74005G01
.?sku=74006G01

36 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | [BOULGOL | LIGHT BAR wooooiooceeieeceeeceeeeceeeeees e 1
62 | DUIZGH SCREW, 1/4 - 14 X 3/8" LG..ooveooreeoeeeeoeeeeeeeeeeeeeseeeeeeeeseeeseseesenese e 4
63
64 | 73030-G02 | PLATE (IGNITION WITH STATE OF CHARGE METER).......ccoocorvrerrenrrennrenne. 1
65 | 33623-G02 | DRIVE RIVET, 3/16 X 3/8" LG ...ovveorreoeeerceeeseeesseeeseesseeessessseessssessses s 2
66 | 71129-GO1 | LABEL (WITH LIGHTS, WITH STATE OF CHARGE METER) ........coooverrnneean.. 1
67 | B3B3BETGUY | STATE OF CHARGE METER (36V)......cvieocveeceeoeeeeeeoeseesseenseeessesssseesssssesee 1
68
69 | EEITBTTA | 18 GAWIRE (RED 6)....ooovoeoeeeeeeoeeeeceeeeeeiseeeseesesesseeessesssessese s 1
70 | B3B3TCON | IGNITION SWITCH WITH LIGHTS (STANDARD) ... 1
71 | B3783TGOY | KEYLESS IGNITION SWITCH (OPTIONAL) ...oooorverceeeceeseeeseeeneeeevees e 1
72 | pUsEBTGH LOCK WASHER, B/4".......cvvoeveoieeeeesseeeeseessesessesesessssss s seeasss s s 1
73 | 17137-G1 FACE NUT, 3/4 = 20 ...cooooeeoeeeeeeeeoeseeoeeee e ense s 1
74
75 | BABBEGU | HOUR METER KIT INCLUDES ITEMS 76 - 80)......ooooeveeereenreenreeeseeeessnese. 1
76 | B3633GO3 HOUR METER .......oooveerreoeeseaesseessessseessseesssesseessssesesessssess s es s 1
77 | BA85IGOY CONSOLE INSERT PLATE .....coovoieveoeeeeseeeeeeseeeseees e 1
78 | B36Z3GOY RIVET, 3/16 X 3/8" LG w..ooovveoeeoeeeeeneeeeeeeeeesseeessseeeeeneesseeeseessnsseeseennens 2
79 | M79UZTy TAB ADAPTER ...oooooevoreieeeeeessseesesessseeseseesesssese s esesssssess s 1
80 | 25978-G344 18 GA WIRE (RED/WHITE, 10") w...oovvorveeceeeeseeceeeeeseeesesssesesesesessess oo 1
81 | M7867GI TURN SIGNAL (WITH MOUNTING HARDWARE) (OPTIONAL)

(INCLUDES ITEM 82) .....ooovooeeeeeeeeeeeeseeeseeeseeeeeeeeseeeseesseseesesnese e 1
82 | PIBAUGH TURN SIGNAL FLASHER .......oovvoeveeeeieeeeseeeeeeeeseeeseeeeeeeeees e 1
83 | [MU3EEGa ELECTRICAL TAPE w...ooovooeveoeeeoeeeeseseseo s seessssse s AR
84
85 | BZ67r5GA STEERING COLUMN COVER........ooveeeeomeeeseeeneeoeeeesseeeseseeseenese e 1
86 | [B39ZGH 15 AMP FUSE ....oovooeeeeeeeeoeeeee e sesse e 2
87
88 | M73IBGI HORN SWITCH (INCLUDES ITEM 89) ......coourveerereeoseeesseenseeeesesesssessnes 1
89 | [M73IBGI HORN SWITCH CAP AND NUT ..o s 1

Page G-15

Service Parts Manual



.?sku=74001G01
.?sku=00114G6
.?sku=33636G01
.?sku=25978G74
.?sku=33639G01
.?sku=33783G01
.?sku=00568G6
.?sku=34886G02
.?sku=33633G03
.?sku=34851G01
.?sku=33623G01
.?sku=17902G1
.?sku=17867G1
.?sku=21640G1
.?sku=19344G1
.?sku=32675G4
.?sku=18392G1
.?sku=17318G1
.?sku=17318G2

36 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
90 | 19233-G1 PLATE (HORN LABEL) w...oovvverveocrecseseseeeees s ssessese s 1
91 | FIUS5GOY | RIVET, 3/16" X 1" LG (ALUMINUM) .......ooooveereerreeeeeeeeeeeseeeeeeeeeeeeeesee e 2
92 | BTUBBTGOI | BOOT oo 1
93 | BIE3TGH WIRE TIE woooovoocveeeeeseeeeeeeessessse s 1
94 | BZBEUGH HORN .....coooveocve e 1
95
96
97 | mB39ZTGa 15 AMP FUSE ....ooooocvecveeeeeeeeeee s 1
98 | BZI3T33 STOP/ TAIL LIGHT ..o 2
99
100 | EBUIZGUY | BATTERY (6V) (E-2200 - STANDARD)........ooomveerrermeeeeeeesseeeessesesesesessees oo 6
101 | pEI85GZ BATTERY (6V) (T-145 - OPTIONAL) w......oovverreereseeseeeeneeesseesseeeese e 6
102 | 16994-G2 BATTERY (6V) (A-2200 - OPTIONAL) ......cvvoreereeereeeeneeeseeeseeeeeseseeeneesnes 6
103 | B5ZI3GUN | LABEL (BATTERY DISPOSAL - CE) w.ooooveeeeceeeeeeeeeeeeeeseseeeeesseseeeneeeneenne 6
104
105 | BEISLGUL | BATTERY TRAY (STANDARD)......coooiiereeemeesecseesseessesesessssesseessssssssassennsons 1
106 | pUaZBTH BOLT, 3/8 - 16 X 3" LG w..vvooveeoeeeeeeeseeeseeeeseeeseeesseesee e eeeseen e 4
107 | pUSBUGY WASHER, B/8" .....oovvooveeoeeeeeeeeseeeesesesseesesees s sssseesseeseesesss s ansssenseaneens 8
108 | [CIUYB-GH LOCK NUT, 318 = 16 w..ooooveoeeerceeeeseeeeeeeese e 4
109 | BETBUGUI | ‘0 CLIP coooooeeeeeceeeeveeseeeeeee e 1
110
111 | 11841-G3 ANGLE .....ooooevoeeeeeeeeeeee e 2
112 | BUZ30GY STRAP ..o es oo 3
113 | 30429-G6 ROD ..o 6
114 | [8325G] GROMMET .....ooooveeeeeeeeee oo 6
115 | 00559-G8 WASHER, 5/16" ......oooveoreerreeeeeeeeeeessseseseesesssesssseeseesessesesesee s seesaneseseeansenns 6
116 | PIIOIGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) c.oeueveerreecreeeeeeeeeeeseeesseesesesssesseone 6
117
118 | BAIB7GUN | ROLL OUT BATTERY TRAY ASSEMBLY (INCLUDES ITEMS 119 - 126).......... 1
119 | 34180-G01 ROLL OUT BATTERY TRAY ......oiviiireieoeeeeosseeeseeeesesesseesssesesasesssensnneons 1

Service Parts Manual Page G-16



.?sku=71055G01
.?sku=27068G01
.?sku=31539G1
.?sku=32860G1
.?sku=18392G1
.?sku=32739G2
.?sku=25917G09
.?sku=24185G2
.?sku=35493G01
.?sku=34151G01
.?sku=00428G8
.?sku=00560G1
.?sku=11098G5
.?sku=34750G01
.?sku=30430G1
.?sku=18345G1
.?sku=01109G01
.?sku=34187G01

36 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
120 | BUBBEGY ROLLER . ......coorvvteeveoeeseeeseoeesesssess s s esssee s 8
121 | pUSEU-GZ WASHER, 7/16" .....veoveeoeeeeseeeeeeeeseeeeseeseseseeoeseseseseeeseseeeeessees e 16
122 | 34215-G01 RETAINING RING, /16" .......oovoeeeeeeeeeeeeeeeeseeeseeeeeeeeeeess s s 8
123 | BAI8ZGUl LOCK PIN ..ot 1
124 | B3768GUI COMPRESSION SPRING ......oovveaeveoeeeeeesesessiessses s esssesssss s 1
125 | pUS60-GY WASHER, 318" ......oovooveeoeeeoeeeeeesseeseeeesesseseeeesesssssess s esessessseesees e 1
126 | 34214-G01 RETAINING RING, 3/8"......coooeveeeeeeeseseoeseeesssssseesesessssess s 2
127
128 | 11841-G3 ANGLE .....ooooevoeeeeeeeeeeee e 2
129 | BUZ30GY STRAP ..ot 3
130 | BUZZITGH ROD ...ooocv v s e 6
131 | 00559-G8 WASHER, 5/16" .....cvvovvereesressessseessssesseesssssssssessssssssesssesssssssas s ssassssessssassens 6
132 | PIIOZGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..oovvoeeeeeeeeseeeeseeeseeeseeeeneeeeeeenoens 6
133 | 34177-GO1 | ROLL OUT TRAY TRACK .....oovieveieeeeseeeeeeeeeeseeeeseseseeeseeeseeeesesenseeneesenee 1
134 | pUaZBTH BOLT, 3/8 - 16 X 3" LG w..vvvoveeeceereeeceeecseseeseesseeees s ssesseses s asssses s 4
135 | pUS60-GY WASHER, B/8" .....covveoeeereeeeeseseseeesiesseesssess s sesesssssssesssese s s assssanssensons 8
136 | [IU98-GH LOCK NUT, 318 = 16 w..oooocveeeeeeeeoeeeeneeeeee e 4
137 | 34438-G01 | WIRE HARNESS (STATIONARY QUICK DISCONNECT)......covvvereerrrerrreenneees 1
138 | pUZISGA BOLT, 1/4 - 20 X 1 1/2" LG ovoooverreeeeeeeeveeeveeesseeesse s 4
139 | pUBSEGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...ccvomeverveereeeseseeseeeeseessseeeeeenes 4
140 | [76I8GY WIRE TIE woooovooeeeoeeeeeeeeeeeeeeeseee oo sesee s 3
141
142 | E5BBZGUN | TERMINAL BOOT (CE)..vuicreoceeoeeeeeeseseseeseseeseesseeesessssssssees s 12
143 | 34217-GO1 | 10 GAWIRE (BLACK 18 1/2") w..ooovooreerreeeeeeeeeeeeeseseseesesesssesssssssesssessees s 1
144 | 25974-G31 | 10 GAWIRE (WHITE 18").....oorveoreeoreeeeeeeeeeeeeeeeeeeseseseeeseeesseessesesee s 1
145 | [BIZGI 6 GA WIRE (BLACK 8") .....ooooveeoeeoeeeeoeseeeseeeesseeseeesesessssess s sness s 5
146 | [76I8GY WIRE TIE wovoovoocveeeeeseeseeesseessesssse s 6
147 | pUSE5GH LOCK WASHER, 5/16" ......vvoorveeereeresesseseeseesseeessesesesessssssses s esssses s 12
148 | pU70ZGZ NUT, 5/16 = 18 ....ooveeoeeoeeeeeeeeeeeeeseeseseeese e seese s anseenses 12
149 | 34439-G01 | WIRE HARNESS (BATTERY POWER) ......ooomveoeveereeeeeeeseesseeseseseesneeeneeone 1

Page G-17

Service Parts Manual



.?sku=30886G1
.?sku=00560G2
.?sku=34184G01
.?sku=33768G01
.?sku=00560G1
.?sku=00560G1
.?sku=30430G1
.?sku=30429G5
.?sku=01109G01
.?sku=00428G8
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=00415G4
.?sku=00654G2
.?sku=17618G1
.?sku=17618G1
.?sku=25682G01
.?sku=11893G1
.?sku=17618G1
.?sku=17618G1
.?sku=00565G8
.?sku=00702G2

36 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

150

151 | 33334-G01 | WIRE HARNESS (QUICK DISCONNECT) ......cvvoveereeereeoeseeeeeeeseeeseesseeeneeone 1
152 | EBIEBTUL | 10 GAWIRE (RED 6")......ooeveoeeeoeeoeeeeseeeeeeeeeeeeeeeseeseeeeseseeesseesseneseseeen oo 1
153 | [BIZGI 6 GA WIRE (BLACK 8") .....ooooveoreeereeoeeeeeeseessesssessssessssess s s s 5
154 | pUSE5-GH LOCK WASHER, 5/16" ......coooerverereeereeseeessesesseesssessssesseess e sssss s 12
155 | pO702-GZ NUT, 5/16 = 18 ....ooveoeeeeeeeseeeseeeseeeseeeeeee e ense e 12
156 | [76I8GY WIRE TIE woooovoocveeeeeseeseeesseessessse oo 5
157 | pUBA5-GZ SCREW, #6 - 32 X 1 14" LG..ooooeveoeeeoeeeeseeeeeesesenees s 2
158 | pUS59-G3 WASHER, #6........oovooeeeeeeseeeeeeeseeeeeeeseesee e es e esessesesese s anesenese s ansens 2
159 | [M@390-GY LOCK NUT, #6 = B2 ..o eessesees e 2
160 | 32718-G4 BATTERY TRAY CHARGING HARNESS ........o.oovvecveenereeerieeseessssssies s 1
161 | PI733GY 10 GA WIRE (BLACK 4") ....ooooveereeoeeeeeeeseeeee e 1
162

163

164 | BZBIE-GUN | ROLLOUT DOLLY KIT (INCLUDES ITEMS 165 - 177)....ccrorveerreerrererrreerreennens 1
165 | BAB7I-GUI CHARGER HARNESS JUMPER.........cooorveeeresereseoesseesssessse e 1
166 | 34474-GO1 ROLLOUT DOLLY ASSEMBLY (INCLUDES ITEMS 167 - 177)......coo..en....n. 1
167 | 34475-GO1 ROLLOUT BATTERY TRAY DOLLY ...oovvorveoceeereeeeeeeeeeseeeeneeeeeeeeenes 1
168 | BIUAZGY WHEEL .....oooeveoeeeeeee e 2
169 | pUO77IGZ NYLON WASHER, 1/2" .......ooovooereerreeaseeemseessssssessesessssssssssse s 2
170 | pUSEU-GY WASHER, 1/2"......ovooeeeereeeeeeeeeeeeeeeeees e eeseee e 2
171 | (03874 COTTER PIN, 1/8" X 1" LG ..ooveoeeeeeeeseeeeseceseeeeseeseseeeessessseseseeaneenns 2
172 | BIU3BGY WINCH .o 1
173 | pUaZr3 BOLT, 3/8 - 16 X 1 1/2" LG cooooveeereercrereereeeseeeseseseesssss e 2
174 | 00532-G5 NUT, B/8 = 16 w.voooveeceeceeeeeeeeeeeeeeeeses s 2
175 | 00810-G1 SNAP HOOK ..o 1
176 | 31040-G1 WINCH ROPE, 5" ....ooovoorreocresesessiesseessseseseessses e s sssss s 1
177 | pUSEEGY LOCK WASHER, 3/8".........oooiveerreeersiseesisesseessessessssssessssssessssse s 3
178

179

Service Parts Manual Page G-18


.?sku=23968G01
.?sku=11893G1
.?sku=00565G8
.?sku=00702G2
.?sku=17618G1
.?sku=00645G2
.?sku=00559G3
.?sku=14390G9
.?sku=21743G1
.?sku=34896G01
.?sku=34879G01
.?sku=31042G1
.?sku=00771G2
.?sku=00560G3
.?sku=10387G4
.?sku=31038G1
.?sku=00427G4
.?sku=00566G1

36 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
180 | BA555-GUN | ROLLOUT BATTERY TRAY WITH BATTERIES KIT (T-145) (OPTIONAL)
(INCLUDES ITEMS 101, 118 - 126, 128 - 132, AND 151 - 161) ....cc...ccervrrmrene.. AR
181 | 34555-G02 | ROLLOUT BATTERY TRAY WITH BATTERIES KIT (A-2200) (OPTIONAL)
(INCLUDES ITEMS 102, 118 - 126, 128 - 132, AND 151 - 161) .....c...ccoevrrmr.n... AR
182 | BZ555-G03 | ROLLOUT BATTERY TRAY WITH BATTERIES KIT (E-2200) (OPTIONAL)
(INCLUDES ITEMS 100, 118 - 126, 128 - 132, AND 151 - 161) .....c...ccoovrrmr.n... AR
183 | BA553-GUN | ROLLOUT BATTERY TRAY WITHOUT BATTERIES KIT (OPTIONAL)
(INCLUDES ITEMS 118 - 126, 128 - 132, AND 151 - 161) .....cooorvrrerrrerrecreanee. AR
184
185
186 | B57ZZGUA | HALF/FULL SPEED SWITCH KIT (OPTIONAL) ......oooeveeeteceees oo 1
187 | 35723-GO1 | HALF/FULL SPEED SWITCH ...oooiveocieocsoeeeeeeses s 1
188 | [BIBIGUL | SEALED NUT, 15/32 - 32 ...coooceeoeeoeeeeseeeeeeeeeeeeeeeeeeseeeesesses s 1
189 | 25977-G86 | 16 GAWIRE (ORANGE 7")......ooooveeeeeoeeeeeeeeeeeieeeeseesseeeseseesessseneeesseen s 1
190 | 25977-G87 | 16 GA WIRE (ORANGE 26").........c.creuereereereeeceeesseeesessesesssesesesssessssssees oo 1
191 | [7U6ZGZ FASTON TAB ADAPTER .....oouvvurrremereseseseesesseesssessssesseses s ssessssss s 1
192 | 35726-GO1 | LABEL (FULL)..oooioeeeeeeeeeeceeeeeeeeeeeeeseeeeeeseee e essee e 1
193 | 35728-GO1 | LABEL (HALF) cooooooeocveeceeeeeeeeeeeeeeeee e enes s 1
194 | [7BI8GY WIRE TIE oooovoocveeeeeseeseeeeeess e sss s 1

Page G-19

Service Parts Manual



.?sku=34555G01
.?sku=34555G03
.?sku=34553G01
.?sku=35724G02
.?sku=73139G01
.?sku=17064G2
.?sku=17618G1

36 VOLT ELECTRICAL SYSTEM

Service Parts Manual Page G-20



48 VOLT ELECTRICAL SYSTEM

"D" to Direction Selector

"B" to Direction Selector @\\ @\\

"C" to Direction Selector @‘/6

"A" to Direction Selector

S Solenoid

Electrical
Compartment

To M- on ESC

— To A2 on Motor
To S1 on Motor

To S2 on Motor

Rear of Vehicle

QS N

-/

POWER HARNESS

%

Ref E4v 12-1

Page G-21 Service Parts Manual




48 VOLT ELECTRICAL SYSTEM

,\ GRN to Ignition Switch

%
,'Q,\\ BLU to Ignition Switch

\\

n, BLU to Reverse Warning Device

y, ORN to Reverse Warning
(Activation HDI)
Y

GRN to MS-2 N/C

GRN from Switched Side of Ignition Switch
to MS-2

/-W ORN to

Reverse Warning Buzzer

WHT from ITS Sensor

/ BLK from ITS Sensor

BLU from Ignition Switch
to Fuse Holder Assembly

= {JORNto

MS-4 at Direction Selector
\\ 9
\

10

7/
J\W To RED 16 GA wire

RED to MS-3 féoRm Charger Harness

8,29 To BLU 16 GA wire
from On Board Charger
CONTROL HARNESS Harness

Ref E4v 12-]

Service Parts Manual Page G-22




48 VOLT ELECTRICAL SYSTEM

DRIVER SIDE

BLK (Ground) to Headlight
WHT/BLU to Headlight

WHT/YEL to Fuse
Block (Spare)

GRN to State of
Charge Meter

BLK (Ground)  F— 35
to State of Charge
Meter

o~

BLK (Ground) to Turn Signal
WHT/BLU to Turn Signal

"E BLK (Ground)

to Hour Meter

PASSENGER SIDE

BLK (Ground) to Headlight
WHT/BLU to Headlight

BLK (Ground) to Turn Signal

RED to Turn Signal

WHT/BLU to Turn Signal

<
J/ WHT/GRN from Horn Switch to Horn

ﬂ Connector to Brake Light Switch

BLK to Battery Negative (-) Terminal

\1\
MI WHT/YEL to Fuse Block (Spare)

\/

‘\\/ WHT/BLU to Fuse Block (Lights)

/ RED to Fuse Block (Turn Signal Switch
or Brake Light Switch)

WHT/GRN to Fuse Block (Horn)

@ GRN from +48 VDC to State of Charge Meter

N YEL from Solenoid to Hour Meter
£

[

11,30

-
N

A
‘Qm BLK (Ground) to Tail Light (BLK)

4

o BRN to Brake Light (RED)
-OR-

WHT to Turn Signal (RED)

WHT/BLU
to Tail light
(WHT)

DRIVER SIDE

Ref E4v 12-3

BRN to Brake Light (RED)

BLK (Ground) to
Tail Light (BLK)

(0
-OR-

YEL to Turn Signal (RED) to Tail light

(WHT)

PASSENGER SIDE

ACCESSORY HARNESS

Page G-23 Service Parts Manual




48 VOLT ELECTRICAL SYSTEM

From -12V
at Batteries

Part of /
Frame

Ref E4v 12-4

14
Q)
iy
&j;ﬂ\ 15
S
H N \\\
>
18
ORN from
Control Harness
WHT/GRN (Horn) 19 - Includes ltems 20 - 28

from Accessory Harness

RED (Taillights)
from Accessory Harness

WHT/BLU (Headlights)
from Accessory Harness

31, 32

From +12V
at Batteries

WHT/YEL (Spare)
from Accessory Harness

Service Parts Manual Page G-24



48 VOLT ELECTRICAL SYSTEM

FORWARD MOTION INDICATOR

NOTE: Items shown on this page
are optional equipment

Control
Harness

Reverse
Warning 35
Indicator

18

38 - Includes Items 39 - 46

To Forward Motion
Micro Switch 'C'

Ref E4v 12-5

Page G-25 Service Parts Manual



48 VOLT ELECTRICAL SYSTEM

Ref E4v 12-6

DRIVER SIDE PASSENGER SIDE

60 59 58 59 60

| (.l
BL[}QWHT/BLU BLK || WHT/BLU
' ] I|| || I j

Service Parts Manual Page G-26



48 VOLT ELECTRICAL SYSTEM

75 - Includes ltems 76 - 80

HOUR METER AND IGNITION SWITCH

Accessory
Harness

STATE OF CHARGE METER SOLENOID CONNECTION

—— STATE OF CHARGE METER AND IGNITION SWITCH

HOUR METER SOLENOID CONNECTION

GRN Wire
from

Solenoid

Accessary Harness

Wire from
Accessory
Harness

Solenoid

Ref E4v 12-7

Page G-27

Service Parts Manual




48 VOLT ELECTRICAL SYSTEM

81 - Includes ltem 82 89 -
88 - Includes ltem 89 91 90 Floormat

Floorboard

NN
. . -
- raRe é 8892
- \%

— HORN SWITCH INSTALLATION

Connected to
Accessory Wiring
Harness

Steering
Column

) \ WHT Ground

BRN (without Turn Signal) =)
WHT (with Turn Signal) Left
YEL (with Turn Signal) Right

TAIL LIGHT INSTALLATION

Ref E4v 12-8

Service Parts Manual Page G-28



48 VOLT ELECTRICAL SYSTEM

48V STANDARD BATTERY TRAY

(Early Production)

%ront of Vehicle

Ref E4v 12-9

Service Parts Manual

Page G-29



48 VOLT ELECTRICAL SYSTEM

48V STANDARD BATTERY TRAY

(Late Production)

&?)nt of Vehicle

\\ —
O~ A / ‘HHJW
o O OO \ K\»\v
[o )00 b ol o \ S
~ ﬁ ////
- N NN
ﬁ@ // // N
‘HHH@HEHHHHHHHHHHHHH.‘ © // /4)
Y
1=

@ R )
®
® ..g%
(3) A
@ W
@N
)
®
®
X

i NN
A
x ®
o)\ @ )
a@/@
® W
o o7

Ref E4v 12-10

Page G-30

Service Parts Manual



48 VOLT ELECTRICAL SYSTEM

48V ROLLOUT BATTERY TRAY

NOTE: Items shown on this page
are optional equipment

100
101
102

128 - Includes ltems 129 - 136

o To Terminal Block

To Solenoid +
ey

"> To B- on HDI

Ref E4v 12-11

Page G-31 Service Parts Manual



To B- on HDI

48 VOLT ELECTRICAL SYSTEM

STANDARD 48V BATTERY TRAY

BATTERY WIRING FOR
(Early Production)

Front of Vehicle

Block

STANDARD 48V BATTERY TRAY

BATTERY WIRING FOR
(Late Production)

To Solenoid +

To B- on HDI

Vi
\ / \\
Ay

To Terminal
Block

Front of Vehicle

Ref Edv 12-12

Page G-32

Service Parts Manual



48 VOLT ELECTRICAL SYSTEM

BATTERY WIRING FOR
OPTIONAL 48V ROLLOUT
BATTERY TRAY 195

196 -
197 -
198 -
210 -

161 Rollout Tray Track

Ref E4v 12-13

- Includes ltems 99, 128 -
Includes ltems 100, 128 -
Includes ltems 101, 128 -
Includes Items 102, 128 -

142, 161 - 171
142,161 - 171
142, 161 - 171
142, 161 - 171

Includes Items 129 - 142, 161 - 171

Front of Vehicle

Page G-33 Service Parts Manual




48 VOLT ELECTRICAL SYSTEM

48V ROLLOUT DOLLY KIT
NOTE: Items shown on this page are optional equipment

@
178

174 - Includes ltems 175 - 193
176 - Includes ltems 177 - 193

FULL/HALF SPEED SWITCH

=/

\/\/\/ Driver

L\/\

Keyway Towards 1 Side of —>=
Passenger Side "\ ° | 005 Vehicle
of Vehicle =
) Existing 208
ORN Wire
From Control

Harness

Front of Vehicle

Y

200 - Includes Items 201 - 208

Bottom View

Ref E4v 12-14

Service Parts Manual Page G-34



48 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 B552ZGUN | WIRE HARNESS (POWER - 955, 957) ......coooeveereeoceeseseensesensesesessssessssseneeonns 1
2 g3524-G]] WIRE TIE woooovoooeeoeeeeoeeeeeeeeeeee s eese s s eses e eeeseseessn s ense s eneeansens 6
3 B73Z7GUT | CLAMP ..o 1
4 ETBEBGUL | CLAMP ..o 1
5 pUZ1Z-GH BOLT, 1/4 - 20 X 3/8" LG .oovvoervereereereeeeseeeseeesseessssesesesss s 1
6 pUB52-GZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...c.vvoevereeeneeeseeeneeeeeeseeeeeeeeeee 2
7 BZZUBTGUN | WIRE HARNESS (POWER - 952, 954, 956) ........c..ovveeerereeenesssesesssseesseseneeonss 1
8 B5526-GUT | WIRE HARNESS (CONTROL - 955, 957) w...oouvvoeeeeceescreseseenseseseessseesseeneaonns 1
9 BI539GT WIRE TIE w..oovoooeeoeeeeoeeeeeeeeeeee e es s seesn e anssseneeansens 11
10 | pZ585c4 INLINE FUSE HOLDER (CE)......oovomerereeeeseeeseeeseeeseeneseesssseeseesssessssesssssneess 1
11 | B55ZZGUN | WIRE HARNESS (ACCESSORY - 955, 957).......cmvmeeeerereceeesreesssensssaeseennens 1
12 | BIs39Ga WIRE TIE wovoovoocveoeeeseseeseseess oo 10
13 | 00933-G1 BOLT, 1/4 - 20 X L 1/4" LG ovoorveooeeeoeeeeeeeeeeeeeee e 4
14 | DPIIIOGON | WASHER, 1/4" (STAINLESS STEEL) .oorvvoeveeceeeeeeeeeeeeeeeeseeeeee s 2
15 | pUBsEGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cvvomevereeereeesesesseeeeseeseseeeseenes 4
16 | pUS4ZG3 NUT, 5/16 = 18 ...oooveoeceeoceeeeeeseeeeeeeeeseses e sees e sse e sss s 1
17 | pUsE5GH LOCK WASHER, 5/16" ......oooorveeerreeereeseeeseeesseesessseeaseeessseeseseesesssssnesenesne 1
18 | BZATBTUL | 18 GAWIRE (BLACK 5) c.ooooooceeoeeoeeeeeeeeeseeeeeeeseeeseeseeeesesee e 1
19 | [OU57ZGUl | FUSE BLOCK ASSEMBLY (INCLUDES ITEMS 20 - 28)......cooverrerererreannees 1
20 | 34221-GO1 MOUNTING PLATE .....oovvorveeoceeosseeseeeeseesseesssesess e assesesss oo 1
21 | pZBrEsGa FUSE BLOCK ....ooovvooveoreeeeeeeseees s s enesss e ensssaneeeneens 1
22 | [3Z90G074 CONTINUOUS TONE BUZZER ......ooorveeeeoeeeeseeeseeesseeneeeesseeeseses e 1
23 | B3333TOL TERMINAL BLOCK .......ooocveoereeesoeesoeseesesesseeeseess e eesssesess s 1
24 | pUI3BGR SCREW, #6 - 32 X 1/2" LG ..oorveoeveeeeeeeeeseeeseoessesssesseseseasssee s 4
25 | pU565-G3 LOCK WASHER, #6 ......coooovveoveeoreeeseeeseeeseeeesseeseeesesesssess s anessneennnenns 4
26 | pUsZ5GH NUT, #6 - B2....voooveeeeeeeeeeeeeeeeeese e es e ees s eneseneeen e 4
27 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)......coorervrerrererrerreerrenne. 1
28 | M@390G3 LOCK NUT, 1/4 = 20 ..eoocveoeeeeeeeeeeeeeeeeseeee s 1
29 | FU7Z0GOY | WIRE HARNESS (CONTROL - 952, 954, 956) ........o.ooovvoreeereeeereeesneeessesnnree 1
30 | BZ598GOYI | WIRE HARNESS (ACCESSORY - 952, 954, 956)..........c.oveerrerererresnreereenenns. 1

Page G-35

Service Parts Manual



.?sku=35524G01
.?sku=23544G1
.?sku=27327G01
.?sku=27868G01
.?sku=00414G6
.?sku=00654G2
.?sku=00654G2
.?sku=34408G01
.?sku=35526G01
.?sku=31539G1
.?sku=31539G1
.?sku=22585G4
.?sku=35527G01
.?sku=31539G1
.?sku=31539G1
.?sku=01110G01
.?sku=00654G2
.?sku=00654G2
.?sku=00544G3
.?sku=00565G8
.?sku=34478G01
.?sku=70574G01
.?sku=22674G1
.?sku=73290G02
.?sku=33343G01
.?sku=00138G4
.?sku=00565G3
.?sku=00525G5
.?sku=14390G4
.?sku=70720G01
.?sku=34598G01

48 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | 35530-G02 | BATTERY SHIELD (DRIVER SIDE).........ceoviieeereeesreeeereesseensessssessssesssssesee. 1
32 | 35530-G01 | BATTERY SHIELD (PASSENGER SIDE) .....ccoooorveeeeeeereeseiereeseseesseessssessesn. 1
33
34 | EZIUGoY BUZZER, INTERMITTENT w...ocvvorrieeseneeececees e 1
35 | 25977-G88 16 GA WIRE (BLACK 8").....ooooveoeeeoeseseseeseeeessesesseesesesesessses s 1
36
37
38 | BZB3TGUI | SWITCH AND BRACKET ASSEMBLY (INCLUDES ITEMS 39 - 46).................. 1
39 | 34629-GO1 SWITCH BRACKET ....oovvoeveeeseeeseeeeeeesoeeeeeseee e aneee e 1
40 | 10606-G6 MICRO SWITCH......oovoeveeeeeeeeeeeeeeeeeseee oo 1
41 | pUBEEGH SCREW, #6 - 32 X 1" LG w..vooovercveecreoeeseeesesesesssesseeessssssees s 2
42 | poSBEEGY LOCK WASHER, #6 ......coooeveorreesreeessseseessessssssesesssesssssssssssasss s 2
43 | pUSZ5GH NUT, #6 - B2....vooocveeeeeeeeeeeeeeeeeeee oo enese e 2
44 | [M3EIEG] SCREW, #6 - 32 X 7/32" LG (BRASS) w...cocverreeereeeeeieeeeeeseesseeseeesseaneens 2
45 | pUSB7G3 LOCK WASHER, #6 ......coooovveoreeereeesseeesseeesesssessseesessssssss s ssasssasssns oo 2
46 | [M@EZBTGI FASTON TAB ....ooovoometeeeeeemeesesseesseseseesssees s ssses s 1
47 | B3BBTGIZA | 16 GAWIRE (RED 12")...c.ooeeeeeeceeoeeeeseeeeeseoeeeeeeseeeeeneseeesss e anseeneesnesennnes 1
48 | 33887-G18 | 16 GA WIRE (RED 80" - 952, 954, 956) .......coooervvermveereerereeeseesnsesssessssesseeesneees 1
49 | 25977-G88 | 16 GA WIRE (RED 107" - 955, 957) .....ooorvemererreeerersseseeesesesssssssesssssesssessesesnsens 1
50 | [M790ZGa TAB ADAPTER .......coooevieeoieeieeseseesseesseesseessssesssesssses s sssessssa s 2
51 | [76I8GI WIRE TIE w.ooovoocveoeeeeeeeeeeeeeeeeeseee oo enes oo 5
52 | poAIE=GH BOLT, 1/4 - 20 X 5/8" LG ...evveeveeereeeeeeseeeeeeeeseeeeseeeee e sssees s esssesssssneen 2
53 | [MUZ7G2 LOCK NUT, 1/4 = 20 w.oooeveoeoeeeeeseeesseeeee e ese s 2
54 | pUI3BGR SCREW, #6 - 32 X 1/2" LG.oooveooeeereeoeeeeoeeeeesseeesseoeeves s ssssesessesesssssnssssesee 2
55 | pUOSE5-G3 LOCK WASHER, #6 ........oovveoeeoeseeeseseseeesseeseeesseeesee e sseeeessesee s nssannses 2
56 | pOSZ5GH NUT, #6 = 32 ..o 2
57
58 | FZUUZAGOY | HEADLIGHT BULB .....oovoocoeeeceeeceeaeseeeeeeeseeseeesssesessssees e AR
59 | FZU0SGOL | MARKER LIGHT BULB ......ooooviiceeoeeeeeeeeeeeeseeeseeeseees e AR
60 | FAOUBGUL | TURN LIGHT BULB ..o AR

Service Parts Manual Page G-36


.?sku=73290G01
.?sku=34631G01
.?sku=00645G1
.?sku=00565G3
.?sku=00565G3
.?sku=00525G5
.?sku=00525G5
.?sku=13514G1
.?sku=00567G3
.?sku=14628G1
.?sku=33887G17
.?sku=17902G1
.?sku=17618G1
.?sku=00414G5
.?sku=11027G2
.?sku=00138G4
.?sku=00565G3
.?sku=00565G3
.?sku=00525G5
.?sku=00525G5
.?sku=74004G01
.?sku=74005G01
.?sku=74006G01

48 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | [Z0ULGUY | HEADLIGHT AND TURN SIGNAL LIGHT BAR ....ooovvoeeieeeeeseeeereeeseeeesenes. 1
62 | DUIZGH SCREW, 1/4 - 14 X 3/8" LG..ooveooreeoeeeeoeeeeeeeeeeeeeseeeeeeeeseeeseseesenese e 4
63
64 | 73030-G02 | PLATE (IGNITION WITH STATE OF CHARGE METER).......ccoocorvrerrenrrennrenne. 1
65 | 33623-G02 | DRIVE RIVET, 3/16 X 3/8" LG ...ovveorreoeeerceeeseeesseeeseesseeessessseessssessses s 2
66 | 71129-GO1 | LABEL (WITH LIGHTS, WITH STATE OF CHARGE METER) ........cocovvvrerrenna. 1
67 | B3B3EGU | STATE OF CHARGE METER (48V)......cvmeceeeceeoceeeeeoeseesseessessssessssessssnese 1
68
69 | PBITBGIA | 18 GAWIRE (RED B")...oooeceeeceeoeeeeeoseeesoeeseessessseessesesessseeessessessessesesssnsssaneens 1
70 | B3639G0T | IGNITION SWITCH WITH LIGHTS (STANDARD) .......cvorververeeeeeeseeeseeeeeeneene 1
71 | B3783TGOY | KEYLESS IGNITION SWITCH (OPTIONAL) ...oooorverceeeceeseeeseeeneeeevees e 1
72 | pUsEBTGH LOCK WASHER, B/4".......cvvoeveoieeeeesseeeeseessesessesesessssss s seeasss s s 1
73 | 17137-G1 FACE NUT, 3/4 = 20 ...cooooeeoeeeeeeeeoeseeoeeee e ense s 1
74
75 | BABBEGU | HOUR METER KIT INCLUDES ITEMS 76 - 80)......ooooeveeereenreenreeeseeeessnese. 1
76 | B3633GO3 HOUR METER .......oooveerreoeeseaesseessessseessseesssesseessssesesessssess s es s 1
77 | BA85IGOY CONSOLE INSERT PLATE .....coovoieveoeeeeseeeeeeseeeseees e 1
78 | B36Z3GOY RIVET, 3/16 X 3/8" LG w..ooovveoeeoeeeeeneeeeeeeeeesseeessseeeeeneesseeeseessnsseeseennens 2
79 | M79UZTy TAB ADAPTER ...oooooevoreieeeeeessseesesessseeseseesesssese s esesssssess s 1
80 | 25978-G344 18 GA WIRE (RED/WHITE, 10") w...oovvorveeceeeeseeceeeeeseeesesssesesesesessess oo 1
81 | M7867GI TURN SIGNAL (WITH MOUNTING HARDWARE) (OPTIONAL)

(INCLUDES ITEM 82) .....ooovooeeeeeeeeeeeeseeeseeeseeeeeeeeseeeseesseseesesnese e 1
82 | PIBAUGH TURN SIGNAL FLASHER .......oovvoeveeeeieeeeseeeeeeeeseeeseeeeeeeeees e 1
83 | [MU3EEGa ELECTRICAL TAPE w...ooovooeveoeeeoeeeeseseseo s seessssse s AR
84
85 | BZ67r5GA STEERING COLUMN COVER .......ooererreemeeeseesseeosseeseeseaesessessesseesss s 1
86 | [B39ZGH 15 AMP FUSE ....oovooeeeeeeeeoeeeee e sesse e 2
87
88 | M73IBGI HORN SWITCH (INCLUDES ITEM 89) ......coourveerereeoseeesseenseeeesesesssessnes 1
89 | [M73IBGI HORN SWITCH CAP AND NUT ..o s 1

Page G-37

Service Parts Manual



.?sku=74001G01
.?sku=00114G6
.?sku=33636G03
.?sku=25978G74
.?sku=33639G01
.?sku=33783G01
.?sku=00568G6
.?sku=34886G02
.?sku=33633G03
.?sku=34851G01
.?sku=33623G01
.?sku=17902G1
.?sku=17867G1
.?sku=21640G1
.?sku=19344G1
.?sku=32675G4
.?sku=18392G1
.?sku=17318G1
.?sku=17318G2

48 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
90 | 19233-G1 PLATE (HORN LABEL) w...oovvverveocrecseseseeeees s ssessese s 1
91 | FIUS5GOY | RIVET, 3/16" X 1" LG (ALUMINUM) .......ooooveereerreeeeeeeeeeeseeeeeeeeeeeeeesee e 2
92 | BTUBBTGOI | BOOT oo 1
93 | BIE3TGH WIRE TIE woooovoocveeeeeseeeeeeeessessse s 1
94 | BZBEUGH HORN .....coooveocve e 1
95
96
97 | mB39ZTGa 15 AMP FUSE ....ooooocvecveeeeeeeeeee s 1
98 | BZI3T33 STOP/ TAIL LIGHT ..o 2
99 | PBUIZGOY | BATTERY (6V) (E-3600 - STANDARD).........covvmemrreereeeeeeeseeeneeessenesesnesenese. 8
100 | 12648-G11 | BATTERY (6V) (T-105 - OPTIONAL) w...orvverreeeceerceeeereeseeeessseeeesesssesssessees oo 8
101 | pEI85GZ BATTERY (6V) (T-145 - OPTIONAL) w.....ooovvemrerreeecseseneeeseseeseesesesssssseensee 8
102 | 16994-G2 BATTERY (6V) (A-2200 - OPTIONAL) .......vvomverreeereeeneeeeseeseeeeeseeesseeneeeneee 8
103 | B5ZI3GUN | LABEL (BATTERY DISPOSAL - CE) w.ooooveeeeceeeeeeeeeeeeeeseseeeeesseseeeneeeneenne 8
104
105 | 34827-GO1 | 48V STANDARD BATTERY TRAY (EARLY PRODUCTION).......ccovverrrerrrrrnrenn. 1
106 | pUZZ8GY BOLT, 3/8 - 16 X 3" LG w..vvooveeoeeeeeeeseeeseeeeseeeseeesseesee e eeeseen e 4
107 | pUSBUGY WASHER, B/8" .....oovvooveeoeeeeeeeeseeeesesesseesesees s sssseesseeseesesss s ansssenseaneens 8
108 | [IUYBGYH LOCK NUT, 318 = 16 w..ooooveoeeerceeeeseeeeeeeese e 4
109 | BETBUGUI | ‘0 CLIP coooooeeeeeceeeeveeseeeeeee e 1
110
111 | 34816-GO1 | UPPER BATTERY TRAY ...oovoiioiieesieeeeieseeeesosesessseseseesesesseensassssaessenoens 1
112 | BUZZEGY ROD ..o e 7
113 | 00559-G8 WASHER, 5/16" .....vvooveeerrereeesecssseeseessseseseesssessssasssssssssssssesesssss s ssssssssasseas s 7
114 | PIIOIGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) c.oourveeeeeceeeeeeeeeeeeeeeseeneeeneeeneeone 7
115
116 | BABIZGUN | 48V STANDARD BATTERY TRAY (LATE PRODUCTION).......ovorveecrererrenrenn. 1
117 | poazssy BOLT, 3/8 - 16 X 3" LG w..ooveveeecveereeoceeecseseeseesseeess s s s 4
118 | pUSBUGY WASHER, 318" .....covoooveeeeeeseeeeeeeeeeeeesesesesese e es s eseeeeses e enes s neeansene 8
119 | [CIUIBGH LOCK NUT, 318 = 16 w...ooovoeoeeeeeeeeeeseeeeee e 4

Service Parts Manual

Page G-38



.?sku=71055G01
.?sku=27068G01
.?sku=31539G1
.?sku=32860G1
.?sku=18392G1
.?sku=32739G2
.?sku=25917G09
.?sku=24185G2
.?sku=35493G01
.?sku=00428G8
.?sku=00428G8
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=34750G01
.?sku=30429G1
.?sku=01109G01
.?sku=34812G01
.?sku=00428G8
.?sku=00428G8
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5

48 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
120 | BETBUGUD | ‘0 CLIP oo 1
121
122 | 11841-G3 ANGLE ......ooovoeeveeeeeeeeeee oo 2
123 | BEBEEGUL | STRAP ..o 3
124 | BUZZIGY ROD ..o 6
125 | 00559-G8 WASHER, 5/16" .....vooveereeereeeseeeeeeeesseessseesseeeseessssssessssessssesss s asssansssenseeneens 6
126 | DPIIOZGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .oouvveiveeeeeesereeceeesseesseenssesseenoens 6
127
128 | BZBULGUN | 48V ROLLOUT BATTERY TRAY ASSEMBLY (INCLUDES ITEMS 129 - 136)..| 1
129 | BZBUZGUT 48V ROLLOUT BATTERY TRAY .....oorvooieieeeeeseeeseeeessesneessseeessssesseeeene 1
130 | BUBBEGY ROLLER . .......oorvoteveeeseeesseeesseeesseesssesss s sss s es s 8
131 | pUSBUGZ WASHER, 7/16" c....cveoveeoeeeeeseeseesesesseeesssseseeseseessssess s essees e 16
132 | 34215-G01 RETAINING RING, /16" .......oovoeeeeeeeeseeeeeeeseeeseeeeeeeeesess s eneesneesnnenne 8
133 | BZI8Z=GUl LOCK PIN ..o 1
134 | B3768GU1 COMPRESSION SPRING ......oovveaereoeeoeeiesesiesseesseesssseseessse s 1
135 | pUS60-GY WASHER, B/8" .......ovoovveoeeeeseseesseeeseeessssessesesessssess s sssesss s s 1
136 | 34214-G01 RETAINING RING, 3/8" ......cooovveeeeeeeeeseeeseeeseeeseeeeeseesssss s s 2
137
138 | 11841-G3 ANGLE .....oooocvoeveeeeeeeeee e 2
139 | BEBEEGUL | STRAP ..o 3
140 | BUZZITH =70 1RO 6
141 | 00559-G8 WASHER, 5/16" .....veoveereeeseeeseseeeeeesseeseseesseeeseessssseessesessssesss s esssansssenesaneens 6
142 | DPIIOZGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..ouvvoveeeeeeeeieeceees s 6
143 | BEBUSGUN | ROLL OUT TRAY TRACK .....ooivieiieeeeeeseeeeseeeeesee s 1
144 | pUaZBTH BOLT, 3/8 - 16 X 3" LG w..vvooveeoeeoeeeeseeeseeeeeeeeseeeesessoee e eeesessse e 4
145 | pUSB0-GY WASHER, B/8" .....oovveoveereeeeseeeseeeeeeeesseeseseesse e ssssees e eneses s esse s enssaneens 8
146 | [IU98-GYH LOCK NUT, B/8 = 16 w..ooooveeeeerceeeeseeseeeeese e seese s 4
147 | 34438-GO1 | WIRE HARNESS (STATIONARY QUICK DISCONNECT).......cosveerrerrrrrrriannens 1
148 | pUAISGA BOLT, 1/4 - 20 X L 1/2" LG covoooveeeeeeeeeeeeeeeveeseeeeeeeeee e 4
149 | pUBSEGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cocvooveereeereeeseseseeseeeeseeseeeeenene 4

Page G-39

Service Parts Manual



.?sku=34750G01
.?sku=34865G01
.?sku=34865G01
.?sku=30429G1
.?sku=01109G01
.?sku=01109G01
.?sku=34801G01
.?sku=34802G01
.?sku=30886G1
.?sku=00560G2
.?sku=34184G01
.?sku=33768G01
.?sku=00560G1
.?sku=00560G1
.?sku=34865G01
.?sku=34865G01
.?sku=30429G5
.?sku=01109G01
.?sku=01109G01
.?sku=34805G01
.?sku=00428G8
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=00415G4
.?sku=00654G2

48 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
150 | (718G WIRE TIE wovoovoocveoeeeseeee e 3
151
152 | P5BBZGUN | TERMINAL COVER (CE) ..ooivoceeoeeeeeeeseeoeseeeeeeeseeesseseseessseesseeseeneeeseeenseone 16
153 | 25974-G37 | 10 GAWIRE (BLACK 24") ......oooooeeeeeeoeeeeeesoeeeeesssesseseesesssees e 1
154 | 25974-G36 | 10 GAWIRE (WHITE 22").....oorvoereeeeeeeceeeeseeesoesesesssesssesssesseessesessee s 1
155 | [IBI3GA 6 GA WIRE (BLACK 8") .....ooooveoeeoeeeoeseeeseeeseeeeoeessesssssss s sness s s 6
156 | [76I8GY WIRE TIE wovoovoocveeeeeseeseesseessessse e 6
157 | pUS6E5-GY LOCK WASHER, 5/16" ......vveorveesreeresesseseeseeesseeessssesesesessssssesess s asssses s 16
158 | pO70ZGA NUT, 5/16 = 18 ...oooveooeeeeeeeeeeseeeeseseeseseeeee e aeese e s 16
159 | BZBE6-GUN | WIRE HARNESS (BATTERY POWER) ......oooooveoeeeoeeeeeeceseeeeeeeeseeseesneeeneeone 1
160 | [IB85-G4 6 GA WIRE (RED 19")(EARLY PRODUCTION) ......o..orverrrerrreeeceeecsesseneren 1
161 | B333EGU3 | WIRE HARNESS (QUICK DISCONNECT) .....oovvvereeeeeceeeesseessees s 1
162 | E3IEBTUL | 10 GAWIRE (RED 6").....oooeveoeeeoeeoeeeeseeeeeeeeeeeeseeee e seesseneseneeaneeons 1
163 | [MIBIZGI 6 GA WIRE (BLACK 8") .....ooooveereeoeeeeoeseeeeeeeeeeeeseeesseessseses e sssse e 7
164 | pUS65-GY LOCK WASHER, 5/16" ......coooerverereeereesesosesesseessssssseesseess s s 16
165 | pU70Z2GZ NUT, 5/16 = 18 ...ooovooceeoeeeeeeeseeeesseesseesese e s essessese s 16
166 | [76I8GY WIRE TIE w.ooovooeeeoeeeeeeeeeeeeee oo enes e 6
167 | pUBA5-GZ SCREW, #6 - 32 X 1 14" LG..ooooeeeoeeeeeeeeeeeeeeeeseeeeeees e 2
168 | pUS59-G3 WASHER, #6........ocvvoevereeseeeeseesesessoesssesssessssssssssssesesees s s sssse s 2
169 | [Z390GY LOCK NUT, #6 = B2 w..ooocveoreoeceeoesseesseesesee e ssees s 2
170 | BZ7I8-GH 48V BATTERY TRAY CHARGING HARNESS (BLUE).........coooovvvrveereeeeennees 1
171 | EI7a3] 10 GA WIRE (BLACK 4") ....ooooveoeeeeeeeeeee e 1
172 | 25974-G36 | 10 GAWIRE (WHITE 22").....oorvoerieeeeeeceeeeeseeeoeeseseseseesssesssessesessesessee s 1
173
174 | BZ8I6-GUZ | 48V ROLLOUT DOLLY KIT (INCLUDES ITEMS 175 - 193) ....ooovvoveerecenrenns 1
175 | B2879-GUZ 48V CHARGER HARNESS JUMPER (BLUE)..........cooveoreeeeereesrieeeeseeennnes 1
176 | BEBELGUI 48V ROLLOUT DOLLY ASSEMBLY (INCLUDES ITEMS 177 - 193)............ 1
177 | 34860-G01 48V ROLLOUT BATTERY TRAY DOLLY ....orvvorverereeeeeesesesreeeeeenronne 1
178 | B5703GOT FRONT WHEEL ... eee s 2
179 | 00559-G8 WASHER, 5/16"........oovveoreeeeeeeseeesseeesssessseeseessesesssessessssesesssanesaneeeees 8

Service Parts Manual

Page G-40


.?sku=17618G1
.?sku=17618G1
.?sku=17618G1
.?sku=25682G01
.?sku=11893G1
.?sku=11893G1
.?sku=17618G1
.?sku=17618G1
.?sku=17618G1
.?sku=00565G8
.?sku=00565G8
.?sku=00702G2
.?sku=00702G2
.?sku=34866G01
.?sku=11885G4
.?sku=33334G03
.?sku=23968G01
.?sku=11893G1
.?sku=11893G1
.?sku=00565G8
.?sku=00565G8
.?sku=00702G2
.?sku=00702G2
.?sku=17618G1
.?sku=17618G1
.?sku=17618G1
.?sku=00645G2
.?sku=00559G3
.?sku=14390G9
.?sku=32718G5
.?sku=21743G1
.?sku=34896G02
.?sku=34879G02
.?sku=34861G01
.?sku=35703G01

48 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
180 | PIIII=GUY RETAINING RING, 13/32" (STAINLESS STEEL) .....vvveeveerreecreerrenns 2
181 | pIIOS=GOY LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ......oevverrerreeereerereenrennes 8
182 | BIO38GY WINCH .o 1
183 | pUZZ7GA4 BOLT, 3/8 - 16 X 1 1/2" LG cooooveoeveecreeeeeeeeseeeseeeseesssssseesseesss s 2
184 | 00532-G5 NUT, B/8 - 16 w.cooooveeceeceeeeeeee e esee s 2
185 | 00810-G1 SNAP HOOK .....ooevoeeoeeeeeseesveeees e 1
186 | 31040-G1 WINCH ROPE, 25 ......ooooeeoeeeeeeeeesessseesesesssesssesssesessessssessssesne s 1
187 | DUSEEGY LOCK WASHER, 3/8".........ooorveerrereeriserseesseessessesessssessssssssssssessssnnsnns 3
188 | B5704-GUT REAR SWIVEL WHEEL ........ovvoveoeeeeereeeeeeeeseeeseesseseseeeeseeese oo 2
189 | 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..e.veeveoeeeeeeeeeeseeneesveneseeeses e 8
190 | pUB3UGH BOLT, 1/2 - 13 X 1 3/4" LG cooooveecvecvereeeeeseeeseeseseesssss e 1
191 | B5BEZ-GUT PULLEY w..ooocvooveee oo ssss s 1
192 | B5757G] PILOT WASHER ...oovvoveoevceeeeeseeeseeeeeeee s eseseseeaesses e 1
193 | 00734-G4 LOCK NUT, /2 = 13 ooooooceeeeeeeeeeesee e 1
194
195 | B3B75-GU3 | ROLLOUT BATTERY TRAY WITH BATTERIES KIT (E-3600) (OPTIONAL)

(INCLUDES ITEMS 99, 128 - 142, AND 161 - 171) ...ccovoorrercreeceeeerecseeereane. AR
196 | BA8B75-GU4 | ROLLOUT BATTERY TRAY WITH BATTERIES KIT (T-105) (OPTIONAL)
(INCLUDES ITEMS 100, 128 - 142, AND 161 - 171) ....coorverreeceecreecreseeneienes AR
197 | BZ875-GUN | ROLLOUT BATTERY TRAY WITH BATTERIES KIT (T-145) (OPTIONAL)
(INCLUDES ITEMS 101, 128 - 142, AND 161 - 171) ...ccoorverreeceecreecresesneeenes AR
198 | 34875-G02 | ROLLOUT BATTERY TRAY WITH BATTERIES KIT (A-2200) (OPTIONAL)
(INCLUDES ITEMS 102, 128 - 142, AND 161 - 171) ...cvvoerverrrreereerenreenseseerenne. AR
199
200 | B5722GU4 | HALF/FULL SPEED SWITCH KIT (OPTIONAL)(INCLUDES ITEMS 201 - 208)| 1
201 | 35723-G01 | HALF/FULL SPEED SWITCH ...oooivuieeiveeeeeeeeeeeeseeesseesees s e 1
202 | FBIBITGOY | SEALED NUT, 15/32 = 32 ...cooeiveocreereseeeeeeseseeesseeseseessesessssesessssesssssssssssse 1
203 | 25977-G86 | 16 GAWIRE (ORANGE 7").....oooicreoereeeeeceesesseesseseseessesessssesessssessssssssesese 1
204 | 25977-G87 | 16 GAWIRE (ORANGE 26").........oouiveiveereeeeceemeeeeseseeesseisseesssesees s 1
205 | [7064-G3 FEMALE TERMINAL ......cooovvormveeseeeseeoeeeeeeeeeeseeseseseesseees e sseese 1
206 | 35726-GOL | LABEL (FULL)..oirioireeceeeeceesesseessesessesseseessssesssesssessssss s ssessssessssesns s 1

Page G-41

Service Parts Manual



.?sku=01111G01
.?sku=01109G01
.?sku=31038G1
.?sku=00427G4
.?sku=00566G1
.?sku=35704G01
.?sku=00630G6
.?sku=35667G01
.?sku=25757G1
.?sku=34875G03
.?sku=34875G04
.?sku=34875G01
.?sku=35724G02
.?sku=73139G01
.?sku=17064G2

48 VOLT ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
207 | 35728-GOL | LABEL (HALF) ooooooeioeciecieesieesse s 1
208 | [M7BIBGH WIRE TIE w.oooooceecveeeeeeioeeees e 1
209

210 B4876-GU7 48V ROLLOUT BATTERY TRAY WITH HOLD DOWNS AND WIRING
WITHOUT BATTERIES (OPTIONAL)
(INCLUDES ITEMS 129 - 142, 161 - 171) .eeveiiiiieee e 1

Service Parts Manual Page G-42



.?sku=17618G1
.?sku=34876G01

ELECTRONIC SPEED CONTROL

Black from Power Harness
to A2 on Controller 11

=

- 12
Black from A2 on Motor @/
to A2 on Controller

AN
10 To A2 on Motor 11
S 12
9 Black from A1 on Motor @/
AN to B+ on Controller

To A1 on Motor

Black from Power Harness to M- on Controller
Black from Battery Harness to B- on Controller

=
a2

Uy,

_., To 4 pin connector on
5~ pedal box wire harness

Black from
Battery Harness

Ref Esc 12

Page H-1 Service Parts Manual



ELECTRONIC SPEED CONTROL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 73060-G01 | ELECTRONIC SPEED CONTROLLER (36V SYSTEM)......oovvorvvoerorerreerriannns 1
2 P5929GOT | VARISTOR MOV ....oooooiveieeeoeeeoeeeeeseeeeeeeseeeeseseeseseseeeseses e seseneeeneseee 1
3 00438-G6 BOLT, 5/16 = 18 X B/4" LG w..ooorvveoeeeeeeeeeeeeseeeseeeeeeeeeeseeseese e s 4
4 [[I0Z7-G]] NUT, 5/16 = 18 ...oooeeeceeoeeeeeseeeeesseesseeeese s 4
5
6 pUZ1Z-GH BOLT, 1/4 - 20 X 3/8" LG .ooveooeeeeeeeeeeeeeeeeveeeseeeeseeeee e eense s ssnne 6
7 DITIOGUL | WASHER, 1/4" (STAINLESS STEEL) c.ovvvocveeeeeseeeceeeeseesssees e 5
8 [[I0Z7-G2 LOCK NUT, 1/4 = 20 w.oooeoeoeeoeeeeeeeeseeeeee e 5
9 32474-G10 | 6 GAWIRE (BLACK 19 1/2") AL = B oo 1
10 | 32474-G9 6 GA WIRE (BLACK 15 1/2") A2 = A2 ....ooooooeeeeeeeeeeeeeeees e 1
11 | EBZEIBGUL | NUT, 5/16 - 18 (BRASS)....oiveereeeeceeesreseseeesseseesessssssessesesessessssssess s anssssnsnns 4
12 | pUOY93GUN | LOCK WASHER, 5/16" (SILICONE BRONZE).........ccocvereeeerrreeeieesssesseenreesronne 4
13 | 32474-G8 6 GA WIRE (BLACK 15") SOL = B+ w..oooveoeeeoceeceeseeeeeeneeeeeseeee s 1
14 | 25977-G56 | 16 GAWIRE (RED 20") SOL = #1 ...ovvoorveeoeeeoeeeeeeeeeeeseeeeseeesseeseseeseesneeen oo 1
15 | 33887-G81 | 16 GA WIRE (BLACK 15") SOL - B- w...oorvvecverceeceeeeseeseeesssee s 1
16 | PUZEBGY SOLENOID (36V SYSTEM) ...cooocveoeeeneeoeeeeseeeseeeessesssessssseesessesssssssesssssee 1
17 | BIreasy RESISTOR ....oovooeeoeeeeeoeeeeeeeseeeeeees oo ense e 1
18 | BU3E3ITY DIODE ... 1
19 | pUSE5GH LOCK WASHER, #10 .......c.vveoreeeeseessssessesesseessesesessssesssssessassss s sseas s 2
20 | pUsZEG3 NUT, #10 - B2 .o 2
21 | ZIIEGH FASTON TAB w...ooooooeeoeeceeseeeseeeseeees e ense e 2
22 | pusE5-GY LOCK WASHER, 5/16" ......oooovveoereeeeeeseeeeseeeseeesessseeaseeessseeseeeesessssseseasesee 2
23 | puszEGE JAM NUT, 5/16 = 24 ..oooooceoeeeeseeoeeses e sseeses s ans s anseensens 2
24 | [I8a5GH INSULATED CABLE CLAMP, 1" .....oovooeveoeeeeceeeseseseeensees s 1
25 | pUBLAGR LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...covvomeeereeeeeeeseeeneeeeeeeseeeeeeesnen 1
26 | [7BI8GI WIRE TIE w.ooovoorveoeeeoeeeeeeeeeeeeseee oo enes oo 3
27 | 22281-GI1 | TRIM .ot 1
28 | [3Z33GUY | ELECTRONIC SPEED CONTROLLER (48V SYSTEM)....oooovveecreeereeerenerenne. 1
29 | F3Z3TGOT | SOLENOID (48Y SYSTEM) ..oorvmoieeieeeeeeoeeeeseeeseeeseeeseeeseeessesessessessnesenese 1

Service Parts Manual

Page H-2


.?sku=25949G01
.?sku=11027G1
.?sku=00414G6
.?sku=01110G01
.?sku=11027G2
.?sku=28418G01
.?sku=00993G01
.?sku=20468G1
.?sku=21764G1
.?sku=30353G1
.?sku=00565G5
.?sku=00526G4
.?sku=12914G1
.?sku=00565G8
.?sku=00544G4
.?sku=11845G6
.?sku=00654G2
.?sku=17618G1
.?sku=73233G01
.?sku=73231G01

FRONT SUSPENSION / BRAKES

1 - Includes Items 2 - 43

3 - Includes ltems 4 and 9 - 11
32 - Includes ltems 33 - 37
63 - Includes ltems 64 - 134 and 32 - 43
65 - Includes ltems 66 and 74 - 76

Part of Frame

, ‘“’
ﬁ“’

G
art of Frame

o]

Front of Vehicle

Ref Fsp 12-1

Page J-1 Service Parts Manual



FRONT SUSPENSION / BRAKES

WITHOUT FRONT BRAKES

1 - Includes Iltems 2 - 43
2 - Includes ltems 3-4 and 9 - 22

3 - Includes ltems 4 and 9 - 11
6 - Includes ltems 7 - 22 A
7 - Includes ltems 8 - 11

13 - Includes Items 14 - 19

Front of Vehicle

()
A)

78 - Includes ltems 79 - 84
85 - Includes ltems 79 - 84
87 - Includes ltems 88 - 91
98 - Includes ltems 94 - 96
98 - Includes Items 99 - 100
102 - Includes ltems 103 - 104
106 - Includes ltems 107 - 108
115 - Includes ltems 116 - 123

HYDRAULIC FRONT DISC BRAKES

63 - Includes ltems 64 - 134 and 32 - 43

64 - Includes ltems 65 - 69, 74 - 76 and 115 - 126
65 - Includes ltems 66 and 74 - 76

71 - Includes ltems 72 - 126

72 - Includes ltems 73 - 76

77 - Includes ltems 78 - 110

Front of Vehicle

Ref Fsp 12-2

Service Parts Manual Page J-2



FRONT SUSPENSION / BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 BAUBZGUL | FRONT AXLE ASSEMBLY (INCLUDES ITEMS 2 - 43) ..o, 1
2 BAUBB-GUT SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 3= 4 AND 9 - 22) w...ooovooceoeeeeeeeseeeeneeeenee e 1
3 B4U8Y-GUT SPINDLE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 4 AND 9 = 11) w..ooooeveoeeeeeeseeeeseeeeeeeseeeeeeeeeeeeeean 1

4 34083-G01 SPINDLE (PASSENGER SIDE)..........oveoreeerreeeresnsessesesssesssennnns 1
5
6 B4Z856-GU] SPINDLE AND HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 7 = 22) c.oooveeeeeoeeeeeeeeeeeeseeeseees e 1
7 B4Z85-GUll SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 8 - 11) ...ooveocreeeeoseieessiesssoeeeeeeseeessesesse e 1

8 BAZ8Z-GUl SPINDLE (DRIVER SIDE) .......oorveerreeeeeeeseeesessssssisssesesesesssennnes 1
9 [6623-G]] BEARING ......oovooveeereeeeeeeeeeeeeeseesseeseee s seese e 2
10 | [O38IG3 GREASE FITTING w..ooovveoveoeeeeeeeseeeeeeeee e 1
11 | [EEZEGY OIL SEAL wooooveoeveeeveeeeee e 1
12
13 | BZ7835y HUB ASSEMBLY (INCLUDES ITEMS 14 - 19) .......ovverrrrrerereeierrennes 1
14 | MZ09ZGy GREASE SEAL .....ooovoiveoeeeeseeeseeeeeeeeeenesssesesesssseessesenesseseeenees 1
15 | [C750-G3 ROLLER BEARING CONE ........ovverreemeceeeeesseeeseesesesesseesenes 2
16 | BIIELGH BEARING CUP ......oooveoeveeeceeeeeseeesseeessee oo 2
17 | 30143-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG c..ocvoeevereeeeesreeneeeeeseenseeneenneon, 5
18 | BUIEEGY DUST CAP ..ot 1
19 | 12730-G1 WHEEL BEARING GREASE ........oooorverveoreeeeeeiesssessesesseseseensons AR
20
21 | 12093-G1 CASTELLATED NUT, L= 14 ..oooooeeeeeeeeeeeeeeee e 1
22 | pU798GY COTTER PIN, 5/32" X 1 3/4" LG ...vvvorvereeereeeeeeeeeeeeeeeseeseseeeneeen oo 1
23
24 | pI77TG3 KING PIN ....oooocvooecveece e 2
25 | pUBTIGA WASHER, 718" ....oovveoveeeeeeseeeeeeeeseeeeseeeseseseessessese e eneseseeeese s 2
26 | [BIBZGH THRUST WASHER, 7/8" ....o.vvoeveoreeeeeeeeeeeeeeseeeeeseeeeeesesseeses e 2
27 | pUsBUGH WASHER, 5/8" ......ocvvoerverrseeeseosesessseesssssssees s essssssesssssssssss s ssssesssesesnees 2

Page J-3

Service Parts Manual



.?sku=34082G01
.?sku=34088G01
.?sku=34089G01
.?sku=34286G01
.?sku=34285G01
.?sku=34284G01
.?sku=16623G1
.?sku=10389G3
.?sku=16626G1
.?sku=32783G1
.?sku=12092G1
.?sku=11750G2
.?sku=51141G1
.?sku=30146G1
.?sku=00798G8
.?sku=25177G2
.?sku=00879G7
.?sku=16982G1
.?sku=00560G5

FRONT SUSPENSION / BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
28 | [M@390-G3 LOCK NUT, 5/8 = 18 .....ooveoceeoceeseeoeesseseseeeseessesesseeeeses s 2
29 | [OUBUGH COTTER PIN, 1 1/4" LG ..oovvooeeoeeeeeeeeeeeeseeeeeeseeeeeee s 2
30 | BaUsIGUY FRONT AXLE w..oooveooeeeeeeeeee oo eneeaneens 1
31
32 | 34084-GO1 TIE ROD (INCLUDES ITEMS 33 - 37)...coovurveeceeesreeseeeeseessee s 1
33 | 70583-G08 THREADED TUBE WITH FLAT ..o 1
34 | przosGol TIE ROD END (LEFT HAND THREADS).......c.oovveereeeeeeeeneseereesreensoone 1
35 | mBE3Es3 JAM NUT, 9/16 - 18 (LEFT HAND THREADS)..........covvverrererreecrrnnranne. 1
36 | E7205-G07 TIE ROD END (RIGHT HAND THREADS) .......cvvooveeeeereeereeereeeneonne 1
37 | mBE3EG3 JAM NUT, 9/16 - 18 (RIGHT HAND THREADS) .......coovvorveerrrererrnneanne. 1
38
39 | [mU3BITG3 GREASE FITTING ....oooocvvoeeeceeees e 2
40 | BUBZLGH RUBBER BOOT ......coviirveaieeeeeseoeeeeseseeseseeseeesseeeseeseesssesess s enesenssaseeannenns 2
41 | pUZOTGZ CASTELLATED NUT, 7/16 = 20 w...cooveoeveoceeeeeeseeeseees e 2
42 | [MU3BTG3 COTTER PIN, 3/32" X 1" LG w.coooeveorerereeeeereeseeeeeseeeseessenesesesseessses s 2
43 | 12730-G1 WHEEL BEARING GREASE .........oomvveeereereeeeeseesseesseesseesses oo AR
44
45 | BIBTOGUT | LEAF SPRING.......coioeiceeeceeeseeeeeseeseeeseeeseesssesesessseeessesessesse s s ensesneseennes 2
46 | EOUIBGH RUBBER BUSHING .........ooviemmverneeesseeeeeeesese s sssseesese s 12
47 | BUU3GH LEAF SPRING SHACKLE ........ooorveevreeseeeeeeesseesseeessesssesessesesse s s 2
48 | BUU3EGZ LEAF SPRING SHACKLE .........oorvoeeeeeneeoseeeseeeeseeeeeeeesseees e s 2
49 | MEZrGa SHOULDER BOLT, 3/8 = 16 X 2 3/8" LG .....eooveeereeeereesseeeneeeeeeeeeesssesenseseeeeee 4
50 | 35213 LOCK NUT, 318 = 16 w.cooooveeeeeeceeeseeeeeeeeee e 6
51 | MZI58GH SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ....ooomcveoeveeereesreeeeseeeseeesessssesneseneseee 2
52 | BAU3ZGOZ | SPRING MOUNTING PLATE .....oivoieeeeeoeeeosseeeseeeseesseeesesessesessesneseseesenese 2
53 | pUAZBGI BOLT, 3/8 - 16 X 2 1/4" LG .ooooveoeeeeeeeeeeee e 8
54 | [IO98GH LOCK NUT, 318 = 16 w..ooooveeeoeeeeoeeeesseeeeee e 8
55
56 | PI78LGH SHOCK ABSORBER...........ocoveireeemeeeeeeieseeseeseeseseesesssseassesesesesessssenssesnesenee 2
57 | [0435G1 SHOCK ABSORBER WASHER ........oovvoveereeoseeeeseessseeseeeseeeeeessseseseneseeee 4

Service Parts Manual


.?sku=14390G2
.?sku=19060G1
.?sku=34081G01
.?sku=27205G01
.?sku=18434G3
.?sku=27205G02
.?sku=18434G4
.?sku=10389G3
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2
.?sku=33670-G01
.?sku=20098G1
.?sku=30035G1
.?sku=30035G2
.?sku=15727G1
.?sku=13521G4
.?sku=14158G1
.?sku=34032G02
.?sku=00428G2
.?sku=11098G5
.?sku=21781G1
.?sku=10435G1

FRONT SUSPENSION / BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
58 | [MOI9ZGH RUBBER BUSHING ......ovvvooceeeeeeeeseeeeseeeeseseee e eeeees e 4
59 | pUS3ZGH NUT, 318 = 24 ooooooeoeeeeeeeeeee oo 2
60 | pUaEBTZ BOLT, 5/8 - 11 X 2 1/4" LG w.ooorvvereveeeeeeeeeeseeeseeeeeeeeeeeeseees e nse e 2
61 | [@390GY LOCK NUT, 5/8 = 10.....ooooeeeoeceeoeeeeeeseseeseseeeeee e eeessseeses e 2
62
63 | 34082-G03 | FRONT AXLE ASSEMBLY WITH HYDRAULIC DISC BRAKES

(INCLUDES ITEMS 64 - 134 AND 32 - 43) ........ovvomveesreoseeeseeeneeeeeeeseeeneeee 1
64 | 34114-G02 SPINDLE AND DISC HUB ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 65 - 69, 74 - 76 AND 115 - 126) ......ccooooorrrrreerrrrrrreenne. 1
65 | BATIOGUY SPINDLE ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 66 AND 74 - 76) ......ooorveeeeeeeereeseeeneeenessenene. 1
66 | 34103-GO1 SPINDLE (PASSENGER SIDE)..........ovveerreereeoneeeneeessseseeseneeenee 1
67 | 34116-G02 DISC BRAKE ASSEMBLY (PASSENGER SIDE)
(NOT SHOWN - OPPOSITE OF ITEM 77)..ccvverveeeeeereeereeeeeeeeeneeneee 1
68 | BAIIBGUY BOLT, M8 X 1.25 X 20 MM LG
(NOT SHOWN - OPPOSITE OF ITEM 112) ....covvooerreeeereeesrereeeesnreennne 4
69 | pUSESGH WASHER, 5/16" (NOT SHOWN - OPPOSITE OF ITEM 113)................ 4
70
71 | 34115-G02 SPINDLE AND DISC HUB ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 72 - 126) ....ooovveoeeoeeeeseeeseeeseeees e sessseeen e 1
72 | BATIOGUZ SPINDLE ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 73 = 76)....oorveereeerereeeneeeeseseeeeseeesseesesseeseneesnenaeons 1
73 | BaIOAGOn SPINDLE (DRIVER SIDE) .......oorvveeveeeereeeeeeeeeeeeeseseeseeseseesenennne 1
74 | [BEZ3TCY BEARING .......vvooveeeeeeeoeeeeeeeeeeeeeeeeee e eeesee e eeeee e 2
75 | [038IC3 GREASE FITTING ... 1
76 | [B5Z6GY OIL SEAL oo 1
77 | 34116-Go1 DISC BRAKE ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 78 = 110) ....ccvoooveeereeeseeeeoeeeeeeeseeeeseeseseees e 1
78 | BAIIOGUY PISTON AND COVER ASSEMBLY KIT (DRIVER SIDE)
(INCLUDES ITEMS 79 = 84) .....ovvoreoeemeeeseeeseeeseeeeeeeneeeeesneeene 1
79 * 07V =1 = SO 1
80 * SEAT INSERT weoevooeeeeeeeeeveeeeve e 1
81 * BLEEDER SCREW .....ooveoeeeoeeeeeeeeeneseeeseseeeeseseeseeeesesnenens 1

Page J-5

Service Parts Manual



.?sku=10194G1
.?sku=00532G6
.?sku=00458G2
.?sku=14390G7
.?sku=34119G01
.?sku=34118G01
.?sku=00565G8
.?sku=34119G02
.?sku=34104G01
.?sku=16623G1
.?sku=10389G3
.?sku=16626G1
.?sku=34110G01

FRONT SUSPENSION / BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
82 * GASKET ..o 1
83 * PISTON SQUARE SEAL ......viveieeeeeeeeeeeeeeeeseeeeeeeeeeeee s 1
84 * PISTON .ottt 1
85 34110-G02 PISTON AND COVER ASSEMBLY KIT (PASSENGER SIDE)

(INCLUDES ITEMS 79 - 84) (ITEMS 80 AND 81 ARE MOUNTED PPPO-

SITE OF THEIR MOUNTED ORIENTATION IN 34110-GO01) .......... 1
86
87 BZTIZ-GUT DISC BRAKE HOUSING KIT (INCLUDES ITEMS 88 -91)............. 1
88 * HOUSING ...t 1
89 * RUBBER SPRING ........c.oviveieeieeeeeeeeeeesessessesseeseeseeseesee s 2
90 * PISTON “O” RING ... 1
91 * GASKET .ottt 1
92
93 B4573-G0]] DISC BRAKE PISTON AND “O” RING KIT

(INCLUDES ITEMS 94 = 96) ......oovvveereeseeseeeseeeeeee s 1
94 * PISTON <.ttt 1
95 * PISTON PLUG ...t 2
96 * PISTON “O” RING ....ooeveeieseeeeeeeeseeee s 1
97
98 BZ572-G0]] DISC BRAKE PISTON AND SEAL KIT

(INCLUDES ITEMS 99 = 100) ......oeeeeeeeeeeeeeeseeeeeee e 1
99 * PISTON SQUARE SEAL ......cviveieeeeeeeeeeeeeeeeseeeeeeeeeeeee s 1
100 * =1y o) N T 1
101
102 | 34574-Go1 DISC BRAKE PADS KIT (INCLUDES ITEMS 103 - 104) ................ 1
103 * BRAKE PAD (PISTON SIDE) ......ouoveeeieeeeeeeseeeeeeeeesee s 1
104 * BRAKE PAD (HOUSING SIDE).........covivireivereeereseeeeesesresnesnnns 1
105
106 | 35222-GO1 DISC BRAKE SCREW AND WASHER KIT

(INCLUDES ITEMS 107 =108) ... 1
107 * SCREW M5 X 0.8 X 25 MM LG.....cveoovoeereereereeeeeesceseeseeseeenen. 1
108 * WASHER, #10 ........couoeeeeeeeseseeeesee s s seess e 1

Service Parts Manual



.?sku=34112G01
.?sku=34573G01
.?sku=34572G01

FRONT SUSPENSION / BRAKES

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

109

110 | BZIUSGUT DISC BRAKE MOUNTING BRACKET ......coo.omvrrrrereeeereeereeeneeane. 1
111

112 | BAIBGUY BOLT, M8 X 1.25 X 20 MM LG ...c.oomrveeererereeseeesseeeseeeesees e 4
113 | pUSE5-GH LOCK WASHER, 5/16" .........cvveereeereeesesoessesessesssssesssassessssseesessesessenns 4
114

115 | BZ783GY HUB ASSEMBLY (INCLUDES ITEMS 116 - 123) .......ovveerrererrrrcreonnens 1
116 | [ZU9ZGY GREASE SEAL .....ooovoocvooeveoeseieeseeeeseessesessseseessssssi s 1
117 | [C750-G3 ROLLER BEARING (INNER)........o.orvvereremeeesreienseoseeeeneesseesnen. 1
118 | BIIZLGH BEARING RACE (INNER) .........orvrrreareeeseeoeseesseeeseeeseeeseenee 1
119 | BAII7GUY WHEEL BOLT, 1/2 - 20 X 1 3/4" LG ..o.coorevereeereeeneeeenseseseeersessoe 5
120 | BUIZEGY DUST CAP ....ooooeoeeeeeeeeeeeeeeeeee s 1
121 | 12730-G1 WHEEL BEARING GREASE ........ccoooooveorveereeoeeeceeseeeseesseeneseeneens AR
122 | [C750-GT ROLLER BEARING (OUTER) ....covoveereeemeeeseeiessesseseenesseeesnene 1
123 | [M75ZGa BEARING RACE (OUTER)........ovurrremeeemeeesssessessesesesesssenes 1
124

125 | 12093-G1 CASTELLATED NUT, 17/32" ..oooeeoeeeoeveeeeoeeeeeeeeeeeeeeesneseeese s 1
126 | pO798-GH COTTER PIN, 5/32" X 1 3/4" LG ....ovvvorveereeeeeeeeeeeeeeeeeesseseeeeeneeen oo 1
127

128 | PEI77GZ KING PIN ....oooovetoveece e 2
129 | pUBTIGY WASHER, 718" ....ooevooveoeeeeseeeeeeeeseeeesseeese e eneseeee e 2
130 | [MBIBZCY THRUST WASHER, 7/8" ....o.vvoevooreeoeveeeeeeeeeeeeeeseseeeeessssesees s eeseesenenes 2
131 | pUSBUGH WASHER, 5/8" ......ocvvoeeveosreeeseesesssssessssssesessssssessessesessssssssessessssesesasesennee 2
132 | [E390GZ LOCK NUT, 5/8 = 18 .....ooveoeeeoeeeeeeoeeeseseseeseesseseeseesesesssssss s 2
133 | [OUB0-GY COTTER PIN, 1 1/4" LG ..oovoooeeoeeeeeeeeeeeeeseeeeeeseesseee e 2
134 | B2UBLGUY FRONT AXLE w..oooveoeeeeeeeeeeeseees e eeeeeneens 1

Page J-7

Service Parts Manual



.?sku=34108G01
.?sku=34118G01
.?sku=00565G8
.?sku=32783G1
.?sku=12092G1
.?sku=11750G2
.?sku=51141G1
.?sku=34117G01
.?sku=30146G1
.?sku=11750G1
.?sku=11752G1
.?sku=00798G8
.?sku=25177G2
.?sku=00879G7
.?sku=16982G1
.?sku=00560G5
.?sku=14390G2
.?sku=19060G1
.?sku=34081G01

FRONT SUSPENSION / BRAKES

Service Parts Manual Page J-8



MOTOR

8L ‘el ‘et

81 PUE || - € SWa)| sapnjou - G|
81 PUB /| ‘6 - 9 ‘O} ‘b ‘€ SWia)| sepnjou] - {|
€1 PUB || - € SWay| sepnjou - g

21 - € sway| sepnjou] - |

Ref Mir 12

Service Parts Manual

Page K-1



MOTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [3IZZGU04 | MOTOR, 2 HP 36V VENTED - STANDARD (INCLUDES ITEMS 3 - 12)............ 1
2 [3IZZG0Y | MOTOR, 2 1/2 HP 36V VENTED - OPTIONAL

(INCLUDES ITEMS 3 - 11 AND 13) .o.oooooooeeeeeeeeeeeseeeeee e 1
3 * ARMATURE .....oooooovoeeeeeoeeeeeeeeeoeeeee e eee e 1
4 [3I20-G03 BRUSH SPRING........oooorveeereeeseeeieseseeesseseeeseeeesseseseesesssseseses s anes e 4
5 73120-G04 BRUSH PLATE AND BOX ........ovveieeeeeeeeeeeeeeseeeeseeeeeeeeeeseeseseeeseeseeen 1
6 73120-G05 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ...........ccoooomnrvnenn. 1
7 [3I20-GUg SNAP RING .....ooovveoeeeeeeeeeeseeeesee s ese s eeen s eeee e 1
8 [3I20-GU7 BEARING ......oovooerveeoseeeeseeeeeeeeseseeseseeesseeeesse e eeseeseseesssesseeeee e 1
9 73120-G10 CAP e 1
10 | 73120-G13 COMMUTATOR END HEAD..........omveeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeseeesene 1
1 | PGy HEAD BAND ......oovvoovioeeeeeeeeeseeeesesseesse e eseseesesees s 1
12 | 73120-G11 FIELD COIL KIT (INCLUDES HARDWARE) (FOR STANDARD)................. 1
13 | 73120-G12 FIELD COIL KIT (INCLUDES HARDWARE) (FOR HIGH SPEED)............... 1
14 | [3Z9LG00 | MOTOR, 48V STANDARD (INCLUDES ITEMS 3,4,16,6 - 9,17,18) ..........c........ 1
15 | 73291-G02 | MOTOR, 48V VENTED OPTIONAL (INCLUDES ITEMS 3 - 11 and 18) ............ 1
16 | 320G BRUSH PLATE AND BOX (48V STANDARD).............ovvveerrreerreenreesnrenonns 1
17 | [EIZ0Gog COMMUTATOR END HEAD (48V STANDARD) .........vvveerveierresserssnene 1
18 | 73120-G21 FIELD COIL KIT (INCLUDES HARDWARE) .........covveomveeseeieseesseeeenee 1

Service Parts Manual

Page K-2



.?sku=73124G04
.?sku=73124G05
.?sku=73120G03
.?sku=73120G06
.?sku=73120G07
.?sku=73120G14
.?sku=73291G01
.?sku=73120G15
.?sku=73120G08

REAR AXLE

NOTE: Apply a light coat of moly grease
to male spline before assembly.
Reference item 17

\Ceo

Front of Vehicle

1- Includes Items 2 - 11

Ref Rax 12

Page L-1 Service Parts Manual



REAR AXLE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 35525-G01 | REAR AXLE AND BRAKE ASSEMBLY (INCLUDES ITEMS 2 - 11)................... 1
2 * REAR AXLE .......oovoeveeeoieeeoseeseeeeseeseeesess s seess s s 1
3 PaZ6T-Gl) BUMPER SPLINE .......o.orvueveoeeeeeoeseeeeeseeeeseeseesseesseesseesseeses s 1
4
5 25227-G1 WASHER .....oooviiiviieiienseeeseess e 1
6 25226-G1 FILL/CHECK PLUG ..o 1
7
8 [5558-G1) BOLT, 5/16 - 18 X 3/4" LG..o.oooveerecreoereeeesessssesseesses s 10
9 P5228-Gl) DIFFERENTIAL COVER .......ooovveieceeeeeeeseesseeeeeseseesseseesseeses s 1
10 | p3589GH AXLE SHAFT (DRIVER SIDE).........ovuieeeeeereesseessoseseeesesseessesseesssensssannes 1
11 | p3589GH AXLE SHAFT (PASSENGER SIDE) ........ocovueveireeeieessessesssesssesssss s 1
12
13 | poreray BOLT, 1/4 - 20 X L 1/4" LG wervooreeeeeeeeeeeeeeeeeeeseeeeeeseeee e sssss s 3
14 | pUBBEGY LOCK WASHER, 1/4" (STAINLESS STEEL) ......oovvurveeveeeeeeeeeeeesseesssesneeenees 3
15 | DITIOSGUL | WASHER, 1/4" (STAINLESS STEEL) ...ooociocveeceeeeseseeioeesesssssssessses s 3
16 | BETBZTGUN | CLAMP ..oooooceecectee e 1
17 | 28095-GO1 | MOLY LUBE, 2 OZ. ....ovooeremeeceeeeeeeeoeeeesseseeesseeseesesaeses s seeessees s AR
18
19
20 14585-G1 INNER OIL SEAL ...ocooovioeiocieeeeeessessoe s 1
21 14584-G1 BEARING RETAINER RING ........ooooveevieeeeceeceossessesseeeesesssess s 1
22 | [308ZGH WHEEL BEARING ASSEMBLY .....oorvrrverereeeeeeoeeeeseeeseess s sessssenseassssse 1
23 14590-G1 WHEEL BOLT, 1/2 = 20.....cvuuieoeeeeerensesseesees s 5
24 | XXXXX-XX | BRAKE DRUM (SEE BRAKES SECTION) ....cooorvurivieereciecsessiseseessesseessss oo 1
25 | XXXXX-XX | BRAKE ASSEMBLY (SEE BRAKES SECTION).......ccoveuivverrerrereeesneerseesressrenne 1
26
27 | P5353G DIFFERENTIAL GUARD (OPTIONALY) w...c.oouvveeieciosseeseessessessesssesssas s 1

Service Parts Manual

Page L-2


.?sku=24261G1
.?sku=15558G1
.?sku=25228G1
.?sku=23589G5
.?sku=23589G6
.?sku=00797G2
.?sku=00664G7
.?sku=01110G01
.?sku=27327G01
.?sku=13084G1
.?sku=25353G1

REAR SUSPENSION

28
07 2
~>
26\@ Part of
o /Frame
~.
NN
NN
\j{\ >
QLV
%‘\26
! 27
21\

Part of _

Part of
Frame y
V// (©
S5 L
s ><< = !
Part of
Frame

18

19\/\\ 17 Part of
@{ \\\ %P/Frame
Al Xy
“\@ C\\Hj%” 16
~. 2 15

RefRsp 12

Page M-1 Service Parts Manual




REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 XXXXX-XX | REAR AXLE (SEE REAR AXLE SECTION FOR PART NUMBER).................... 1
2 34041-GO1 | LEAF SPRING.........oooooveerveereeeseeeeeeieseoesesseseesssssesanessseseeessaesseeeseseenessneees 2
3 BU553-G]] ‘U BOLT, 3/8 - 16 X 2 1/8" X 5" LG w.vvooeveoereeeeeeeeeeeseeeesseeeseeeeeesnesenseseessnese 4
4 BAUIUTGUL | SPRING PLATE w..cooooveoeeeeeeoeeeeeseeeees s ess s 2
5 [T098-GY LOCK NUT, B/8 = 16 w..ooooveeeveeceeeeeeeseeeeee e seesess s 8
6
7 [UZIZTGUY | RUBBER BUMPER .......c.oovveoveeeeesesseeeseeeseesseseesessses s senesses s 2
8 DOI6BGUT | LOCK WASHER, 10 MM ......oovoereeceeeeeeeseeeseeeeeesseessees s 2
9 DOI7ZGOT | NUT, MIO X 1.5 .ooooeoeeoceeeeeeeeeeeeeeseees e 2
10 | pUSBUGY WASHER, /8" .....oovvvoveereeeoeeeeseeeeseeesseeseseeseeeeseessssseesseeeseseesss e anssseneeaneens 8
11 | [EE8G] SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG .....eomveorveeereesseenseeeseseess s 2
12 | pOUgsGy RUBBER BUSHING .........oovveamveieseesseoeeee e ssssessese s 4
13 | 3524 LOCK NUT, 318 = 16 «..ooooveoeeeeeeeeeeeseeeeee e 2
14
15 | mErZrsy SHOULDER BOLT, 3/8 - 16 X 3 1/8" LG .....eoueveeveeeeeeesreesseeeseeeseesseseesenesee 4
16 | BEB5GUN | SHACKLE (OUTBOARD).......ociecieeceeeesessseeeseesseeseseseeseseseess e 2
17 | EO09sy RUBBER BUSHING ........oovveemeeoseeeseeoeeee e ensesese e 8
18 | BAIZ5GUZ | SHACKLE (INBOARD).......ooveceeeceeeeeeeseseseeeeeeeesseesseseeeeesesesesseeesenes s 2
19 | @5z LOCK NUT, 318 = 16 w.cooooveeeeerceeeseeeseeeeee e 4
20
21 | pIrszsa SHOCK ABSORBER...........o.oveireeemeeoeeeeieseseesesesesssseesseassesessseeessssessssnesesnee 2
22 | PUAZZGOY | SHOCK ABSORBER SPACER .......coooivceeoseeieeeeoseessessseeeseaessesssesnsesnssenee 2
23 | pUsEzG3 WASHER, 1/2" ....ooooooveeeeeoeeeseseoeeeei s eees s s s s s 2
24 | pUSSIGH LOCK NUT, 1/2 - 13 oo 2
25
26 | [MOI9EGH RUBBER BUSHING .....c.ooovieemveieeeeseeoeeeeeeeeee s ensesese e 4
27 | mUE3EGa SHOCK ABSORBER WASHER ........ocvvemveeneseseeeeseiesseesssessssssessssssenesenee 4
28 | pUS3ZGH NUT, B/8 = 24 ..o 2
29 | XXXXX-XX | MOTOR (SEE MOTOR SECTION FOR PART NUMBER)..........coc.vvrerrrererenne. 1

Service Parts Manual

Page M-2


.?sku=30553G1
.?sku=34010G01
.?sku=11098G5
.?sku=70492G01
.?sku=00968G01
.?sku=00974G01
.?sku=00560G1
.?sku=14158G1
.?sku=20098G1
.?sku=20098G1
.?sku=13521G4
.?sku=13521G4
.?sku=15727G1
.?sku=34135G01
.?sku=20098G1
.?sku=20098G1
.?sku=34135G02
.?sku=13521G4
.?sku=13521G4
.?sku=21782G1
.?sku=70472G01
.?sku=00643G3
.?sku=00551G1
.?sku=10194G1
.?sku=10435G1
.?sku=00532G6

SEATS

SHUTTLE 956 SHOWN

\Ce

Front of Vehicle

Ref Sea 12-1

Page N-1 Service Parts Manual



SEATS

Front of Vehicle

Ref Sea 12-2

SHUTTLE 956 SHOWN

23

24

NN

Service Parts Manual

Page N-2



SEATS

Ref Sea 12-3

SHUTTLE 956 SHOWN

Front of Vehicle

|

QL 42
B 4
43 Part of Electrical Compartment
S |~
44 ~J
.

38 39

Page N-3

Service Parts Manual




SEATS

Ref Sea 12-4

SHUTTLE 957 SHOWN

V

E/49 | J
f Front of Vehicle
g \C ¢
f/
AN
=~ Seat Support

.

Service Parts Manual Page N-4



SEATS

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 34098-G02 | FRONT SEAT ...oooomeveieeeeicoeseeesseoeesesssessssessse s ssasssnsss e 1
2 BAZ3UTGOL | BACKING PLATE ...oooioveoceeoeeeeeeeeeeeeeeeeseeesee e esee s 2
3 34198-G01 | HINGE (SEAT HALF) w..oooovoceeeceeeeeeeeeeeeeeseee e eeeeeseesss e 2
4 BATIZGUL | HINGE (HOUSING HALF).......coooocvecreeeeeeeeoesseeseseeseesseees s ensees s 2
5 BAZZEGUL | HINGE PIN ...oooooeocoeeceeeceeeeeeeeeeeeeeees e 2
6 [AII7-G] RETAINING RING ....oooovveoeeeoieeeeseeeseeeeeee e 4
7 [[6705-GY SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) ..e.cvoeererereeeeeeeeeeseneree 8
8 DITIOGUL | WASHER, 1/4" (STAINLESS STEEL) c.orvvecveeveoseeceeeeseesssees e 10
9 pUB52-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...covvooevereeoreeeseeeseeeeeeesseeeeesnee 10
10 | 34710-GO1 | LOCKDOWN SUPPORT ANGLE ........ccccoomirveieeeeesesseeesseesseesseseeeesiessanseanees 1
11 | @Gy RETAINER NUT (0" TYPE) ooooovoeeeeeeeeeeeeeeeseeeees s 1
12 | pUBBLGH BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).......vvveervreerreeeseseeeeessesseeneenan. 2
13 | [BEros=cy SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ...cvvoveeeeeeeeeeseeeseeeeeeeenee. 1
14 | DITIOGOL | WASHER, 1/4" (STAINLESS STEEL) .ooivvoeeeeceeeeeeeeeeeeeeeesseeeeeeeesseeseeeseeeneeone 1
15 | BEBTGUA | RETAINER ..o 1
16
17 | B4098-GOL | SEAT w.ooooeeeeceeeeeeeeeeeeee e 1
18 | BAZIUGUL | BACKING PLATE ..ot enes e esesenee s 2
19 | BSZZEGUL | HINGE (SEAT HALF) oooorveoeeeeeceeseeseeeseeeeesee oo 2
20 | mE7USGH SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....vvvorverrreecreeeeeenssessenene 8
21 | DIZIOGOL | WASHER, 1/4" (STAINLESS STEEL) ..ooooocveceeeceeoeeeeeeeeeeeesee e 12
22 | pUBEGR LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...c.vvooveereeoreeeseeeneeeeeeeseeeeeeeenee 8
23 | mE7U5GY SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) .....vvvorveerreecreeeeeessseeseneree 1
24 | pUBBUG] WASHER, 1/4" (STAINLESS STEEL) w...cocvuvrveeeverceeeeseeeseeeeseesseessseseeseesesesnenes 1
25 | B57Z5GOT | HINGE (HOUSING HALF)......oooioioieeeeeeoeeeeeseeeseeeseeeeeeeseeeeeeseesseesseenseseneeee 2
26 | BETBTTGUZ | RETAINER ...ooooiooieeeeeeceeeeeeeeeee oo 1
27 | 35746-G01 | NUT RETAINER ....oooimmeeeeceeemeceesseesseeeeseessseseseses s 1
28 | BZB55GUY | SELF RETAINING NUT, 1/4 - 20 ...cooceeeeeoieeeoseeeeeeeeseessessseeessssssenesenese 1
29 | MOS70GIN | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....vvoevveeveceeeeeeeeeeeeesiesees e 2
30

Page N-5

Service Parts Manual



.?sku=34230G01
.?sku=34230G01
.?sku=34197G01
.?sku=34228G01
.?sku=14117G1
.?sku=16705G9
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=00654G2
.?sku=00654G2
.?sku=14776G1
.?sku=00661G6
.?sku=16705G8
.?sku=16705G8
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=34737G02
.?sku=34737G02
.?sku=34230G01
.?sku=34230G01
.?sku=35744G01
.?sku=16705G1
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=00654G2
.?sku=00654G2
.?sku=16705G8
.?sku=16705G8
.?sku=00660G7
.?sku=35745G01
.?sku=34737G02
.?sku=34737G02
.?sku=34855G01
.?sku=10570G11

SEATS

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | B4098-GOL | SEAT coooooeoeeeeeeeeeeeeeeee e 1
32 | BEZBUGOL | BACKING PLATE ...oovoiooeoieeeeeeeoeeeoeseeeeeee e eseesesesees e sesss e eneseneeeee 2
33 | 34198-GOL1 | HINGE (SEAT HALF) .ooooooiiceeceeceeeseeseeeeeeeseesee s esse s seeseensenseee 2
34 | BETIZGOL | HINGE (HOUSING HALF)......oooioeoreeeeeeeceeesseesseesesessssessssssseessssssees s 2
35 | BEZZBTGOI | HINGE PIN ....oooiooeeeeoeeeoeceeeceeesseeeeeee e 2
36 | [@EOGY RETAINING RING .....ooovveeeeoieeeseeeseeeeeee e esenseseese s 4
37 | mErosGy SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....vvvorverreecreeeeeensseeseneree 8
38 | DITIOGUY | WASHER, 1/4" (STAINLESS STEEL) ..ooooocveoceeeeeeeeeeeseceseeesseeseeesseesssessene 10
39 | pUBEEGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....ovvorverreeeeeeeeeeesserseessssesseeenees 10
40 | [MBIOSGY SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) w....ovvoeverveereeeeeeeeeeesesesneenens 1
41 | pUSBUGA WASHER, 1/4" (STAINLESS STEEL) w...corvuecveeeverceeecseeeseesssess s 1
42 | @ETEGI RETAINER NUT (0" TYPE) c..oovvoeeeeeeeeeoeeeeeseeeees s sseseese e 1
43 | BZZZAUGUY | HOLD DOWN BRACKET ....oviieeeceeeseeeseeeeseeeseeeeeseeeeeseseseeses s seeneesnese e 1
44 | pUBBLGH BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).......ovvurverveereeceeeeeessnesseennens 2
45 | [IO97-GY BUMPER PAD ........oovmirviemeeeceeessessseeseseessseesssasssess s sssessseese s ssssans s 3
46 | pUIZBGY SCREW, #5 - 20 X 1" LG.ovvvveveereeoeeeeoeeeeeseeeessessseesesss s esssss s s 6
47
48 | 34098-GOL | SEAT .eooooieeeeeeeeeeoeeeeeeeeeeeeeeoe s ese e 1
49 | MB7USGY SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ....vvvorveerreecreeeeeeessseeseneree 1
50 | M@E77EGT RETAINER NUT (0" TYPE) c..oovvooeeoeeeeceeeeeeeseeeeeseesesesees s 1
51 | BATBTTGUZ | RETAINER w..oooooiecoieeeeeeeceeeeeeeeeeees e 1
52 | BEIIZGOZ | HINGE (HOUSING HALF).....ooiivoeeeeeeseeeeeeeeeeeeeseeseeesses s 2
53 | 34198-GOL1 | HINGE (SEAT HALF) .....ooooeoeeeocseeeeeeseeeeeseessesesseessseeessesesss e eessasse s 2
54 | BEZZBTGOL | HINGE PIN ....oooioooieeeceooeceeeeeeesseeeveeeese s 2
55 | BAZZUGOL | BACKING PLATE ...oovoiooeoieeeeeeeseeeeeeeeeeeeeeeesese s ssseseeessssssseneeeseeeee 2
56 | [MB705GH SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) w...oovvoeverveeereeeeeeeeeresesseeeens 8
57 | pUBEDGY WASHER, 1/4" (STAINLESS STEEL) w...corvuvrveeevesceeeeseseseesesseesseesessseseenessnenes 9
58 | pUBEETGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....crvververceeerereeesseeseeesseessses e 10
59 | [@EO7GY RETAINING RING .....ooovveaeeeoieeeseeeseeeeeeeeeeeeee s seeeseseeseseese e 4

Service Parts Manual

Page N-6



.?sku=34230G01
.?sku=34230G01
.?sku=34197G01
.?sku=34228G01
.?sku=34228G01
.?sku=14117G1
.?sku=14117G1
.?sku=16705G1
.?sku=16705G1
.?sku=01110G01
.?sku=00654G2
.?sku=00654G2
.?sku=16705G8
.?sku=16705G8
.?sku=00660G7
.?sku=00660G7
.?sku=14776G1
.?sku=14776G1
.?sku=34240G01
.?sku=00661G6
.?sku=11097G1
.?sku=00128G8
.?sku=16705G8
.?sku=16705G8
.?sku=14776G1
.?sku=14776G1
.?sku=34737G02
.?sku=34197G02
.?sku=34228G01
.?sku=34228G01
.?sku=34230G01
.?sku=34230G01
.?sku=16705G1
.?sku=16705G1
.?sku=00660G7
.?sku=00660G7
.?sku=00654G2
.?sku=00654G2
.?sku=14117G1
.?sku=14117G1

STEERING

14

alpuids epIs
Jabuassed 1e
wJy Bunesls

0/ - 99 swa}| sepnjou|
6G - /G swa}| sepn|ou|
€¢ - 61 swa} sepnjou|

- G9
- 99
-8l
Ll - 9 swa}| sepnjou| -
C€ - ¢ sway| sepnjou| -

Ref Str 12

Service Parts Manual

Page P-1



STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [IT52-GY STEERING UNIT (INCLUDES ITEMS 2 - 32) ..oooovoovooreeseeseeeeeeesseeeeeee 1
2 [3097-G7 HOUSING (INCLUDES ITEM 3) ..o s s 1
3 13570-G2 RACK COVER ........oorvmireeoeeeeeeeeoeseseseeeseseessseseeassseessesaeseesseseesesnesnenes 1
4
5 [5407-GT] RACK AND ROD END (INCLUDES ITEMS 6 - 11) .....ccoooerveerreecreerreseenonn. 1
6 * STEERING RACK ......ooviocveeeieeeeeeeeeee s 1
7 E3Z78G]] BALL JOINT AND TIE ROD END .....oooovorrrenceoineseneeoeesees e 1
8 pU532-GY NUT, 7/16 = 20 ..ooooooeeoeeeeeeeeeeeeesese s s eese s 1
9 [8456-G1 GREASE FITTING w..coooveooveosieeeeeeeee s eeesee e 1
10 | 7BI7Gy BELLOWS ..o esse e 1
11 | [CEIEGH HOSE CLAMP, 13/16" ........coooeveoceeeeeeeseseessseseeessseessseeseses e 1
12 | 7BEIBGY WIRE TIE .ooovoteveseveoceese s 1
13
14 | 51294-G1 WAVE WASHER ......ovvoorioeeeeeseeoeseeoeseeseseseeeeseseeesesesesssssesssesseanessenennenes 2
15 | EBZ79Gy REDUCTION GEAR ....ocoooovieacreasseenseseseesssesseeesssesessseses s s asssassens e 1
16 | [3059GZ THRUST WASHER ........orvurrveeeseosesesseossssessesssesessseesesssssssss s 1
17
18 | 17163-G3 STEERING SHAFT ASSEMBLY (INCLUDES ITEMS 19 - 23)......ccoooonn...a... 1
19 * STEERING SHAFT ...oocoooeioeeeeeeieseeesseessesesese s 1
20 * COUPLING. ......ooooeveeeeeseieesees e seeese e s s 1
21 * DOWEL PIN, 1/4" X 5/8" LG....veorverreeeeeessesseeessseesseessesesseseesesnesesnenes 2
22 * THRUST WASHER .......oovvoreeemeeeseeeeeeeeeseeeeeseess e e 1
23 * STEERING PINION........oovvorreeemeeeceeeseeeesseeeseessseesesesesssesess s 1
24
25 | [ZIEuGa Y= =1 =SOSR 1
26 | 19154-G1 GASKET oo 1
27
28 | 19153-G5 STEERING COLUMN ......ovvorvermreeereeeseeeeeseseessee s 1
29 | pBBEIGOY STEERING COLUMN BUSHING.........ovoreeeeeeneeeiseeesresseeeesee s 1
30 | proZZzGon SCREW, #6 - 20 X 5/16" LG w...eooveerveecveeseeeseeeeeeeeoseseeseseessse s 1

Service Parts Manual Page P-2


.?sku=19152G8
.?sku=13097G1
.?sku=15407G1
.?sku=23278G1
.?sku=00532G8
.?sku=18456G1
.?sku=17617G1
.?sku=11391G5
.?sku=17618G1
.?sku=23279G1
.?sku=13059G2
.?sku=17140G1
.?sku=28569G01
.?sku=01022G01

STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | pusEsGH LOCK WASHER, 5/16" .......cvvovveoeeeersesseseessessissssssesessssssesssesssssseeseensens 4
32 | puazacy BOLT, 5/16 = 24 X 1" LG.ooovvooveoreeeeeeeseeeseeeseeeseeeeeeeesesess e enessnensn oo 4
33
34 | BEIZZGUL | COVER PLATE ..ooooiooceeeceeoeceeeeeeeeseeseseesesessa s 1
35 | puZrIGH HOLE PLUG ......oooooeeeeeeeesesoeseeesseees e ssess s 1
36 | FIUS5GOY | RIVET, 3/16" X 1" LG (ALUMINUM) ........ovemeeceeeeeeeeeeeeeeeeeeeeeee e 4
37
38
39 | FIUZBTGOY | STEERING WHEEL w...oooooiooeeoeeeeseeeeeeeeeeeeseeeeoeeeeseesss s eneesenseeee 1
40 | FIFETGTT | HUB ..ooooooeeeeeeeeeeeeeeeee e eese oo 1
41 | FIETGOL | COVER....iiieoeeoeeeeeeeeoeeeeeseeeesee s s e es s 1
42 | FIOBTGUT | DECAL woooioooceeoceeeeeeeeeeeeeeeeeeeeee s seee s 1
43 | [M@390-G3 LOCK NUT, 5/8 = 18 ....oovveoeeeoreeooeeeeseeoeeee e eeeeseseeeseeesesenseseese s 1
44
45 | FIIEOGUT | CLIPBOARD........oocoeeceeeeceeeeseeeeseesssesesesseessseesese s seses s sss s 1
46
47
48 | 00276-G6 BOLT, 5/16 = 24 X B/4" LG w.ooorveeeeeeeeeeeeeeeeseeeeseeeeeeeeeeees e nss s 3
49 | pUSEEGY LOCK WASHER, 5/16" ......overveerreeseseessesesseesseesssssssesesessssseesesssseessssss s 3
50 | BAUSEGOY | STEERING SUPPORT .....oooooviecseeeseeseseesseeseesesseeessesssesessessseessssssss s 1
51 | pUa3BGY BOLT, 5/16 = 18 X 7/8" LG w.eoooveereeeeeeeemeeeseeeseeeeeeeeseeeeesseees e eneses s 5
52 | pUA3TG3 BOLT, 5/16 = 18 X 1 1/8" LG ..oeveoeveoeeeeeeeseeeeeeeeeeeeeeeseees e 1
53 | 00559-G8 WASHER, 5/16" .....ovvovverceeresseseseesssesseesssssssesesessssssesssesssssssassses s assssasssassens 6
54 | DIIUIGUL | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ...cooovveeeeeeeeseeeseieeeeeeeseessesessee 6
55
56 | BAUY3GOY | IDLER ASSEMBLY (INCLUDES ITEMS 57 = 59).....oveocveereeereeeneeneeseesessenee. 1
57 | BZUYEGOL IDLER .oocvooeveoeeeeeeeeeeeseseesee e 1
58 | [MBUIZGH FLANGED BEARING ........ocveuereeeeeessesssoesesessesesseesesssesesss s 2
59 | [MOU38IG3 GREASE FITTING ....ooooveoeeeeeeeeee s snee e 1
60 | BIZEATUL | IDLER SHAFT ..o seene s 1

Page P-3

Service Parts Manual



.?sku=00565G8
.?sku=00565G8
.?sku=00444G8
.?sku=34122G01
.?sku=20271G6
.?sku=71055G01
.?sku=71948G01
.?sku=71949G01
.?sku=71147G01
.?sku=71047G01
.?sku=14390G2
.?sku=71950G01
.?sku=00565G8
.?sku=00565G8
.?sku=34056G01
.?sku=00438G7
.?sku=00439G2
.?sku=01109G01
.?sku=34093G01
.?sku=34094G01
.?sku=15012G1
.?sku=10389G3
.?sku=33264G01

STEERING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 | [0387GH COTTER PIN, 3/16" X 1 1/2" LG w.ooovveeeeereeeeeeeeeeeeeveeseeseesssesees e 1
62 | EOUZ09GY CASTELLATED NUT, 7/16 = 20 .......oeoeeeeoeeeeseeeeeeeeeeeeseees e 1
63 | [OU3B7GZ COTTER PIN, 3/32" X 1" LG ..orvvoreecverereseeeeeeeeenseeeses s eesseasssssesnessnnens 1
64
65 | 34084-G03 | TIE ROD (INCLUDES ITEMS 66 - 70) ......cveeerveeerrererereseessesensesessesssseesssesese 1
66 | P7205-G07 TIE ROD END (LEFT HAND THREADS) .......o.orvvorveeeiereeesseeseesseeeenee 1
67 | E7Z05-GU3 TIE ROD END (RIGHT HAND THREADS).........ooovveeeeeereerreoenreesseeeeree 1
68 | 70583-G09 THREADED TUBE WITH FLAT w....ooovoveiceeees s 1
69 | 82373 JAM NUT, 9/16 - 18 (LEFT HAND THREADS) .......coooovveerrerrrerreereeseeeseisenees 1
70 | 82374 JAM NUT, 9/16 - 18 (RIGHT HAND THREADS).........co.ovveererernrrsrrerrenees 1
71 | [MU3BTTCI GREASE FITTING ...oooovveecveoceeeeseeeseeeeeee s 2
72 | BUBALGY RUBBER BOOT ....ooovomeieaseiesceesesseesseeseee e s eessssssssessseess s 2
73 | EOZ09GZ CASTELLATED NUT, 7/16 = 20 ......ooeeeeeeoeeeeseeneeeeeeeeseeesseee e 2
74 | [OU3BTGZ COTTER PIN, 3/32" X 1" LG w..eooeeoeeeeeeeeeseeeeeeeeeeeeeeeses s 2

Service Parts Manual

Page P-4


.?sku=10387G6
.?sku=50209G1
.?sku=10387G2
.?sku=10387G2
.?sku=27205G01
.?sku=27205G02
.?sku=18434G3
.?sku=18434G4
.?sku=10389G3
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2
.?sku=10387G2

WEATHER PROTECTION

952 / 954 SUNTOP
COMPONENTS

Front of Vehicle

1 - Includes Items 2 - 19

NOTE:

954 Shown (952 Similar)

Ref Wea 13-1

Service Parts Manual

Page Q-1



WEATHER PROTECTION

COMPONENTS

&
=
=z
-}
(9]
©
Yo}
(o))

Front of Vehicle

- Includes ltems 22 - 42

21

Back Seat and Handrail
Omitted For Clarity

NOTE:

Ref Wea 13-2

Page Q-2

Service Parts Manual



WEATHER PROTECTION

956 ONLY

954 SHOWN
952 SIMILAR

(
\\-\ I
|
\‘/_— 575
}}j//// o4 L~

Ref Wea 13-3

Page Q-3 Service Parts Manual



WEATHER PROTECTION

52 - Includes ltems 53 - 60

ENCLOSURE COMPONENTS

Ref Wea 13-4

Service Parts Manual

Page Q-4



WEATHER PROTECTION

955 SUNTOP
COMPONENTS

62 - Includes ltems 63 - 84

71

68
T A &5 |
Front of Vehicle 2//

] :

Ref Wea 12-1

Page Q-5 Service Parts Manual



WEATHER PROTECTION

\Ce

Front of Vehicle

NOTE:
Back Seat and Handrail
Omitted For Clarity

Ref Wea 12-2

957 SUNTOP
COMPONENTS

86 - Includes ltems 87 - 111

Service Parts Manual

Page Q-6



WEATHER PROTECTION

L 955 SHOWN

74,101

AN
T\ 84, 111

113 - Includes ltems 114 - 119

4 W
1
(‘Wk\y%
}}///// o/

Ref Wea 12-3

Page Q-7 Service Parts Manual



WEATHER PROTECTION

Ref Wea 12-4

121 - Includes ltems 122 - 129

955 / 957 ENCLOSURE COMPONENTS

Service Parts Manual

Page Q-8



WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 35541-G** SUN TOP KIT (952/954) (INCLUDES ITEMS 2 - 19).....ooorverreeereereeeeeeseeane. 1
2 B5577-GUT| STABILIZER (DRIVER SIDE) .....ovorveeeveeeeieeeeseeeseeeesieeseeeseees e 1
3 B5577-G0Z STABILIZER (PASSENGER SIDE).........oooovieveeereeeeeeiseeseeseeeeeseessesseesseen. 1
4 01043-G04 BOLT, 5/16 - 18 X 1 3/4" LG..o.oeoceeeeeeeereeeseesseesesessssessesssessssesssssneseensons 12
5 ezzaEey| BOLT, 5/16 - 18 X 3 1/4" LG..ov.eververrreoeeeeeeneeesseseeseesesesssesssesesesssassean oo 4
6 01045-G01 WASHER, 516" .......oocvorveceeseeseseoeeeesioesseessessesssesseeeseesssesssssesssese e 20
7 01046-G01 ACORN NUT, 5/16 - 18......oeoveoeeeoreeeeeeeeseseesesesessssssssesssseessessesnssesnesenenes 12
8 BZZT7ZGUl SPACER, 1/2" X 1 7/16" LGee.eoeveocveeeveeeeeeeeeeseeeseees s 4
9 B4745-GU] FRONT STRUT ...oooooeiieeieeeeeeeeeeseeesseeeesee e eesess s 1
10 | B5B40-GUT REAR STRUT ....ooovoiemeeeeeeeeseeeeeesseeesesee e seseeeeess e enes e 1
11 | B5539Gol TOP FRAME ..o eeeeseeese e 2
12 | [UBs3GY END CAP, 1" ..o 8
13 | 75530-GO* SUN TOP ..o 1
14 | 01044-G04 SCREW, 1/4 - 20 X 1 3/8" LG w.rooeeoeeeeeeeeeeeeeeseeeeeeeses e 6
15 | 01044-G08 SCREW, 1/4 - 20 X 2 /4" LG c..oovveoeeeeeeeseeeseeessesseee e 2
16 | pUOIISGY BONDED WASHER, 1/4"........coovveeeeeeseeeeeeessseeseesesesessssseses s 8
17 | M@390-G4 LOCK NUT, 1/4 = 20 ....oeoevoeeeeeeeeoeeeeeeese e 8
18 | pUsAZCH WASHER, 5/16" ......oveooveeeeesseeseeeeessesssessessasseessesssses s es e 4
19 | pUgUsGH LOCK WASHER, 5/16" .......cveoeveocreeesesseseessesssissssssssessssssesssessssessesennsens 12
20
21 | 35543-G** SUN TOP KIT (956) (INCLUDES ITEMS 22 - 42).......oooorreeererrenreeeeeeseeneeennone 1
22 | BSBI7GUY STABILIZER (DRIVER SIDE) .....covoveoeeeeceoeeeeseeeseeeesseeeeeeeseesssseneeeese 1
23 | B5RI7GUZ STABILIZER (PASSENGER SIDE).........rvurveeemreereeessserseesesesssssssseesee 1
24 | 01043-G04 BOLT, 5/16 - 18 X 1 3/4" LG.ov.oeoceeeeeeeseeeeeseessiesssesessessssssessssessssesesennsons 8
25 | [pUZ40-G3 BOLT, 5/16 - 18 X 2 1/4" LG..ooveoeeeeeoeeeeeeeeeeeeeeeseeeeee e 2
26 | 01043-G07 BOLT, 5/16 - 18 X 2 1/2" LG..oorveoeceeceeceeeeeeeeeeeeeeeeeeeeee e 4
27 | puzErsz BOLT, 5/16 - 18 X 3 1/4" LG..ov.vververrreeereeenreesseseeseesessessessssssesssasseas oo 4
28 | 01045-GO1 WASHER, 5/16" ......vooveoesreresssessoseseessssessesssssssseessssssssessss s s 24
29 | 01046-GO1 ACORN NUT, 5/16 - 18......coeoeeoeeeeeeesieeseeeeeieeeeesssssenseessess e 12
30 | [M©ZA7G3 SPACER, 3/8" LG ...eooveoeeeeeaeveeeeeeeeesesseeseesseesseeesee e ses s 2

Page Q-9 Service Parts Manual



.?sku=35577G01
.?sku=35577G01
.?sku=35577G02
.?sku=35577G02
.?sku=00441G2
.?sku=00441G2
.?sku=34472G01
.?sku=34746G01
.?sku=35540G01
.?sku=35539G01
.?sku=19853G1
.?sku=00915G1
.?sku=14390G4
.?sku=00642G8
.?sku=00905G8
.?sku=35577G01
.?sku=35577G01
.?sku=35577G02
.?sku=35577G02
.?sku=00440G2
.?sku=00441G2
.?sku=00441G2
.?sku=19247G2

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | pEETZGol SPACER, 1 7/16" LG ..eoveovoeoeeereeeseeeeeeseseses s 4
32 | parEEGo FRONT STRUT ...ooooeeoeveeeeeeeeeeeseseeeeesesee oo anesa oo 1
33 | BEErBGO REAR STRUT w...ooovviieieeeeeeeesseeeeeese e seseseeseesseesee s enesanesanen s 1
34 | B5B3TGOL TOP FRAME ......ooooooooveosveeeeeeees e ees e 2
35 | [MUBS3GH END CAP, 1" ....oooooeceeeeeeeeeee e 8
36 | 75530-GO* SUN TOP ... 1
37 | 01044-Go4 SCREW, 1/4 - 20 X 1 3/4" LG c.ooovveoeeeeeeeeeeeeeessessees s s 8
38 | pOITEGH BONDED WASHER, 1/4"........oooveeeereeseooeeeeessesesseesesesssssssesss s 8
39 | @39g LOCK NUT, 1/4 = 20 ooocveeeeeeeeeeeeeeeeeeeeee oo 8
40 | pIIOIGOd LOCK NUT, 5/16 - 18 (STAINLESS STEEL).......ovvverveeereeesseeereeseseeeeeeeneons 2
41 | pUBEZGY WASHER, 5/16" .....vvoorveoerreeesesesssssesssssssssessssseesssessesesssssssssssessssssessseseenees 8
42 | pOYUSGY LOCK WASHER, 5/16" ......ovvvoevveoeresesessesessseessissssssssssssssseassssssssseesennsens 12
43
44 | BB5BB7-GUY | SPLIT WINDSHIELD KIT (952/954/956) (INCLUDES ITEMS 45 - 50)................ 1
45 | E950WSB3 SPLIT WINDSHIELD ......ooovvvoeveocseeeseeseeesseessesss s 1
46 | EGWHC24 SASH, 14" LG .oooeeoeveoeeeeeeeeeseeeses e 2
47 | EGWHSI2 SCREW, 1/4 - 20 X 2" LG oooooeveeeeeeeeeeeeeeeseeeeseeeeeeeeseeee e eseses e 2
48 | EGWHWI2 WASHER, 1/4" .......ovooeeoeeeeeeeeeseeeseees e ess s 4
49 | EGWHGI13 RUBBER GROMMET .......ovvumvieneeicseseseessseesssessseesssessssssssssssasssassesesses 2
50 | EGWHN12 LOCK NUT, 1/4 = 20 ...ecocveoeeeeeeeeeeeeeeeeeseseesees e 2
51
52 | BSBEUGO3 | WEATHER ENCLOSURE KIT (952/954/956) INCLUDES ITEMS 53 - 60)........ 1
53 | 35586-GO1 WEATHER ENCLOSURE CURTAIN SET .......oovvirveereeeeeeeseees s 1
54 | 35579-GO1 SIDE SUPPORT BRACKET ....oovvorvooeveceoeeseseseseesssessiesese s 8
55 | pUATSG4 BOLT, 1/4 - 20 X 1 1/2" LGrvoooveeeeeeeeoeeeeeeeeeeeeeeeeeseeeeeeees s 8
56 | DIIIO=GOY WASHER, 1/4" (STAINLESS STEEL) .....vvurveeeeeeeesreeseeeeseeeseeeseeeees e 8
57 | 3903 LOCK NUT, 1/4 = 20 ooooveoeeeeeeeeeeeeeeeeseeee s 8
58 | B5EEU-GUY SIDE EXTRUSION......coovooveeieeeaneeesseeesees s esssesseses s eeese s 2
59 | pUBSZGH RIVET, 3/16" X 7/16" LG ...vveoveoreeeeeeeeeeeeeeeeeeeeeees e seeessesse s 10
60 | BESEIGUI REAR EXTRUSION ......ovvomveieeeeeeeeeseeseeesseees e eeseess e enese oo 1

Service Parts Manual

Page Q-10


.?sku=34472G01
.?sku=34746G01
.?sku=35578G01
.?sku=35539G01
.?sku=19853G1
.?sku=00915G1
.?sku=14390G4
.?sku=14390G4
.?sku=01109G01
.?sku=00642G8
.?sku=00905G8
.?sku=35567G01
.?sku=35550G03
.?sku=00415G4
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=35560G01
.?sku=00852G1
.?sku=35561G01

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

61

62 | B5633-GON | SUN TOP KIT (955) (INCLUDES ITEMS 63 - 84).......coooeveererrenrereeeseeesennone 1
63 | BRE77-GUl STABILIZER (DRIVER SIDE) ......c.ooovoeiveeeeeeeseeeseeseeesseseseesees s, 1
64 | BS577GUZ STABILIZER (PASSENGER SIDE).........ovvurveeerreeeeeessserseesesessssesssensn 1
65 | 01043-G04 BOLT, 5/16 - 18 X 1 3/4" LG.oo.oooceereeeeseeeeeseessiesssesessesseessessssesesssnesennsons 12
66 | DUZALGZ BOLT, 5/16 - 18 X 3 1/4" LG..ooveoeereereeeeeeeeeeeeeseeesee s 4
67 | 01045-GO1 WASHER, 5/16" ......ooorvvoeerereseosesssseseessesessssssssssssesssssessssssessssssssas s 24
68 | 01046-GO1 ACORN NUT, 5/16 = 18......oeoveeeeeereeesseeeseeeseeeseessseseseessssese s 12
69 | BAE7ZGOl SPACER, 1/2" X 1 7/16" LG ..oovvoeeeeereeeeeeeeeeeeeeneesees e 4
70 | BA745G0Y FRONT STRUT ...o.ooiveivieeeeecoeeeesiessesseeseeessesseeeseesesseseess s 1
71 | B55AUGUl REAR STRUT ....ooooviveiceeecseeeseeeseesseesssee s sesesssesess s 1
72 | BEB3ZTUI TOP FRAME ..o veeesceees e s e 2
73 | [MOU853GY END CAP, 1" ....ooooeoeeoeeeeeeeeee e 8
74 | B5B30-GOY SUN TOP, 145" ... 1
75 | 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).....vvveerrerrrerreeereane. 10
76 | 01043-G07 BOLT, 5/16 - 18 X 2 1/2" LG.vvrveoceereeesseeeeesoessiessseesssessesssessssesessesesennsons 2
77 | 00907-G1 WASHER, 1/4" (STAINLESS STEEL).......ovveveeeceeeeeeeeeeseeeeeeseeeseessesseeseneen 10
78 | M@390-G4 LOCK NUT, 1/4 = 20 ....ooeveeeeeeeeeeoeeeeeeeee e 10
79 | pusaZzTy WASHER, 5/16" .....vvoocvererreeesesesssssesssssesesesssssaesssessesesssssssssssessssssessssesesnees 4
80 | pUYUSGY LOCK WASHER, 5/16" .......cvvoevveoceeeesesseseessesssissssssssesssssseassssssssssesennsens 12
81 | [MUI¥ZGH RUBBER BUSHING.........ooovieeeeeieseeeseeeeeeessesees s 10
82 | BAI76-GOY RUBBER WASHER, 5/16" X 1" ......ovvuevereeeseeseeeeseeeeeeeseseeessesseesseeesesnsens 10
83 | DPIIGUY LOCK NUT, 5/16 - 18 (STAINLESS STEEL).......orvrervreerreeesreerseerseseereeneons 2
84 | BZBUSG3 VINYL TRIM oo 1
85

86 | B5633GUZ | SUN TOP KIT (957) (INCLUDES ITEMS 87 - 111) c..oovvocveeeeeeseeecieeeeeeenea 1
87 | BEI7GUL STABILIZER (DRIVER SIDE) .....ooorveeeveecieeeeesseeseeesssesseeseseesssesessss s 1
88 | BEEI7GUZ STABILIZER (PASSENGER SIDE).........ovvurveemveeseeessserseesssessssssssesese 1
89 | 01043-G04 BOLT, 5/16 - 18 X 1 3/4" LG..oooveoeceoceeceeeeeeeeeeeeeeeeeeeeeeseseesee s 12
90 | [pUZAUGI BOLT, 5/16 - 18 X 2 1/4" LG..ooveoeeeeeoeeeeeeeeeeeeeeeseeee e 2

Page Q-11

Service Parts Manual



.?sku=35633G01
.?sku=35577G01
.?sku=35577G01
.?sku=35577G02
.?sku=35577G02
.?sku=00441G2
.?sku=34472G01
.?sku=34746G01
.?sku=35540G01
.?sku=35632G01
.?sku=19853G1
.?sku=35630G01
.?sku=14390G4
.?sku=00642G8
.?sku=00905G8
.?sku=10194G1
.?sku=34176G01
.?sku=01109G01
.?sku=32805G3
.?sku=35633G02
.?sku=35577G01
.?sku=35577G01
.?sku=35577G02
.?sku=35577G02
.?sku=00440G2

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
91 | 01043-G07 BOLT, 5/16 - 18 X 2 1/2" LG.vvoveoevereeesseeeeesessseesesesssessaessesssesssse s 4
92 | pUZEG3 BOLT, 5/16 - 18 X 3 1/4" LG.....eorveereeoeeeeeeeeeseseeeeseeeesesess s aneeeneesnnenns 4
93 | 01045-GO1 WASHER, B5/16" .......ooveeerveoeeeoseeeeeeseeeseeeesssssesesseessessesesessensesssssassesee e 32
94 | 01046-GO1 ACORN NUT, 5/16 - 18.....oeoveeeeeoreeesveeeseeeseeeseessssseseesssssesses s 16
95 | MmEZErG3 SPACER, /8" LG ...cvvocveveveeeeseesesesesseessesessssssssssessssenesessse s 2
9% | BZETZGOY SPACER, 1/2" X 1 7/16" LG ..o.eooveeeeeeereeeeeeeseeeeeeeeeeeeeeeeeeeeeeessses e 4
97 | BarEETGUY FRONT STRUT ..oooooooieecveeceeesseeeseesseesssee s ess s 1
98 | BEE/EGUL REAR STRUT ....oovooieiceeeceeesseesseesseesssee s sesessseeess s es s 1
99 | BEBE3ZTOL TOP FRAME ..o eeeeeeeee e 2
100 | [UBS3TCY END CAP, 1" ..o anes e 8
101 | B5B30U-GUT SUN TOP, 145" .....oovooeeeeeeeeseeesseeesseeesees s es s essees s 1
102 | 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL)......vvvvrrrerrrerresrereanes. 10
103 | 00907-G1 WASHER, 1/4" (STAINLESS STEEL) .....vvorveeeeeeeseeereeeeeeeeeeee oo 10
104 | [Z390-G4 LOCK NUT, 1/4 = 20 ..o 10
105 | PIIOS=GOY LOCK NUT, 5/16 - 18 (STAINLESS STEEL)......evveeerererreeeresseseneseenreesrenas 2
106 | pUBAZGH WASHER, 5/16" .....ovvovvererreeeresesssssesssssssssesssssaesssessesesssssssssssesssssssessssesennees 8
107 | pUIUSGH LOCK WASHER, 5/16" .......cveoveeeeeeeeeesseeeseeeesssessesssesesessssssssssessssaeseenoens 16
108 | [UIYZGY RUBBER BUSHING .......c..omvioeveoseeeseieeeeesseesseeeesssesenesss e eseseesessnenns 10
109 | B5B3LGUI REAR STABILIZER .......ovvemveecveoesseeseeeeseeesesessseesessesessesssssssse s 2
110 | BEI76GOT RUBBER WASHER, 5/16" X 1" ......oovvvreeeeeeeesseesssesssesssessessssessssseeseensons 10
11 | BZBU5G3 VINYL TRIM oo 1
112
113 | B5798GUN | SPLIT WINDSHIELD KIT (955/957) (INCLUDES ITEMS 114 - 119)................... 1
114 | 35809-GO1 SPLIT WINDSHIELD ......ooovveoceeeeseseeeesseesseseeseseseesesesseesssssese s 1
115 | EGWHC24 SASH, 14" LG ..o 2
116 | EGWHS12 SCREW, 1/4 - 20 X 2" LG ooooeveeeeeeeeeeeeeeseeeeeeeeseesseeseeesee e 2
117 | EGWHW12 WASHER, 1/4" ......ocoooeveeeeeeeseeeeeesseesseeeseeeese e es s s s 4
118 | EGWHG13 RUBBER GROMMET .......cvvumvioreeiceeesesaessesssseesseesssssssssssesssssssesssesne s 2
119 | EGWHNI2 LOCK NUT, 1/4 = 20 oo 2
120

Service Parts Manual

Page Q-12



.?sku=00441G2
.?sku=19247G2
.?sku=34472G01
.?sku=34746G01
.?sku=35578G01
.?sku=35632G01
.?sku=19853G1
.?sku=35630G01
.?sku=14390G4
.?sku=01109G01
.?sku=00642G8
.?sku=00905G8
.?sku=10194G1
.?sku=35631G01
.?sku=34176G01
.?sku=32805G3
.?sku=35798G01

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
121 | B5ZA9GUZ | WEATHER ENCLOSURE KIT (955/957) (INCLUDES ITEMS 122 - 129)........... 1
122 | 35441-GO1 WEATHER ENCLOSURE CURTAIN SET ......vvvirreereoneeessees e 1
123 | 35579-GO1 SIDE SUPPORT BRACKET ....covvirvioeeeeceseeeeseeeseees s 10
124 | pUZISGA BOLT, 1/4 - 20 X 1 1/2" LGurooovooeeeeeeeeeseeeeeeesseesssesssesseessesesseseess s 10
125 | PIIIO-GUY WASHER, 1/4" (STAINLESS STEEL)......vvuevveeeveesreoeeeseseseesseessies e 10
126 | [Z390-G4 LOCK NUT, 1/4 = 20 ..o 10
127 | B5ZEZGUl SIDE EXTRUSION.......ovooveeeeeeneeesseeesees e essseesesessesessss s 2
128 | pUBSZGY RIVET, 3/16" X 7/16" LG ..ovvooveoreeeereeseeeeeeeeeseessesesesssss s 12
129 | B556LGUT REAR EXTRUSION ......ovvorvioceeeeeseeeeseeoeseees s eness oo 1

Page Q-13

Service Parts Manual



.?sku=35449G02
.?sku=00415G4
.?sku=01110G01
.?sku=14390G4
.?sku=35442G01
.?sku=00852G1
.?sku=35561G01

WEATHER PROTECTION

Service Parts Manual Page Q-14



WHEELS AND TIRES

1 - Includes ltems 2 - 4
6 - Includes ltems 7 - 9

Ref Whi 13

Page R-1 Service Parts Manual



WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 BZI53-GZ WHEEL AND TIRE ASSEMBLY (USA TRAIL, LRC, 5.70 - 8, STANDARD)
(INCLUDES ITEMS 2 - 4)....ooovioeeeeeoeeeeeeseeeseeeesesssss s 4
2 P7784-G03 TIRE (USA TRAIL 5.70 - 8 LRC) ....oooeveeeeceenseseees e 1
3 23385-G1 RIM (5 LUG)......oooeeeceeeceeeeieeseeseeeeeeess e seee s 1
4 26482-G01 VALVE STEM .....ooovoooveeeeieseioeeseessees s essssssses s sssessss s 1
5
6 BZ0Z28-G2 WHEEL AND TIRE ASSEMBLY (USA TRAIL, LRC, 8.5 - 8, OPTIONAL)
(INCLUDES ITEMS 7 = Q) ...coooveoeeeeeeeeeseeseees s 4
7 27775-G02 TIRE (USA TRAIL 8.5 - 8 - 6 PLY RATED) ......cooorvercreecreeeseeeieneseeneeennons 1
8 [[0631-GZ RIM (5 LUG)......cooveeeeeeeeeeesseessese s eessss s ese s en s 1
9 [I657-G] VALVE STEM.....ooviieeeeeoeeieseeeeeeeeseeeeessee s seeneseesss s neenss e 1
10
11 | B5IB&GUN | WHEEL AND TIRE ASSEMBLY (FOAM FILLED, LRC, 5.70 - 8, OPTIONAL) ..| 4
12
13 | @723y LUG NUT, 1/2 = 20 ..o ss e 20
14
15 | B5599GUN | SILVER SPOKE HUBCAP (OPTIONAL) .....oovveecveeceeeceeeeseseseeeesesssesssesesen oo 4
16 | B5599GUZ | GOLD SPOKE HUBCAP (OPTIONAL) ......ocvveecveeereseeeeeeeeeesseeeesesssesssessees oo 4
17 | 35599-G03 | SILVER SPOKE HUBCAP SET (OPTIONAL) ......oveveeeeeereeemeesreeseeeeesenssnseenees 1
18 | 35599-G04 | GOLD SPOKE HUBCAP SET (OPTIONAL) w...vvvveeeeeeeeeeeeneeesseseeeeeeenieneeanees 1

Service Parts Manual

Page R-2



.?sku=32153G2
.?sku=27784G03
.?sku=32028G2
.?sku=10641G2
.?sku=11657G1
.?sku=35154G01
.?sku=14723G1
.?sku=35599G01
.?sku=35599G02

WHEELS AND TIRES

Page R-3 Service Parts Manual



SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANCE KIT ..o eeeeee e eeees e s seeeseee s e e eee s eeee e e 25587-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) oot 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ......oovieeieeeeeeeeeeeeeeeee e eeeeeee s see e 28251-G01
CURRENT INDICATOR .......ovoiveieeeeeeeeeeeee et eeeeeeees s eee e ee s s eee s en e 16489-G2
DIGITAL MULTISMETER ..ot sseeeeee s e ne s s e s enesneeneanes 27481-G01
CRIMPING TOOL ..ottt ee et ee e s 27765-G01
SLIDE HAMMER (AXLE/HUB REMOWVAL) .......oeveeeeeeeeeeeeeeeeeeeee e eeeee e eeeeeee e see s 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ....cveeeeeeeeeeeeeeeeeeeeee e ee e sees s ss s 18753-G1
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ........couivuiviiieieeeeeseeseeeeeseseeesees s s eneesee s s snesnesnse s seessennenes 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .........vuveieeeeeeeeeeeeeeeeeeeeee et seeeeeeseeees e es e 28432-G01
PEN 3 OUNCE (89 ML) = WHITE ...ttt s e ee e eee e ee s 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW......coouvieeieeseeeeeeeeseeeeseeeeeeeesee e ene s 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ........vuveioeieeeeeeseeeeseeee s se s seseees e ssesseenees s sees e eeeneens 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ........viveiieieeeeeeeeseeseeseesee e sne s 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ......covvviiviieeeeeeseeseeeseeseesee e, 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ........ovuiuoieieeeeeeeeeseeeeees e seesee e eeeeeeee e, 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ........oveeeeeieeeeeeeeeeeeeeeeseeeee e eeeee oo, 28140-G15
AEROSOL 12 OUNCE (360 ML) = WHITE ...t ee e 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW .......o.oviiirieeieeeeeeseeseeseese e sneeseseeseesee e 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE ........ovuiuiveieeeeeeeeeeeeeeseeseeese e es s en s 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL ......ovovuveveieeeeeeeeeees e eeees e seees e, 28140-G**
MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ...ttt eeee s ene s enesneennnns 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) ........cvuvuiveeeeeeeeeeseseeseseeseeeseseese s 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) .........veiteeeeeeeeeeeeeseeeeeseeeeeeeesees e 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ......o.tvieeoeeeeeeeeeeeeeeeeeeeeeeseeee e seese e 75500-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY .......oomiuieeeeeeeeeeeeeeeeeeseeseeee e 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ......cocvviuiverseeeeeseeeeisiesesesessessesseesessesessessesnenns 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ........ccoccviivivmeeeieeesesrsrsnnnns 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID ......c..cvuiiveeereeeseeseeeeseseeeseseseensnsnnns 75505-G01

Appendix A-2 Service Parts Manual




SPECIALTY PRODUCTS

BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ........ccccciiiiiiiiie e 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER.........ccccviiiiiiiniiieeee, 75507-G01
MULTI-PURPOSE VALUE PACK . ... ettt ettt ettt e e e e e et ettt et e e e e e e e e s s e eeeeeeeeas 75508-G01

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY
 PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

e WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

*+ CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3



SPECIALTY PRODUCTS

Notes:

Appendix A-4

Service Parts Manual




OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-i




OPTIONS/ACCESSORIES

ITEM KIT NO. COMMENTS
ACCESSORIES LISTING KIT NO. SECTION

FORWARD MOTION INDICATORKIT . ............... 34643-G02 .......... ELECTRICAL

EHITCHKIT .. e 34781-G02 .......... CARGO DECKS AND HITCHES
PINTLEHITCHKIT ... ..o 34780-G0O2.......... CARGO DECKS AND HITCHES
HOUR METERKIT . ... . 34886-G02 . ......... ELECTRICAL

36V ROLLOUT BATTERY TRAY DOLLY .............. 34896-GO1.......... ELECTRICAL

48V ROLLOUT BATTERY TRAY DOLLY .............. 34896-G02 . ......... ELECTRICAL

STAKE SIDE KIT (FOR 952 ONLY). ... ..ot 34761-GO1.......... CARGO DECKS AND HITCHES
SUNTOPKIT (WHITE 952/954) . . ... ................ 35541-GO1.......... WEATHER PROTECTION
SUNTOPKIT (WHITE956) .......... ..., 35543-GO1.......... WEATHER PROTECTION

SUN TOP KIT (CHAMPAGNE 952/954) . .............. 35541-G02.......... WEATHER PROTECTION

SUN TOP KIT (CHAMPAGNE 956) . . .. ............... 35543-G02 .......... WEATHER PROTECTION
SUNTOPKIT (955). ...t 35633-GO1.......... WEATHER PROTECTION
SUNTOPKIT (957) . .ot e 35633-G02 .......... WEATHER PROTECTION
SILVER SPOKE WHEEL COVERS (SETOF4) ......... 35599-GO3.......... WHEELS AND TIRES

GOLD SPOKE WHEEL COVERS (SETOF 4) .......... 35599-G0O4 .......... WHEELS AND TIRES
WEATHER ENCLOSURE CURTAIN KIT (952/954/956) . . . 35550-G03 .......... WEATHER PROTECTION
WEATHER ENCLOSURE CURTAIN KIT (955/957) .. .... 35449-G02 .......... WEATHER PROTECTION
WINDSHIELD (952/954/956). ... .. ... ..., 35567-GO1.......... WEATHER PROTECTION
WINDSHIELD (955/957) . .. . oot 35798-GO1.......... WEATHER PROTECTION

Appendix B-ii Service Parts Manual



INDEX OF MAJOR COMPONENTS

INDEX OF
MAJOR COMPONENTS

Service Parts Manual INDEX-1




INDEX OF MAJOR COMPONENTS

BY PART DESCRIPTION

INDEX-2

Service Parts Manual




EZGEG0)

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department




